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USING THE ILLUSTRATED PARTS LIST

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2001 and 2002 Club Car® DS Tranquility®, DS V-Glide 36-Volt, DS PowerDrive®
System 48™ DS PowerDrive Plus®, and IQ System™ vehicles.

The manual is divided into 16 sections. Sections 1 through 5 pertain to both gasoline and electric vehicles,
sections 6 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to electric vehicles
only, and section 16 pertains to tools that are used on all Club Car products. Note that there are two or three
flags on the outside edge of each page. The first flag contains the section number of which that page is a
part. The other flag (or flags) contains either the letter G or E, signifying that the page pertains to either the
gasoline or electric vehicle only, or to both the gasoline and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and
distributors. You can obtain the name and phone number of your closest Club Car contact by visiting our web
site at www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free Service Parts
and Technical Assistance hotline at (800) 872-2246.
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P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
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NOTE: This illustrated parts list represents the most current information at the time of publication. Club Car,
Inc. is continually working to further improve its vehicles and other products. These improvements
may affect the parts used to service the vehicle. Any modification and/or significant change in speci-
fications will be forwarded to all Club Car and Carryall distributors/dealers and will, when applicable,
appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice and
without incurring any obligation or liability whatsoever.

©2001 Club Car, Inc.

Club Car, ArmorFlex, PowerDrive, PowerDrive Plus

and Tranquility are registered trademarks of Club Car, inc.
This manual effective July 24, 2000.
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KN O o o e weiosire.  WERE 2 Mos/carroscaminin
BODY TRIM
ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 1013344 Component, Driver Side Dash, Black .........ccccccceveiiiiieiiiiiiie e 1 1
2 101660404 Panel, Center Dash, BIACK ........coooveuueiiiiiiieee e 1 1
3 101802601 Plug, Hole (V-Glide 36-Volt vehicle only) ........ccccceeviiereeiniieeee e 1
4 1013343 Component, Passenger Side Dash, Black ..........cccccccevvciiiiiiiiciien e, 1 1
5 1015032 = S o Yo ) N 1
6 1014645 Kit, Snap Washer, Black (includes items 7 - 10) .....ccoceeeiiiieeeeeniiieee e, 2 2
7 N/A NUL, SPEEA ... e e e e e st e e e e e rnaaeeeeeaans 1 1
8 N/A LAY E= 1] =T (R O N 1 1
9 N/A Screw, #10 Sheet Metal ...........ovvviviiiiiiiiiiiieeeeeeeeeeeeeeeeeeeee e 1 1
10 N/A (0701 = S ol £\ T A o 1= = o [ 1 1
11 7973 Rivet, Aluminum POP, /16 ...coovieieiieeeceeeeeee e 3 3
12 101708301 Kit, Drink Holder (includes items 13 and 14) .....c..coocceeeiiiiiee e, 2 2
13 7847 Screw, Hex Head Cap, 1/4-20 X 3/4 ....cccceeeeeeeeeee et 2 2
14 1016952 U-NUL, 1/4-20 ..t e e e e e e e e e eeannes 2 2
15 101768202 Kit, Bagwell Protector (includes item 16) .......ccccceevviiiereiiniiieee e 1 1
16 1010434 Fastener, Plastic Barrel ..o 9 9
17 1017079 Kit, Rear Bumper (includes items 18 - 22) ......cccoeiviieii i, 1 1
18 1016379 0 g ] 7= g == T 1 1
19 1016875 Plate, Mounting, LONQ ....ceiiiiiiiaiiaiieei e 1 1
20 7473 Nut, NYIon LOCK, 5/16-18 ..cooveeeiieeeeceiiieeeeie e e e e e e 4 4
21 1011697 Washer, Special, 5/16 .......coooi i 6 6
22 1016876 Bolt, Phillips Truss Head Shoulder, 3/8-18 X 2 .......ccccevevviivieeeeiiiieee s 4 4
23 101706702 Kit, Scuff Guard (includes item 24) ......ccccoeiiiiiiiii e, 1 1
24 1010434 Fastener, Plastic Barrel ... 12 12
25 102221201 P, WEAK ..ottt e e e e e e e e e e eanans 2 2
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ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1 1017080 | Kit, Front Bumper (includes items 2 - 5) ......ccooiiiiiiiiiniiiee e 1 1
2 1016868 BUMPET, FrONt ... 1 1
3 7251 Screw, Phillips Truss Head, 5/16-18 X 1 ......vvvieiiieeeiiiiiccriieeeee e 2 2
4 7473 Nut, NYlon LOCK, 5/16-18 ....ccoeiiiiiiee ittt 2 2
5 1016967 Rivet, Push Type BliNd ........cooiiiiiiiiiiie e 2 2
6 1014198 Nameplate — GOl .......cooiiiiiiiiie e e 1 1
7 101692501 Body, Front —Beige ......coooiiiiiii 1 1
7 101692502 Body, Front —WHhIte ........euuiiiieiiieie e 1 1
7 101692504 Body, Front — Gray .......cocceeiiiie e 1 1
7 101692506 Body, Front — Red ... 1 1
7 101692509 | Body, Front — Royal Blue (Pacific BIUE).........ccueeviiiiiiiiiiee e, 1 1
7 101692510 Body, Front — Dark GreeN .........occueiiieiiiiieee et 1 1
7 101692511 Body, Front — BIAcCK ..........eeeiiiiiiiiii e 1 1
7 101692512 Body, Front — Classic Blue (NaVy) .......occueeiiiiiiiiee e 1 1
7 101692513 Body, Front — Burgundy ..o 1 1
8 101693901 Body, Front with Headlight Opening — Beige .........cccocoiiiiiiiiiiiiiieeciees 1 1
8 101693902 | Body, Front with Headlight Opening —White ..........ccccceiiiiiniiiieeee 1 1
8 101693904 | Body, Front with Headlight Opening — Gray ..........cccoocveeenieeinieeeniee e 1 1
8 101693906 | Body, Front with Headlight Opening — Red ..........cccooiiiiiiiiniii e 1 1
8 101693908 | Body, Front with Headlight Opening — Royal Blue (Pacific Blue) ................ 1 1
8 101693909 | Body, Front with Headlight Opening — Dark Green ...........cccoocevevieeeiienene 1 1
8 101693910 Body, Front with Headlight Opening — Black .........cccccocoiiiiiiiiiniiieneiees 1 1
8 101693911 Body, Front with Headlight Opening — Classic Blue (Navy) ..........ccccouuee. 1 1
8 101693912 Body, Front with Headlight Opening — Burgundy ..........ccoceiiieeiiiiniiiienens 1 1
9 1011014 | Trim, Front BOAY ......cceeiiiiiiieeee e 1 1
10 1010435 | Screw, Round-Head Square-Neck, 5/16-18 X 1 ....coccieiiiiiiiiiiiiiiiee e, 2 2
11 1241 Washer, Flat, 5/16 .....oooiiiiieiee e 2 2
12 1011017 Screw, FIange LOCK ........ooiiiiiiiiei et e e e e 6 6
13 1011394 | T-Nut, Slab Base (package of 4) ... 1 1
14 101347501 Bumper, Side GUard THM ......coooiiiiiiie e 2 2
15 102310701 Screw, Hex Washer-Head, #8-18 X 3/8 .......ccoiiiiiiiiiiiieeeiee e 8 8
16 1015032 MaL, FIOOK .o 1 1
17 7473 | Nut, Nylon Lok, 5/16-18 ......coiiiiiiiieeeee e 2 2
18 102259001 Emblem, IR, Golf Car (for 2002 VEhICIES) ........eeriierriiiiiiiei e 1 1
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KNOW? i v aorgrr.  WERE % "o CarProscomnim
REAR BODY AND FENDER - GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4

1 8251 Screw, Phillips Head, 1/4-20 X 1 ..eeiiii i 10
2 101904101 L = =T = T Yo | o S 1
3 1014306 Washer, Flat, Type B, 1/4 ... 2
4 1012412 Plate, Body HINGE ......eeiiiiieieiee e 2
5 332 ATAT T T g = R 2 10
6 8233 | Nut, NYION LOCK, 1/4-20 ....cueeiiiiiieiieee et 12
7 1013032 DoO0r, ACCESS — BIACK ...eniiiieetei e 1
7 1013140 DOOr, ACCESS — BEIGE ...eiiiiiiiiiie e 1
8 1015525 | Nut, BIiNd, 1/4-20 ....ooiiieiiiiiee et 2
9 101692601 BOAY — BIGE ...eeeiiiieiiieii et 1
9 101692602 | BOAY —WHIE ...eoiieiiieiiie et e et e e nne e e e nneeas 1
9 101692604 | BOGY — GrAY ....eeeiieieeeiiieeiieee it e sttt et e e si e s e e sne e e s e e e s ann e e snneesanreeeanneas 1
9 101692606 | BOAY — REA ...ttt aeeas 1
9 101692609 | Body — Royal Blue (Pacific BIUE) ......cocuueiiiiiiiiiiiiiie e 1
9 101692610 BOAY — DArk GIrEEN ....ciiiieeiiieie ettt 1
9 101692611 BOAY — BIACK ..ttt sane e 1
9 101692612 Body — ClassiC BIUE (NAVY) ....coiiiiiiiiiiiiiieee ettt 1
9 101692613 | BOAY — BUIQUNAY ...oiiiiiiiiiiie e 1
10 101696208 Body with Taillight Opening — BEIgE .......ccoiiiiiiiiiiiiiiee e 1
10 101696209 | Body with Taillight Opening —WhiIte .........ccoiiiiiii e 1
10 101696211 Body with Taillight Opening — Gray .........ccccoceeeiiieeiiiee e 1
10 101696213 Body with Taillight Opening — Red ........ccciiiiiiiiiii e 1
10 101696215 Body with Taillight Opening — Royal Blue (Pacific Blug) .........ccccoocveeiiiiiiciennen. 1
10 101696216 | Body with Taillight Opening — Dark Gre€n ........ccccceeiieeiiiee i 1
10 101696219 Body with Taillight Opening — BIack ..........cooiiiiiiiiiiiiiieee e 1
10 101696220 Body with Taillight Opening — Classic Blue (Navy) .......ccccooiieiiiiniiieneieee e 1
10 101696221 Body with Taillight Opening — BUrgundy ...........cocceeeiiiieiiiieeniee e 1
11 1017748 | CIip, BOAY KEEPET ...ttt e e 2
12 1012047 Screw, Self-Tapping, #8-32 X 3/8 .....coui i 2
13 7847 Screw, Hex Head Cap, 1/4-20 X 3/4 ...ttt e e 4
14 1017936 =T 0o =Y S 0 o 1Y PSRRIt 2
15 1017141 SUPPOrt, FIONE BOAY . ..eeiiiiiiiieiee e 1
16 1015032 | Mat, FIOOK ittt e s nr e s anne e e nnree e 1
17 102221201 Pad, WA ...ttt e e ba e s are e e naaee e 2
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REAR BODY AND FENDER - ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 8251 Screw, Phillips Head, 1/4-20 X 1 ..eeiiii i 10
2 101904101 L = =T = T Yo | o S 1
3 1017141 10 o) o o] M o (o] a1 0 =To T | PP 1
4 1012412 Plate, Body HINGE ......eeiiiiieieiee e 2
5 332 | Washer, Flat, 1/4 ... 10
6 8233 | Nut, NYION LOCK, 1/4-20 ....cueeiiiiiieiieee et 12
7 1017936 =T oo =Y A 0] o 1Y R PUORREPN 2
8 1014306 | Washer, Flat, TYpe B, 1/4 .....ooooie e 2
9 1017814 SPACEL, T-7/8 ettt e e e e e e e e e e e e e e e e e e e a e 2
10 1012159 | Screw, Hex Head Cap, 1/4-20 X 2-3/4 .....ooiiiiiiiiie et 2
11 7479 Screw, Hex Head Cap, 1/4-20 X 1-1/4 ...t 2
12 1017815 SPACEL, 1/2 e e aaaa e e e e a 2
13 1017748 | Clip, BOAY KEEPET ....ciiiiiiiiiiei ettt ettt st aa e e eane e e nee 2
14 1012047 Screw, Self-Tapping, #8-32 .....couo i 2
15 101693301 BOOY = BIGE ..o iueeeeiiiiie ettt e 1
15 101693302 | BOAY — WHIE ..ottt e e be e e e e 1
15 101693304 BOAY — GrAY ..t 1
15 101693306 | BOAY — REA ...t 1
15 101693309 | Body — Royal Blue (PaCifiC BIUE).........c.eeiiiiiiiiie e 1
15 101693310 BOAY — DArk GrEEN ... e 1
15 101693311 BOAY — BIACK ..ttt e 1
15 101693312 | Body — ClassiC BIUE (NAVY).......coiiuiiiiiiiieiie ettt 1
15 101693313 BOAY — BUFQUNAY ...ttt 1
16 101696201 Body with Taillight Opening — BEIgE ........ccceiiiiiiiiiiiiiie et 1
16 101696202 Body with Taillight Opening — WHite ..........cooiiiiiiiiiiiiie e 1
16 101696204 | Body with Taillight Opening — Gray ......ccccccoveiieeiniie e 1
16 101696206 | Body with Taillight Opening — Red ........oooiiiiiiiii e 1
16 101696217 | Body with Taillight Opening — Royal Blue (Pacific Blue) ..........ccccociiiiiiiiiiennnnnn. 1
16 101696218 | Body with Taillight Opening — Dark Green ........ccccceeiieeiiee e 1
16 101696222 | Body with Taillight Opening — BIack ..........ccccociiiiiiiiiiee e 1
16 101696223 | Body with Taillight Opening — Classic Blue (Navy) ........cccocoirieiiniiienee e, 1
16 101696224 | Body with Taillight Opening — BUrgundy .........ccccoooeeiiiieiieeeee e 1
17 1013032 Do0r, ACCESS — BIACK ...eeiieeeee e 1
17 1013140 DOOr, ACCESS — BEIGE ...t a e 1
18 1015525 | NUt, BIING, 1/4-20 ..ottt ettt e e s nee e e snee e s nnaeeeeneeeens 2
19 1015032 | Mat, FIOOK ittt sn e s s e s anne e e nnree e 1
20 102221201 Pad, WA ...ttt sttt e e ae e s are e nanee e 2
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DID YOU CartPros directs you to the right part using the part GET STARTED

KN OW 2 o e ot o e oong e, HERE % nsiiCartPros.com/thimi
SEAT BOTTOM AND ARMREST
ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 102174201 Assembly, Seat Bottom — Buff (includes items 2 and 3) ........ccccceeviiennnee. 1 1
1 102174202 | Assembly, Seat Bottom — White (includes items 2 and 3) ........cccccceveennen. 1 1
1 102174204 | Assembly, Seat Bottom — Black (includes items 2 and 3) .........ccccceveeennneen. 1 1
1 102174205 | Assembly, Seat Bottom — Gray (includes items 2 and 3) .........cccccceeeiieene 1 1
2 101998201 Cover, Vinyl Seat Bottom — BUff .......ccooiiiiiee e 1 1
2 101998202 Cover, Vinyl Seat Bottom —WHhite .......cccoociieiiiiiiie e 1 1
2 101998204 Cover, Vinyl Seat Bottom — Black .........ccooocieiiiiiiiiiiee e 1 1
2 101998205 Cover, Vinyl Seat Bottom — Gray .........cccovveeiiiiiiiee e 1 1
3 1010543 INSErt, WOOd ... 12 12
4 101987601 Armrest, DHVEE SIE ....o.oocviiiieiiiie et 1
5 101985501 Armrest, Passenger Side .........ccccvoveiiiiie e 1 1
6 1016916 Screw, Hex Head Cap, 1/4-20 X 1-1/2 ..coociiiiiiiee e 8 8
7 332 Washer, Flat, TYPE A ..o 8 8
8 1011652 | Plate, Seat Hinge, Stainless Steel ..........cccooooiiiiiiiiiie e 2 2
9 101954301 Screw, Hex Head Cap, 1/4-20 x 3/4 (with patch) ........ccccceviiiiiiiiiiinnns 4 4
10 101998501 GaSKEL, SEAL ..o ————— 2 2
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DID YOU CartPros directs you to the right part using the part GET STARTED

KN O o st s rgio.  WERE 2 "ps/catProscomfinm
SEAT BACK AND BAG HOOP - EARLIER STYLE
ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4

This manual includes two seat back styles. Not all parts are

interchangeable, so it is important to identify the correct seat back

style for your vehicle.

Earlier and later seat back styles can be distinguished most easily by

differences in the sweater basket design.

Before ordering parts from this page, compare your vehicle’s sweater

basket to those shown on pages 1-12 and 1-14. Order from the page that

corresponds to the sweater basket style of your vehicle.
1 102076601 Assembly, Seat Back — Buff (includes item 2) ........cccccvriiiiiiiiiniieeeee, 1 1
1 102076602 | Assembly, Seat Back — White (includes item 2) ......ccccoeeviiiieeiiiiiieeeeeen, 1 1
1 102076604 | Assembly, Seat Back — Black (includes item 2) .........cccooioeiiiiiiiiieiiiieenns 1 1
1 102076605 | Assembly, Seat Back — Gray (includes item 2) .......cccceeeviiiieieinniiiee e, 1 1
2 102060501 Cover, Vinyl, Seat Back — BUff ......cccviiiiiie e 1 1
2 102060502 Cover, Vinyl, Seat Back — White ..........coooviiiiiiiiiiee e 1 1
2 102060504 Cover, Vinyl, Seat Back — BIacK .........ccoovveciiiiiiieiieee e 1 1
2 102060505 Cover, Vinyl, Seat Back — Gray ........ccccceeviiieieiiiiiieee e 1 1
3 102058901 Cap, Seat Back — BlacCK ........coccuuiiiiiiiiiiie e 1 1
4 102059901 Weldment, Support, Seat Back ........ccccceeeveieiiiiiiiieeeeeee e 2 2
5 102076701 Screw, SEMS (with Patch) 1/4-20 X 1-3/4 .....cooiiieiiiiee e 4 4
6 101910401 Screw, Self-Tapping, 5/16-18 X 1-1/4 ..o 4 4
7 1010921 Screw, Cap Hex Head, 5/16-18 X 2-1/2 ... 2 2
8 1015075 | Washer, Flat, 5/16 .......ooiiiiiiiee et e 4 4
9 7473 Nut, NYIon LOCK, 5/168-18 ......ooiiiiiiiiie et 4 4
10 1013935 | Assembly, Bag Hoop (includes items 11 - 13) ...ooooiiiiiiiiiiiiinieee e, 1 1
11 1010434 Fastener, PlastiC Barrel ... 2 2
12 1010413 SHAP, BAG - e 1 1
13 1013754 Buckle, Bag SIrap ......ccooiiiiiiiiiiee e e 2 2
14 1017774 SPACEL, BOAY ...t e e 4 4
15 101707206 | Kit, Sweater Basket (includes items 16 - 20) .......ccccovceiiiieeiiiienniee e 1 1
16 8418 Screw, Phillips Truss Head, 1/4-20 X 1-1/2 ....ovvveeieeeeiiieecceieeeee e 1 1
17 1015075 Washer, Flat, 5/16 .....ooeeiiiiiii e 4 4
18 1014482 SPACET, NYION ... e e 1 1
19 8233 NUt, NYION LOCK, 1/4-20 ...ceeiieeeeeeee et e e e e e e e 2 2
20 7479 Screw, Hex Head Cap, 1/4-20 X 1-1/4 ... 2 2
21 1241 Washer, Flat, 5/16 .......ooooiieieeeeeeeeee e 6 6
22 7818 Screw, Round-Head Square-Neck, 5/16-18 X 1-1/2 ......ccooeccciivvieeiieeeeeenn 2 2
23 102242401 Nut, Nylon Insert with Cap, 1/4-20 ......coccueiiiiiieee e 1 1

102237903 Kit, Seat Back Retrofit (not shown) converts the earlier style seat back
to the later style back (includes items 3, 4, and 5 on page 1-15) ............... 1 1
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DID YOU CartPros directs you to the right part using the part GET STARTED

KN O o st s rgio.  WERE 2 "ps/catProscomfinm
SEAT BACK AND BAG HOOP - LATER STYLE
ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4

This manual includes two seat back styles. Not all parts are

interchangeable, so it is important to identify the correct seat back

style for your vehicle.

Earlier and later seat back styles can be distinguished most easily by

differences in the sweater basket design.

Before ordering parts from this page, compare your vehicle’s sweater

basket to those shown on pages 1-12 and 1-14. Order from the page that

corresponds to the sweater basket style of your vehicle.
1 102238301 Assembly, Seat Back — Buff (includes items 2 and 3) .......cccccoeviiieeeiinneen. 1 1
1 102238302 | Assembly, Seat Back — White (includes items 2 and 3) .......ccccoccceeeeeinnen. 1 1
1 102238304 | Assembly, Seat Back — Black (includes items 2 and 3) ........ccccceeveieiienne 1 1
1 102238305 | Assembly, Seat Back — Gray (includes items 2 and 3) ........ccccovvveeeeennnen. 1 1
2 102060501 Cover, Vinyl, Seat Back — BUff ......cccviiiiiie e 1 1
2 102060502 Cover, Vinyl, Seat Back — White ..........coooviiiiiiiiiiee e 1 1
2 102060504 Cover, Vinyl, Seat Back — BIacK .........ccoovveciiiiiiieiieee e 1 1
2 102060505 Cover, Vinyl, Seat Back — Gray ........ccccceeviiieieiiiiiieee e 1 1
3 102237001 Cap, Seat Back — Black .......ccccevviiiiiiiii i 1 1
4 102236601 Weldment, Support, Seat Back ........ccccceeeveieiiiiiiiieeeeeee e 2 2
5 102236703 Basket, SWEALET .......eueiiiiieeeee e 1 1
6 101910401 Screw, Self-Tapping, 5/16-18 X 1-1/4 ..o 4 4
7 1010921 Screw, Cap Hex Head, 5/16-18 X 2-1/2 ... 2 2
8 1015075 | Washer, Flat, 5/16 .......ooiiiiiiiee et e 4 4
9 7473 Nut, NYIon LOCK, 5/168-18 ......ooiiiiiiiiie et 4 4
10 1013935 | Assembly, Bag Hoop (includes items 11 - 13) ...ooooiiiiiiiiiiiiinieee e, 1 1
11 1010434 Fastener, PlastiC Barrel ... 2 2
12 1010413 SHAP, BAG - e 1 1
13 1013754 Buckle, Bag SIrap ......ccooiiiiiiiiiiee e e 2 2
14 1017774 SPACEL, BOAY ...t e e 4 4
15 102076701 Screw, SEMS (with Patch) 1/4-20 X 1-3/4 ....cceoiiiiiie e 4 4
16 8418 Screw, Phillips Truss Head, 1/4-20 X 1-1/2 ......vvriieeeieieeieeeeeiieeee e 1 1
17 1015075 | Washer, Flat, 5/16 .......ooiiiiiiiiei e 4 4
18 1014482 | SPACEr, NYION ...ttt be e 1 1
19 8233 NUt, NYION LOCK, 1/4-20 .....oeiieieieeee ettt e e esreeee e e e e e e e e e e ennnnes 2 2
20 7479 Screw, Hex Head Cap, 1/4-20 X 1-1/4 ...t 2 2
21 1241 Washer, Flat, 5/16 .......ooooiieieeeeeeeeee e 6 6
22 7818 Screw, Round-Head Square-Neck, 5/16-18 X 1-1/2 ......ccooeccciivvieeiieeeeeenn 2 2
23 102242401 Nut, Nylon Insert with Cap, 1/4-20 ......coccueiiiiiieee e 1 1

102237903 Kit, Seat Back Retrofit (not shown) converts the earlier style seat back
to the later style back (includes items 3, 4, and 5) .....ccccccvveeveiiieccciiiieeeenen. 1 1
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CANOPY
ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1 102099101 Screw, SEMS (with patch) 5/16-18 X T....ccuiiiiiiiiiee e 2 2
2 102155501 Kit, Support (includes items 3 - 10) ...ooviiiiiiiiiii e 1 1
3 102063901 Weldment, WIndshield ..........cocooiiiiiiiiiie e 1 1
4 102065501 Support, Rear Canopy (driver Side) .........ccccceeiiiieeniiee e 1 1
5 102064601 Support, Rear Canopy (passenger Side) ........ccceevevrieeeeeniiiieeeeeniiieeen 1 1
6 102076701 Screw, Sems, (with patch) 1/4-20 X 1-3/4 ......ccciieiiiiieeeee e 8 8
7 101835601 NUt, FIaNge, 1/4-20 .....ccoiiiiiee et eree e e s e e eaes 8 8
8 324 Screw, Hex Head Cap, 1/4-20 X 2-1/2 ... e 2 2
9 332 WaAShET, Flat, 1/4 ...t e e e ee e eeaens 4 4
10 8233 NUL, LOCK, 1/4-20 ...ttt e e e sraee e e s ennae e e e eans 2 2
11 102061301 CanopPy —WHhILE ..o e 1 1
11 102061302 | Canopy — BeIGE ..oooiieiiiie i 1 1
12 102198301 Pad, Mounting (windshield frame)..........cccouriiiiiiiii e 2 2
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Rﬁgwt, ﬁ:;;;or: ﬁ('jclnrrﬁc::fwig ?;Ja:ija_ltlr.] inrtlgrtthzagarljcs:fmtgsr Fi:;?tr; GET ::AR:‘TED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for.
WHEELS AND TIRES
ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 TOT0984 | NUL LUQ it ettt e ettt e e et e e e e stee e e e e snntaeeeessnreeeeesansnneaananns 16 16
2 101570501 Assembly, Wheel (beige) and Standard Tread Tire (18 x 8.50 - 8) ............. 4 4
2 101570502 | Assembly, Wheel (beige) and Premium Tread Tire
(18 X 8.50 = 8) (CAINSIED) ...t 4 4
2 101570507 | Assembly, Wheel (beige) and Extra Traction Tire,
6-Ply Rated (18 X 8.50 - 8) ..ecoiiiiiiiiieiiie et 4 4
2 101570508 | Assembly, Wheel (beige) and Performance Grade Tread Tire
(18 X 8.50 = 8) (DUIO®) ..ottt 4 4
2 101570513 | Assembly, Wheel (beige) and Premium Grade Tire
(18 X850 = 8) (KENAAD) ... 4 4
2 101651401 Assembly, Wheel (white) and Standard Tread Tire (18 x 8.50 - 8) ............. 4 4
2 101651402 | Assembly, Wheel (white) and Premium Tread Tire
(18 X 8.50 - 8) (CArliSIE) ..eeeevvieeeee et 4 4
2 101651407 Assembly, Wheel (white) and Extra Traction Tire,
6-Ply Rated (18 X 8.50 - 8) ..oooueeiiiiiiiiiiee et 4 4
2 101651408 | Assembly, Wheel (white) and Performance Grade Tread Tire
(18 X 8.50 = 8) (DUID) ..eveeeieiiiieieeeeiiieee e e etteee e et e e s st e e e s sreee e e e ssnreeeaeeanes 4 4
2 101651413 | Assembly, Wheel (white) and Premium Grade Tire
(18 X 8.50 - 8) (KENUA) ...eeeieiitiiiee ettt e e 4 4
3 1015707 | Wheel RiM — BEIGE ..oiiiiiiiiiiieiee ettt 4 4
3 1014771 Wheel RIM —WRILE ...t 4 4
4 727102 Tire, Unmounted, Standard Tread (18 X 8.50 - 8) .......eevrrereeeeeriiiiciiiiieeenn. 4 4
4 101567201 Tire, Unmounted, Performance Grade Tread (DUro) .....c.cccccceevveinvvvnennennn. 4 4
4 101567202 | Tire, Unmounted, Premium Tread (18 x 8.50 - 8) (Carlisle) .........cccceuenne 4 4
4 101769302 | Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) .......cc.cceuueee. 4 4
5 7310 Sy (= g AT Z= 1V T 4 4
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DID YOU CartPros directs you to the right part using the part GET STARTED

; numbers from this manual. Enter the part number into https://CartPros.com/f.html
KNOW? HERE > ntp

our search box and it will find the part you are looking for.

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH. m
« Before using vehicle, read operating instructions.
. ';ZT,::si:j:i:;Teh::ir:,,‘Z:::;:::‘:;er::;:;?vmg' KEY SWITCH © Read Owner's Manual and safety warnings located on dash panel prior to driving.
«Two (2) persons per seat maximum. o Study and understand controls.
« Operate from driver side only and not on public roads. © Make sure wheels are turned in desired direction.
© Turn key to “ON" position and he sure nothing is in your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R - Reverse (Buzzer will sound)
© Vehicle will start moving when accelerator pedal is depressed.
* Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.

DRIVER / PASSENGER * To stop, release accelerator pedal and depress brake pedal.
WARNING DECA

« Keep entire body inside vehicle while moving.

« Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.

* Never operate under the influence of alcohol or drugs.
« Use brakes to reduce speed when coasting downhill.
* Never stand in front of or behind vehicle.

CC11019606-01

L o After stopping, firmly depress park brake until it locks.
* Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.
CC11016216-01

OPERATING INSTRUCTIONS
DECAL

/\ WARNING
CAN CAUSE SEVERE INJURY

Rotating parts

= [
manifold & muffler

KEEP CLEAR ¢ 1019605-01

« GASOLINE EXPLOSION / FIRE. ROTATING PARTS AND
« CAN CAUSE SEVERE INJURY OR DEATH, HOT MANIFOLD DECAL
« NO SMOKING, SPARKS, OR OPEN FLAME.
« STOP ENGINE, ALLOW TO COOL BEFORE REFUELING. (ON STARTER/GENERATOR
« TURN FUEL VALVE (4~ ) ON DURING OPERATION. AND ENGINE)

() OFF DURING STORAGE OR TRANSPORT. 3 1015476.01

GASOLINE WARNING DECAL —
(ON VEHICLE FRAME NEAR FUEL TANK) \(

‘ INGERSOLL-RAND.

INGERSOLL-RAND DECAL
(ON BODY PANEL)
(FOR 2001 VEHICLES ONLY)

FRAME GROUND AND
GOVERNOR WARNING DECAL
(ON VEHICLE FRAME NEAR BATTERY)

/\ WARNING ;§"- /\ WARNING

Excessive speed.

Can cause severe injury or death.

Do not tamper with engine governor adjustment.
CCl 1019152-01

Negative frame ground. Can cause severe injury.

Do not contact positive (+) battery post or cable to frame.
Disconnect negative battery lead first.

ZLCARTPROS
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KNOW? o i ron md e ootng . HERE 2 ntpsdiCartPros.com/thim
DECALS — GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101960601 Decal, Driver/Passenger Warning .........cccccoocueeoniereniieeenieeeseessieeesseeessieeessneee e 1
2 101825101 Decal, KeY SWItCh ... e 1
3 101621601 Decal, Operating INSIrUCIONS ........eviiiiiiiiie e 1
4 101547601 Decal, Gasoling WarNiNg .......cccociieiiiiiiiee ettt 1
5 101960501 Decal, Rotating Parts and Hot Manifold Warning .........cccccoeeoeeiniiiniieincee e 2
6 101915201 Decal, Frame Ground and Governor Warning ..........cccccceeeiieeeeeniiienesssieee e e 1
7 101952401 Decal, Ingersoll-Rand — Gold (for 2001 vehicles only)..........cccovceeiiiininieenenieenne 2
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DID YOU CartPros directs you to the right part using the part GET STARTED

_ . numbers from this manual. Enter the part number into https://CartPros.com/f.html
KNOW? HERE — >
ROLLOVER OR FALLING OFF MAY CAUSE DEATH.

our search box and it will find the part you are looking for.
« Bofore using vehicle, read oporating instructions. ’ KEY SWITCH DECAL

+ Remain seated and hold on to seat handle while moving.

/\ WARNING

« Do not start vehicle until all occupants are seated. * Read Owner's Manual and safety warnings located on dash panel prior to driving.
«Two (2) persons per seat maximum. © Study and understand controls.
« Operate from driver side only and not on public roads. * Make sure wheels are turned in desired direction.
* Keep entire body inside vehicle while moving.  Turn key to “ON” position and be sure nothing is in your path.
: g:':‘euf:::‘z :'h'i:::':"a::::;:'::‘: :: :::i:;'fm slopes. © While vehicle is stopped, select direction by placing
« Never operate under the influence of alcohol or drugs. shift lever or switch in desired position:
« Use brakes to reduce speed when coasting downhill. F-Forward N-Neutral R - Reverse (Buzzer will sound)
* Never stand in front of or behind vehicle. ©C1101960601 o Vehicle will start moving when accelerator pedal is depressed.

 Slowly depress accelerator pedal to increase speed. Park brake will

release when accelerator pedal is depressed.
* To stop, release accelerator pedal and depress brake pedal.
o After stopping, firmly depress park brake until it locks.
© Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.
CC11016216-01

OPERATING INSTRUCTIONS
DECAL

ELECTRICAL COMPONENT DECAL
(ON SPEED CONTROLLER COVER
1Q SYSTEM VEHICLE ONLY)

MOTOR BRAKING DECAL
(POWERDRIVE PLUS VEHICLES ONLY)

« Maximum vehicle speed is limited during downhill operation
with accelerator pedal depressed.
« Vehicle will brake gently when accelerator pedal is released.

Do not operate vehicle without this cover properly installed.

Do not direct water stream in this area; will cause damage to components.
See vehicle maintenance and service manual before servicing. CCl 101931501

« System is activated only when tow switch is in the "RUN"
position.
« When towing vehicle, tow switch must be in the "TOW" position.
CCl 1019599-01

® DO NOT OPERATE VEHICLE

WITHOUT COVER IN PLACE.
(1Q SYSTEM VEHICLES ONLY) NOTICE ® DO NOT DIRECT WATER
STREAM AT THIS SWITCH. CCI1016109-01

* Maximum vehicle speed is limited by motor braking during downhill operation

with accelerator pedal depressed. POTENTIOMETER CAUTION DECAL

 If motor brake enabled, vehicle motor will brake when accelerator pedal is released.

« Beeping alarm indicates reduction in motor braking. Apply brakes to reduce speed. (ON WIPER SWITCH COVER INSIDE
+ System is activated only when tow switch is in the "RUN" position. BATTERY CO MPARTM ENT)

* When towing vehicle, tow switch must be in the "TOW" position. 101959902

VANR''7:\:1V [\ [cJll HOT RESISTORS (COILED WIRE) CAN CAUSE SEVERE BURNS. %

RESISTOR WARNING DECAL
(ON FRAME UNDER SEAT ON
V-GLIDE 36 VOLT VEHICLE)

(ON MOUNTING PLATE UNDER ACCESS PANEL
ON POWERDRIVE PLUS VEHICLE EQUIPPED
WITH A DB SOLENOID AND COIL)

S \}/
TOW/RUN SWITCH WARNING DECAL y
T) %

(ON TOW/RUN SWITCH BRACKET UNDER SEA

/\ WARNING ’ ‘ INGERSOLL-RAND ’
Place Tow/Run switch in TOW position before: FAILURE TO HEED THIS
+ Disconnecting or connecting batteries WARNING COULD RESULT IN

* Towing A BATTERY EXPLOSION OR INGERSOLL'RAND DECAL
+ Extended storage SEVERE PERSONAL INJURY. (ON BODY PANEL)

« Servicing
CC1 101908501 (FOR 2001 VEHICLES ONLY)
(POWERDRIVE PLUS AND IQ SYSTEM VEHICLES)

ZLCARTPROS
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DECALS - ELECTRIC VEHICLE
ITEM PART NO. | DESCRIPTION QTy

12 3 4

1 101960601 Decal, Driver/Passenger Warning .........cccccoocueeoniereniieeenieeeseessieeesseeessieeessneee e 1

2 101825101 Decal, KeY SWItCh ... e 1

3 101621601 Decal, Operating INSIrUCIONS ........eviiiiiiiiie e 1

4 101959901 Decal, Motor Braking (PowerDrive Plus VEhICIE) .........ccooceiiiiiiiiiiiiiiiiiee e 1

4 101959902 | Decal, Motor Braking (IQ System VEhiCle) ........ccooiiiiiiiiiiiiiiiiie e 1

5 1013496 Decal, Resistor Warning (V-Glide 36-Volt and
PowerDrive PIUS VENICIES) ....ccovviiiiiiiceeee et 1

6 101610901 Decal, Potentiometer Caution ..........coooiiiiiiiiiiiiie e 1

7 101952401 Decal, Ingersoll-Rand — Gold (for 2001 vehicles only) .........cccccevviiieiiiiniiien e, 2

8 101908601 Decal, Tow/Run Switch (PowerDrive Plus and 1Q System vehicles) ..................... 1

9 101931501 Decal, Electrical Component Cover (IQ System vehicle) .........ccccoceeiiiiiniieiineenne 1
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BRAKE ASSEMBLY
ITEM | PARTNO. | DESCRIPTION RS
12 3 4

101823301 Cluster, Brake, Passenger Side (includes items 1 -9) .......ccccoveiiiiennnnenn. 1 1

101823302 | Cluster, Brake, Driver Side (includes items 1-9) .....ccccoiiiiiiiiiiiineeeen, 1 1
1 101824001 Assembly, Backing Plate, Passenger Side (includes items 2 - 4) .......... 1 1
1 101824002 Assembly, Backing Plate, Driver Side (includes items 2 - 4) ................. 1 1
2 101816501 Mechanism, Adjusting, Passenger Side .........cccoevieeriieeiiieeenieeens 1 1
2 101816502 Mechanism, Adjusting, Driver Side .......cccccevviiiiiieiiiieee e 1 1
3 101823901 WESNET ...t 1 1
4 101823801 AT T = g o = (= T 1 1
5 1010850 (070 1Y/ R I U= SN 1 1
6 101823201 Package, Brake Shoe (four pieCes) .......ccceeieiiiiieiiiiec e 1 1
7 1011466 Kit, Shoe Retainer (four PIECES) .....ccooiiuiiiiiiiiiiiiii e 1 1
8 101816301 Package, Brake Spring (fOUr PIECES) ......covviiiiiiiieiiiiiee e 1 1
9 101815501 Assembly, Lever, Passenger Side .......cccccoecieveeiiciiieee e 1 1
9 101815502 Assembly, Lever, Driver SIde ..........uveeeeeeeeeeiieeiceeieeeee e 1 1
10 1013924 | Nut, Hex Head Lock, Grade 8, 5/16-24 .........ccccooceeeiiieeiiiee e 8 8
11 1014153 Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 ......ccccceeevecveveeennen. 8 8
12 102022101 Kit, Brake Cable (includes items 13 -15) ....cooiiiiiiiiiiiieie e, 2 2
13 1010829 Pin, ClEVIS, 5/16 ..cciiuiiiiiiei ettt 2 2
14 1035 Pin, Cotter, 3/32 X 1 oo 2 2
15 1011779 O 1o T SRS 2 2
16 101900801 Hanger, Brake Cable (gasoline vehicle only) ........cccoceveiiiiiiieeiiiene e, 2
17 1013207 | Hanger, Brake Cable (electric vehicle only) .........cccoooiiiiiiiiniininee e 2
18 101791101 (D] 0 T T = T = 1< N 2 2
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" FLOORBOARD
REMOVED
FOR CLARITY

TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES
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4 PLACES
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BRAKE PEDAL AND CABLE ASSEMBLY
ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 101990801 EQUANIZET .o 1 1
2 1241 Washer, Flat, 5/16 .....oouueeiiiieeeee e e e e rer e e e 5 5
3 1013531 Spring, Brake REIUIN .....oooi i 1 1
4 1010921 Screw, Hex Head Cap, 5/16-18 X 2-1/2 ......oviiiiiiiee et 4 4
5 7473 NUt, NYION LOCK, 5/16-18 ....eeeeieieiee et ee e e e e e e 5 5
6 102022101 Kit, Brake Cable (includes item 7, and ltems 13 and 14 on page 4-3) ....... 2 2
7 1011779 E-CliP, 172 et a e e aan 2 2
8 101878201 Kit, Brake Pedal (includes items 9 and 10) .......ccccoviiiiiiiniiinieeeee e, 1 1
9 7716 Screw, Slotted Hex Washer Head, #10-16 X 1/2 .......coovvvvveveveveverrivnienne, 4 4
10 1013869 Pad, Brake Pedal ..........coooiiiiiiiiiiieeeeeecee e 1 1
11 1010878 Bumper, RUDDET ... 1 1
12 1028 NUL, HEX, 1/4-20 ...ttt e e e e e e e e e e e e e e e e nnnes 1 1
13 101953101 RO, EQUANIZET ...t 1 1
14 101953001 Bolt, Hex Head Shoulder, 3/8 X 1 ....ouoiiiiiiieeeeeeeeeeeee e 1 1
15 7473 Nut, NYlon LOCK, 5/16-18 ......ooiiiiiiiiee et 1 1
101187702 | Kit, Park Brake Latch (includes items 16 - 20 and Item 25 on Page 4-7) ... | 1 1
16 N/A ROA AN PaWI ...t 1 1
17 1017029 Pin, Cotter, 7/84 X 1/2 .ot a e 1 1
18 1010877 NUL, PUSH, 5/168 ...eeeeeeeeeeeee et e e 1 1
19 1010805 Sleeve, Park Brake ROd .........coiviiieiieicieeeeeee e 1 1
20 1010932 JOINt, Balll, 1/4-28 ....oeeeeeeeee e 1 1
21 1010933 Spring, Park Brake TOISIiON ..........ccueiiiiiiiiiei e 1 1
22 1010927 Spacer, Park Brake .......cooooeeiiieeeeee et 1 1
23 1011402 Package, Brake Mounting Block (contains upper and lower
for driver and pasSENgEr SIAES) .....cocoiiiuiiieiiiiiiee e 1 1
24 1011418 | Kit, Park Brake Pedal (includes items 25 - 28) .......cccccceiiiiiiiiiiniiiee e 1 1
25 1032 BUShing, NYION ... 2 2
26 8626 Screw, Slotted Hex Washer Head, #10-16 X 1/2 .......coovvvvevvvvvverirenvinnnnne, 2 2
27 1013876 NUL, PUSH, B/8 ...t e e e e 1 1
28 1013870 Pad, Park Brake ........coeuoiiiiiiiiiee e 1 1
29 1242 NUL, HEX, 5/16-18 ...t e e e e e e e e e e ennnes 1 1
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ACCELERATOR PEDAL ASSEMBLY

ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4
1 1017696 | Sub-Assembly, Accelerator Pedal (includes ltems 2 and 3) ........ccccceeeeeenee 1 1
2 1013871 Pad, Accelerator Pedal ..............oeiiiiiiiiiiiiiieeecee e 1 1
3 7716 Screw, Slotted Hex Washer Head, #10-16 X 1/2 .......coovvvvvvevveveverrnrnnenne, 4 4
4 1624 Screw, Hex Cap, 3/8-16 X 1-1/2 ... 1 1
5 334 WaSher, Flat, 3/8 ..ot e e e 2 2
6 102026001 Kit, Accelerator Pivot Rod (includes Hem 7) .......oooooviiiiiiiiiieeeee s 1 1
7 1011700 S o= To7 =Y PR 1 1
8 101818801 Stud, Ball (for all vehicles except those equipped with MCOR) .................. 1 1
8 101862001 Screw, Hex Head Cap, 1/4-20 x 1-3/8 (MCOR vehicles) ........cccccevcveeeernnne 1 1
9 1017424 | Bearing, PivOt SUPPOIT .....ooiiieiiiie et 1 1
10 101966901 NUt, FIange, 1/4-28 ... e 1 1
11 101817401 Retainer, SPriNg .oooooiceieee e 1 1
12 101796201 SPriNg, REIUIN ... e 1 1
13 TOT7378 | CUP, SPIING ceeiiiiiiiiie ettt ettt et e e s st e e e e s sbee e e e s saabeeeeeeaan 1 1
14 1017380 Bumper, Return Spring .....c.eeee oo 1 1
15 1241 Washer, Flat, 5/16 ......cooooiiieeeeeeeeeeeee et 1 1
16 7473 NUt, NYION LOCK, 5/16-18 ....eeiieiieiee et e e e e e e e 1 1
17 101871901 Assembly, Accelerator Rod (PowerDrive System 48

vehicles equipped with multi-step potentiometers and

all V-Glide 36-Volt vehicles) (includes items 18 and 19)..........ccccceeeeeeeeennn. 1
17 101912401 Assembly, Accelerator Rod (gasoline vehicle only)

(includes items 18 and 19) .....eiiiiiiii e e 1
18 1011084 Nut, UNF Hex Jam, 1/4-28 ........ccoeeviiiiieiee et e e 2 2
19 1011734 Joint, Spring-Loaded Ball ..........ccoooi i 2 2
20 8754 Nut, NYION LOCK, 3/8-16 ......eveiieeiiiiiiee e e 2 2
21 8233 NUt, NYION LOCK, 1/4-20 .....oeeieiiieeee ettt e e e e e e e e e e e e e s enannes 4 4
22 1014007 | Washer, Flat, TYpe B, 1/4 ...t 4 4
23 1011694 Support, Accelerator Pivot ROd ........cccoiiiiiiiiiii e 2 2
24 101861901 Screw, Hex Cap, 1/4-20 X 1-1/8 ..ovvrreeee ettt 4 4

101187702 Kit, Park Brake Latch (includes item 25, and items 16 - 20 on page 4-5) .. 1 1
25 N/A Ratchet, Park Brake .........cooooouuiiiiiiiiiiiei et 1 1
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STEERING COLUMN

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1013861 Joint, Compound Steering (includes items 2 and 3) .......cccocceiiiiiiiiiiniiie e 1
2 1017226 Screw, Hex Head Cap, M8 X 1.25 X 30 MM ..covviviieiieiieeieeee e 3
3 7174 WaASHET, LOCK, 5/16 ...uneieieieii et e e e e e e e e e e e e e e e e e e eeeeeeeeeensaees 3
4 101984801 Kit, Steering Column Mounting Bracket ..........cooceiiiiiiiiiiinieeee e 1
5 1016663 Screw, Phillips, Type A, #12-11 X 5/8 ..ot 2
6 1016269 Screw, Hex Washer Head Thread-Forming, 5/16-18 X 2 ......ccccceeviiieieeiiiiee e 2
7 334 WaASHET, Flat, 3/8 ......cooeiiiiiieeeeeeeeeeeeeee ettt e e e e 4
8 1016183 Screw, Hex Head Cap, 3/8-16 X 7 ..oceeeeeeieccieiieeieeee e e s e e e e e e e 2
9 8754 NUt, NYION LOCK, 3/8-16 ......eeeiiiieiiiiiee ettt e 2
10 1014288 | Screw, Hex Washer Head Thread-Forming, 5/16-18 X 3/4 ........cccoceviiiiniinniiiennne 1
11 1011697 AT gL g = TR A I T 1
12 102278001 Boot, Steering COIUMN .....c..eeiiii e 1
13 1016181 Assembly, Steering Column (includes items 14 - 22) ......coocoiiiiiiiiiiieeee e 1
14 1012605 RiNG, REtAINING ...ooieiiiiiiecee e e 1
15 1012604 WaASHET, SEEEI, 5/8 ...ttt e e e e e e e e e e e e e e e e 1
16 1014217 SPring, COMPIESSION ......veiiiiiiieiiie e rieeeriee ettt s e et e e e e eae e e s bee e s aneeeenes 1
17 1014125 1L L= L T OSSPSR 2
18 1014213 ASSEMDIY, BEAING ..ooeiiiiiiiie et 2
19 1014126 Seat, BEAMNG ..uvveiiiiiiiiiie ettt e e e e st e e e s ar e e e e sarreeeeean 2
20 1015545 Shaft, Steering COIUMN ......c.oiiii e 1
21 1016622 Column, AlumINUM STEETNG ...eeeiiiiiiiiie e 1
22 1014214 RiNG, REtaINING ..oooieiiieeee e 1
23 1016263 Cover, Steering COIUMN ....coiiiiiiei e e e 1
24 1016156 A=Y= IS (Y= o Vo ST 1
25 1017273 NUt, NYION LOCK, 5/8-18 ......eeiiiiieiiiiee ettt e e e e e e 1
26 1016219 | Assembly, Scorecard Plate (includes items 27 - 30) ......ccooviieeiiiiiieniiiniieee e 1
27 1012565 Screw, Round Head, #12-14 X 1 ..ooeeniiiiieeee e e 2
28 1012566 Spring, Tapered COMPIESSION .......ccoiueeiieeririeeeaieaerieeesieeesreeessreeesbeeessaeeeeaes 2
29 1016214 T o T =Y o o | S 1
30 1016154 (O 1o TS Yoo ] (=T T=1 (o U SESRRRR 1
1014216 Kit, Steering Column Rebuild (N0t ShOWN) ....oeeeiiiiiiiii e A/R
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STEERING GEAR ASSEMBLY
ITEM PART NO. DESCRIPTION QTYy
12 3 4

101878302 | Assembly, Steering Gear Box (includes items 1 - 20) .......cccoovceiiiiiiiniiieniiee e, 1
1 1013035 Seal, Dust, Passenger SIde ........ccueeiiiiiiiiiii e 1
2 8990 THE, WiTE ittt e e e e e e e e et e e e e e e e e e e e e s s ann e aaeeeeaaaaeeeeaann 2
3 101880201 Assembly, Inner Ball JOINt ... 1
4 101880301 LAY = 1T 1= (A = o R 1
5 N/A 7o) ) (=Y =T ¢ o To [ €T | RSP 1
6 N/A Bearing, LOWEr PINION ......coooiiiiiiiiiiiee et e e 1
7 N/A Pinion, STEEING ..o e 1
8 101879401 Bearing, Upper PINION ...t e 1
9 101879901 RING, C-TYPE SEOP ..eeeeiiiiieiiiie ettt sttt et e e e ae e s rnre e e sneeas 1
10 1013051 RING, SNAP i 1
11 1013052 Seal, Dust, Steering PinioN ..........ccoiiiiiiiiiiii e 1
12 101879701 Guide, StEeriNG RACK ......ciiciiiie ettt e e e e e st e e e e s enreeee e 1
13 101879801 ST o] 11 aTo TA (o] (= TR PR OTPPRPPPPRRPN 1
14 1013044 NUt, LOCK, RACK SCIEW .....coiieeei it 1
15 N/A Yo (VA = o [ U T [= 1
16 N/A RACK, StEEMNG .eeiiiiiiiiie e 1
17 101879501 LAY =TT =] A (o] o U PPSRRRR 1
18 101879601 T lo O 1Y oIS (o] o TR 1
19 101880001 Seal, DUSE, DIVEE SIAE ...coeeeeei et e e e e e e e ea e e e eees 1
20 101880101 RiNG, REtaiNINg ..ot 1
21 1035 [ T 00 1 (=T VA 720 K 1
22 7540 Ball Joint, Left-Hand Thread (includes items 23, 24 and 25) .........cccccvcvvvveeeeeennnn. 1
23 1015597 Fitting, Thread-Forming Grease, 1/4-28 .........ccccvviiieeee e 1
24 7602 Nut, Hex SIotted, 3/8-24 ..........ooooeeeeeeeeeeeeeeeee et 1
25 1011930 570 o] R I LU 1
26 7555 Nut, Hex, Left-Hand Thread, 1/2-20 ......ccccoooeriiiiiiieeeeeeeeeeeeeee e 1
27 1012467 Link, Rack and Pinion DIag .......cooooiiiieii et 1
28 1013042 NUL, HEX, MT2 X 1.75 et e e e e e e e e e e eeeeeeaaee s 1
29 1624 Screw, Hex Head Cap, 3/8-16 X 1-1/2 ... 3
30 334 WaASHET, Flat, 3/8 .....ccoo oot ettt et e e e e 3
31 8754 NUL, NYION LOCK, 3/8-16 .....eeeiieiieeeie e e e e e st e e e e e e e e e e s ee e e e e e e e s 3
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FRONT SUSPENSION, UPPER

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4
1 1016353 | Assembly, Delta A-Plate (includes items 2, 3and 4) ......cccoooooiiiiiiiiiieiniiee e 2
2 1016346 Bushing, Ureth@ne ... 6
3 1016350 Y L=Y=3Y =T D =Y 1 7= I O 1] (=Y 1
4 1016349 Y (YA Y D=1 = N0 [T = 2
5 8754 NUL, NYION LOCK, 3/8-16 ....oeeeiieieeeeee it e e e e e s ee e e e e e e e e e s ee e e e e e e e s 10
6 1010200 Screw, Hex Head Cap, 3/8-16 X 4-1/4 ........uuuiiieeeeeeee et 4
7 1308 NUL, HEX, 1/2-20 ... e e e e e e e e e et r e e e e aaaaeas 1
8 8861 Screw, Hex Head Cap, 3/8-16 X 1-3/4 ... e e 2
9 1010138 Nut, DImpled LOCK, 3/8-16 .....ccveeiiiiiiiciiieeeee et e e e e e e e e e e e e 2
10 2402 Screw, Hex Head Cap, 3/8-16 X 2-1/4 ......uuevee ettt 4
11 1010219 [ oo R 11 Y 1
12 7555 Nut, Hex, Left-Hand Thread, 1/2-20 ......cccccooeiiiiiiiiieeeeeeeeeeeee e 1
13 7540 | Ball Joint, Left-Hand Thread (includes items 15, 16 and 17) ......ccocoeeiiiiniiieenee 1
14 7539 | Ball Joint (includes items 15, 16 and 17) .....cooiiiiiiiiiiiiiiee e 1
15 1015597 Fitting, Thread-Forming Grease, 1/4-28 ..........cccooiiiieeee i 1
16 1011930 270 o] A I LU SRR 1
17 7602 Nut, SIotted HEX, 3/8-24 ......cooeeeeieeeeeeeeee e e 1
18 1017266 SHAP, A-PlAe oo ————— 1
19 1014235 Y a0 o QAN o T-Te g o1 o o o o | 2
20 1010124 | Plate, Spring MOUNTING ....ooviiiiieieee e 3
21 1016385 | Assembly, Delta Shock and Gear SUPPOIt .....cccvvieveiiiiieie e 1
22 1035 [ T 00 1 (=T VA 720 K 3
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FRONT SUSPENSION, LOWER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1010348 | Assembly, Spindle, Driver Side (includes items 3, 4 and 5) .........ccccoeeeiiiniiinennne 1
2 1010347 | Assembly, Spindle, Passenger Side (includes items 3,4 and 5) .........cccceeeennee. 1
3 8067 Bushing, Bronze Spindle ...........cceiiiiiiiiiee et 1
4 7048 BUSNING, BrONZE ...t a s 1
5 1015597 Fitting, Grease, 1/4-28 ... 1
6 1012030 Spring, TAPEred LEAS ......ooi i 1
7 8745 ASSEMDIY, ECCENIIIC ... 1
8 706 NUL, HEX, 3/8-16 ..ottt e e e e e e e e e e e e nrre e e e e e nnees 1
9 1011892 | Assembly, Hub (includes items 10 - 13) .....ooiiiiiiiiiiiii e 2
10 1011393 Package, HUD BEArNG ........cooiiiiiiiiiiiiiie ittt 2
11 1011304 S (8 o IR IE T R 2 4
12 1013135 Seal, DOUDIE LiP coiieeieiieeeee et e e 1
13 1011887 (070 )Y (=T 2 UL 1
14 8754 NUL, NYION LOCK, 3/8-16 .....eeeiiiieeeee et e e s e e e e e e e e e e s nnrreee e e e e e e e s 4
15 1016387 Screw, Hex Head Cap, 3/8-16 X 2-3/4 ...ttt e e 2
16 1016384 | Clevis, UPPer DEIA .......cc.oiiiiiiiiiiie ittt e 2
17 101903101 NUt, NYION LOCK, 1/2-20 .....eeeiieiieeee ettt s st re e e e e e e e e s nnrneeeeeeeeee s 2
18 1010150 Bearing, TRIUST ... e e 2
19 1016389 | Washer, KiNgpin WaVE ...........ooiiiiiiiiie e 2
20 1010984 INUE, LUG  -eeee ettt ettt et e e e e et e e s mee e e e meeeeseeeeeneeeennaeeenneeeesnneeens 8
21 1010005 | WAShET, FIAt, /4 ....ooeeeeeeieeee ettt e e e e e e e e e e e e e e e e e nanns 2
22 7840 N[O o (oS (o] 1 (=T I T L T 2
23 7910 T 00 (=T ST 72 2
24 8755 Screw, Hex Head Cap, 3/8 - 16 X 3-3/8 .......uuiiiiiiiiieee e 2
25 1016386 T gTo ] o] o PP PP PP PR PPPRP 2
26 1015583 Bushing, Ureth@ne .........ooo i 4
27 1012303 BUSKING, STEEI ..eeiiiiiiiee e e 2
28 1014276 Plate, Front Spring RetaiNer ..........cooiiiiiiiiie e 1
29 1624 Screw, Hex Head Cap, 3/8-16 X 1-1/2 ... 4
30 357 WaASHET, LOCK, 3/8 ...t ettt e e e e e e e e e e e e e e e e e e s e ns 4
31 706 NUL, HEX, 3/8-16 ..ooiieeieiie et e e e e e e e e e e e essre e e e e ennees 4
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DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? i v aorgrr.  WERE % "o CarProscomnim
REAR SUSPENSION
ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1 1012304 | Shackle, Rear Spring (gasoline vehicle) .........cccocociiiiiiiiiiiniie e 4

1 7569 | Shackle, Rear Spring (electric vehicle) (not shown) ........ccccooviieiiiiiiienenn. 4
2 8754 | Nut, NYIon LOCK, 3/8-16 .....ceeeeiiiiiiiieeiieie et 6 6
3 1012303 BUSHING, STEEI ...eeiiiiiiiie e e e 6 6
4 1015583 Bushing, Urethane ... 12 12
5 1010145 | Nut, UNF HeX, 3/8-24 .......ooiiiiiiiiee et 4 4
6 1013164 | Kit, Shock Absorber (includes items 7,9, and 10) ........cccccevviiiiieneiienens 1 1
7 1014236 Shock Absorber, REAr ......coouueiiiiieeeee e 2 2
8 1011415 Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10) ............. 4 4
9 N/A Retainer, Shock Absorber Cushion .........ccceeeeeiiiiiiiiiiiiiieeen 8 8
10 N/A Cushion, ShoCk ADSOIMET .......coveeieieie e 8 8
11 1012180 | U-BOIt et e 2 2
12 1012324 | Spring, Rear Leaf (gasoline VEhicCle) .........ccociiiiiiiiiiiiiiee e 2

12 1010974 Spring, Rear Leaf (electric vehicle) .........cccoiiiiiiiiii e 2
13 1014555 | Nut, Nylon LOCK, 7/16-24 .......eeiiiieeeie et 4 4
14 8755 | Screw, Hex Head Cap, 3/8-16 X 3-3/8 .....cccceeiiiieiiee e 6 6
15 1012182 Pad, Spring, Driver SIde ........coooiiiiiiee e 1 1
15 1012181 Pad, Spring, Passenger Side ........ccccovviiieieiiiiiiee e 1 1
16 101900801 Hanger, Brake Cable (gasoline VEhiCle) ..........ccocoeiiiiiiniieiiniee e 2

17 1013207 Hanger, Brake Cable (electric VENICI) .........cccoeeiiiiiiiiiiiiee, 2
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numbers from this manual. Enter the part number into
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SERE = https://CartPros.com/f.htm|

WIRING — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E

101889302 | Wire Harness (includes ifems 1 - 11) ..o 1
1 N/A Wire Assembly, #18 REA/WhItE ....coevvvveeeiei e 1
2 N/A Wire Assembly, #18 YEIIOW .........uueiiiiiiiiiei e 1
3 N/A Wire Assembly, #18 Yellow and #16 BIU€ ............ooeiiiiiiiiiii s 1
4 N/A Wire Assembly, #18 White/Black and #18 White ...........coovveiciiiiiiiiiee s 1
5 N/A Wire ASsSembly, #18 GrEEN ........uiiiiiiiiiiiie e e 1
6 N/A Wire Assembly, #18 BIACK .........cuueiiiiiiiiiei e 1
7 1015769 Wire Assembly, #6 WhIte .........ovmiiiiiiiie e 1
8 N/A Wire Assembly, #16 Red and #16 Orange ..........cccccceeevveeiiieeniie s 1
9 N/A Wire Assembly, #16 YEIIOW .........uueeiiiiiiiieii e 1
10 1014119 Wire Assembly, #6 Red ... e 1
11 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiiieii e 1
12 1012382 Wire Assembly, #6 BIACK .........ooo e 1
13 N/A Wire Assembly, #18 BIACK ........ccccueeiiiiieiiie e 1
14 N/A | Wire Assembly, #18 Black (part of reverse buzzer Kit) ........cccccceeviieneiiniiieneennee 1
15 N/A | Wire Assembly, #16 Orange (part of the electrical component box) ..................... 1
16 1015920 Wire Assembly, #6 Braided Ground ...........ccoooiiiiiiiiiiiiiieee e e 1
17 1015737 | Wire Assembly, #10 Red (part of the electrical component box) ..........cccceeeenneee. 1
18 1015332 Wire Assembly, #10 Braided Ground ...........cccccceeiiiiieieiiiiiieeeesiieee e e e 1
19 101837301 Wire ASSEmMDIY, #6 GIrEEN ...cccii it e e e e e eere e e e e e e e e e eennnns 1
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DID YOU CartPros directs you to the right part using the part GET STARTED

KN ow7 numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
- - b?x i'}dr'tx""v',"f"}g\t?—%‘-’.‘}r; yrc%Jla_reJo::_klr}%f‘oJr.l_ SRRy HOOIEMBLY -
GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTYy n
1.2 3 4 E

1016947 | Assembly, Forward/Reverse Shifter (includes items 1 -17) ....c.ocociiiiiiiiiiieenne 1
1 1012594 Screw, Maching, #4-40 X 1-1/2 ..ot 2
2 8057 Nut, HeX Head, #4-40 .....ooeeiiiie e a e 4
3 1012431 WaAShEr, FIAt, #4 ...t e e e eeraaas 4
4 101979101 YT (o] TR I T 1 R 1
5 1014807 R ) (o] TR I o T SRR 1
6 8058 ATk T a1 g e Yo s - RO 2
7 1013591 T T = (o] T 7 T 1
8 1014145 BUSNING, BrONZE ...t 2
9 1014727 Washer, Nylon Flat, #4 ... 2
10 1016342 Base, Forward/Reverse Shifter ...........oooiiiiieeiiii e 1
11 1014089 Kit, Neutral Lockout Cam (includes item 12) ........cccccviiiiiieeeee e, 1
12 1014065 WaAShEL, FIat ... 1
13 1013590 Spring, Forward/Reverse Cam .........cooo it 1
14 1013589 RiNG, REtaiNiNg ..o 1
15 8717 NUt, NYION LOCK, 1/4-28 ....oooiieeiiee ettt e 1
16 1013587 Weldment, Forward/Reverse Bell Crank ..........ooouueeiiiiiiiieieeiieeeeeeee e 1
17 1010954 Stud, Ball, 1/4-28 X 1/4 ...ttt 1
18 101951501 Cable, Transmission (includes items 19 and 20) ........cccceiiieeiiiie e 1
19 7893 N (U = O O O 2
20 1012333 JOINt, Ball oo a e e e e 2
21 1013198 Screw, Phillips Oval Countersunk Machine, #8-32 X 5/8 ........cccccecceveeiiciiee e, 1
22 1012987 Handle, Forward/Reverse SWItCh ..........cooooeuuiiiiiiiieee e 1
23 8248 Screw, Phillips Truss Head, 1/4-20 X 3/4 .......uvuiieiiieee et 4
24 8233 NUt, NYION LOCK, 1/4-20 ....eeiiee ettt e e e enrae e e e e 8
25 1016201 WaASHEr, WAVE, /8 ..o et e e e e e e e e e e e e e e e esaaaeeaeees 1
26 8251 Screw, Phillips Head, 1/4-20 X 1 ..oooiiiiiie et e e 4
27 101855801 R (S = 1 1= P OF=1 o[ Y 1
28 332 {TAT T T g = R R 4
29 101922601 Bracket, Transmission Cable SUPPOIt ........cceevveeeiiiiiiiiiiiee e 1
30 1012285 Screw, Thread Rolling, 1/4-20 X 5/8 ....ccoocueiiee ettt 3
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e our search box and it will find the part you are looking for. HERE

ELECTRICAL COMPONENT BOX — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E

101992601 Box, Electrical Component, Complete (includes items 1 - 25) .......ccoceeiiiiiiinieenne 1
1 1015372 Cover, Electrical Component BOX .......ccooviiiiiiiiiiiiiieeee e e e 1
2 1015752 Screw, Hi-Lo, #12-16 X 5/8 ....ooeeeiiee et 5
3 1013589 RiNG, REtaINING ..oooieiieeiee e 1
4 1015373 (O7= 10 g = =Yod (g Tor= |1 = T 1
5 1014145 BUSNING, BrONZE ... e 2
6 1014065 ATk T a1 g = | PSSR 1
7 1010954 Stud, Ball, 1/4-28 ...t e e 1
8 101821301 Assembly, Bell Crank and Shaft ..., 1
9 8717 NUt, NYION LOCK, 1/4-28 ....oooieieeieee ettt e e e e 1
10 8057 N (U =y O 2 R Lo O 4
11 8058 AL =TS 1= g o T O -7 S 2
12 1014807 SWICH, LIMIt .oeeeeiiii e e e e e 1
13 1014808 LT (o] TR I T 1 R 1
14 1012431 WaASHETL, Flat, #4 ..o e e e e e e e e 2
15 N/A Wire Assembly, #16 Orange ........oocoeeiiiiiiiiee ettt 1
16 1015878 Screw, Hex Head Maching, #4-40 X 1-5/8 .....coooeeueeeeei e 2
17 101856102 Screw, Hex Washer Head Hi-Lo, 1/4-15 X 1-1/2 ...coovvveeeeeieceeeee e, 1
18 1015777 Assembly, Voltage Regulator ... 1
19 7893 NUL, HEX, #1032 ...ttt e e e e e e e e e e e aare e eeeeeaaeens 2
20 1242 NUL, HEX, 5/16-18 ...ttt e e e e e e e e eeeaaaae s 2
21 1013609 SYo] =Y gTe (o TR B2 /o | A 1
22 1012295 U= 0 LY o o TR 1
23 1015737 Wire Assembly, #10 Red ... 1
24 1015741 BIOCK, FUSE ..ottt e e e e e e e e e e eaa s 1
25 1015371 Box, Electrical COmMPONENT .......cooieeeeee e e e 1
26 1015405 Screw, Round-Head Square-Neck, 5/16-18 X 2 ....ccceeeeeiiiiiiiiiieeeeeeee e 1
27 1241 =TS =Y o = Y < T 2
28 7473 NUt, NYION LOCK, 5/16-18 ...oeeiiiieeeei ettt e e e e e e e e e e e 2
29 7818 Screw, Round-Head Square-Neck, 5/16-18 X 1-1/2 ..., 1
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DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE B O DY
el I TUHVAL UWWUIVIT VINLIN T D,y | TIWVIN ] -

GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTYy n

1.2 3 4 E
1 1016859 | Kit, Reverse Buzzer (includes items 2, 3 and 4) .......cccovciiiniiiiniiie e 1
2 1016849 Screw, Pan Head Hi-Lo, #4-24 X 5/16 .....ccoooeiieiiieeeeeeeereee e 2
3 1016851 BUZZEL, REVEISE ...ttt et e e e et e e e e e e e eaa e e eaan 1
4 N/A Wire Assembly, #18 BIACK .........uuueiiiiiiiiei e 1
5 1011229 NUL, K LOCK, #B-32 .....eeeeeeieeeiieie ettt e e e e e e et e e e e e e e e e e e e narenreeeeaaeeeas 1
6 1015720 Screw, Hex Washer Head, #6-32 X 1/2 .....cooooi oot 1
7 101830601 Assembly, Screw and WaSher ..........oocciiiiiiiiiiie e 4
8 101826301 SWILCH, KBY . e 1
9 101851101 L AT 72T = U URURRR 1
10 101830701 NUE, KEY SWITCN ..t 1
11 101834502 | Cap, Key SWItCh (DIAcK) .......ccooiiiiiiiiiiiiie e 1
12 1012505 GV { 0=Vl ) PR 1
13 1016630 | Light, Oil WaINING .....cooiiiiiiiei ettt ettt ettt ee e e nee e 1
14 101900901 Retainer, HArNESS ..ottt e 3
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@ oursearch box and it will find the part you are looking for.
STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4 E
101833701 Starter/Generator (clockwise rotation) (includes items 1 - 30) .......cccoeceieriiennnen. 1
1 101875201 Housing, Field COil .....coooiiiiiii e 1
2 101875101 Assembly, Armature (includes items 3 - 6) ......coccveeieiiiiiiiie e 1
3 101875001 Retainer, BEariNg ........ueeeieiiiiiiii e 1
4 1013001 Ball Bearing, Output Shaft ............oooiiiii e 1
5 1013005 Commutator, Ball BEaring .......ccooicuiiiiiiiiiie e 1
6 101939901 SPACEN, 5/16 .t e e 1
7 1013003 LG VA4 [ To To | U 1 R 1
8 101876501 Kit, Pulley Nut and Screw (includes items 9 - 12) .....c.ccoccviieiviiiee e 1
9 N/A Washer, LOCK, M4 ... e eeb s 1
10 N/A NUL, HEX, MTA X 2 e e e e e e eeaaaas 1
11 N/A Screw, Cross-Recessed, M5 X .8 X 18 MM ......coooeiriiiiiiiiiiieeeeee e, 3
12 101896501 Screw, Cross-Recessed, M5 x .8 x 16 mm (with lock washer) ..................... 2
13 101874901 End Bell, Output Shaft ......ocooiiiiiii e 1
14 101875301 Set, POIE (SEE OF 4) oo —————— 1
15 101875401 Screw, Pole Piece (SEt Of 4) ..o 1
16 101875501 (7)1 1= Lo SRR 1
17 101875601 L TSTU] E= N (o] 0 =Y 0 011 = | 2
18 101877601 Package, Terminal Hardware (F1 and F2) ........ccccooiiiiiiiiniie e, 2
19 101875701 Insulator, DF TEIrMINQAI ........covvveiieiieeeee e e e e 1
20 101877701 Package, Terminal Hardware (DF) ......ccccoiiiiiiiie e 1
21 101301102 Holder, Brush (includes item 22) ..........ocoiiiiiiiiiiee e 1
22 101878101 SPIiNG, BrUSH ..o 4
23 101876001 Package, Terminal Hardware (A1 and A2) ......ccccoooiieeeieiiiieee e 2
24 101876301 Cover, Brush Inspection Port (Set of 4) (includes item 25) .......ccocoeiiiiiiiieene 1
25 1017653 Cover, Brush Inspection Port, with Drain .........cccccooeeceiiiiiiieee e, 1
26 101876402 End Bell, COMMUEALON .....oiiieeie et e e 1
27 101879001 Bolt, Clamp, M6 X 1 X 180 MM .....coiiiiiiiie e 2
28 101869302 Package, Brush (includes 4 brushes, 4 screws, 4 washers) ...........cccccceeeennnen. 1
29 101876202 (070] a1 aT=To] (o] g = T (U 1= o [ 2
30 101875802 A CoNNECION (SEE OF 2) .eeiiiiii e 1
31 1014289 PUIIBY ..ot e e e e e e e et e e e e e b e e e e e ebr e e e e e e anre e e e e anees 1
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KN owv, ﬁ::::r,ssf?c:rrﬁcgisy ?;Ja :ija?] inqgrzhzagarljcsglfmtgsr Fijrft:: GET ::AR:TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
STARTER/GENERATOR MOUNTING
ITEM PART NO. DESCRIPTION QTYy n
1.2 3 4 E

1 101833701 Starter/Generator (clockwise rotation) ..o 1
2 101524001 Bracket, Mounting, FE290 ........coouiiiiiii e 1
3 101916701 Belt, STArter/GENEIATON .......oevvveiiiitcceceee et e e e e e e e e 1
4 1016883 Bracket, AdJUSTING ....eeeiiieiieeie e 1
5 8754 NUL, NYION LOCK, 3/8-16 ....oeeeiieieeeeee it e e e e e s ee e e e e e e e e e s ee e e e e e e e s 2
6 1015075 WaASHET, Flat, 5/16 ....cccooeiieeeeeeeeeeeeeeee ettt e e e ee e ns 1
7 705 Screw, Hex Head Cap, 3/8-16 X 1-1/4 .....ueeii et 2
8 1012830 Screw, Hex Head Cap, M8 X 1.25 X 22 MM ....oviiivieee e e e 2
9 7174 WaASHET, LOCK, 5/16 ...t ettt e e e e e e e e e e e e e e e ee e s b ns 3
10 1016074 Screw, Torx Head, M8 X 1.25 X 18 MM ....cooiiiiiiiiiieeeeeeeeeeeee e 1
11 1015932 Screw, Round-Head Square-Neck, 5/16-18 X 1 ..cocveiiiiiiiciceieeeeee e 1
12 1242 NUL, HEX, 5/16-18 .. e e e e e e e e e s r e e e e aaeae s 1
13 101837301 Wire ASSEMDIY, #6 GIrEEMN ....ccciiiiiiiee ittt e et e e e e e serre e e s eesae e e e snnnaees 1
14 1015920 Wire Assembly, #6 Braided Ground ...........ccooviiiiiiieiiiiieeie e e e 1
15 7473 Nut, NYION LOCK, 5/168-18 ......eeiiiiiiiiie e 1
16 1241 AT =Y o = Y < T 1
17 7173 Screw, Hex Head Cap, 5/16-18 X 3/4 ...ttt 1
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BATTERY — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTYy n

12 3 4 E
1 1012328 Battery, 12-VOlt ... 1
2 1014374 Spacer, Battery Terminal BOIt ........c..ooiiiiiiii e 2
3 1014375 Screw, Hex Head Cap, Stainless Steel, 3/8-16 X 1/2 .....ccccvviiiveeiieeeeeiieecieeee, 2
4 1010934 Screw, Hex Head Cap, 5/16-18 X 1 ..oooiiiiciiie et 1
5 101898001 Clamp, Battery ... e 1
6 7173 Screw, Hex Head Cap, 5/16-18 X 3/4 ...ttt 1
7 1241 WaAShET, Flat, 5/16 ..ottt e e e e as 2
8 7473 NUt, NYION LOCK, 5/16-18 ...oeeiieieeeee ettt e e e e e e ee e e e e e e e 2
9 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 ......ueiiiiiiee e 1
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FE290 ENGINE — SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
101953901 FE290 OHV Gasoline Engine (clockwise rotation) with Carburetor
(does not include items 15 through 18) .......coociiiiiiiiii e, 1
1 1016507 Bolt, 2-Ended, MB X 1 X 29 MM ...t e e e s 1
2 1016512 Washer, Flat, B MM ... e e e e e e e e e e e raa e 1
3 1016524 Shroud, Enging, FE290 .........cooiiiiiiiiie ettt e st e e snreeee e 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ...cooiiiiiiiii e 15
5 1016547 NUt, FIANGE, MB X T ..ot e e e e 3
6 101909701 Bolt, 2-Ended, MB X 1 X 27 MM ...t e e 2
7 1016526 Shroud, Engine, FE290 (IOWE) .......coiiiiiiiiiiiiiiieee et 1
8 1017221 Bolt, 2-Ended, MB X 1 X 46 MM ......cumiiiiiiiiiiiee e e e 1
9 101915601 HOUSING, FaN .t a e e 1
10 1016525 Shroud, Engine, FE290 (UPPEI) ....eeeiiiiiiiieei ittt 1
11 1016443 =T = o] (= PR 1
12 1016539 L0 T {1 oo SRR 1
13 1016536 Tube, Oil Filler, FE290 ........cooo ettt nre e e e e e e e e e e eanns 1
14 1016531 DT 01 (o3 PSR 1
15 101887601 NUt, NYION LOCK, IMB X T ..ottt e e e e 1
16 1015332 Wire Assembly, #10 Braided Ground .............cooocciiiiiiiiieeee e e 1
17 1015969 Screw, Pan Head, M6 X 1 X 14 MM ... e 4
18 1015649 Y (o TU Lo IR =Y o [ 1
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HERE & 2oy _NGINE -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
1 101915701 L 1T AT =Y SRR 1
2 101915801 Fan, FIYWNEEI, Gray .......cecoeiiiiiiiiieiccieieiee et e e e e e e e e 1
3 1017448 Screw, Flanged Hex Head, M6 X 1 X 10 MM .....ooiiiiiiiiiiiiiiiiee e 3
4 1016548 Washer, Flat, 16 MM ..o e eeaaans 1
5 1016505 NUL, HEX, MTB X 1.5 oo e e e et e e e eea s 1
6 1017455 Plate, FIYWheEEl Fan ........oooi e 1
7 1016562 GRS 1
8 1016455 Bolt, Flanged, M5 X.8 X 25 MM .....coiiiiiiiiii e 2
9 101909201 Coil, Ignition (with internal igniter) ..o 1
10 1016578 (100010 41 SRR 1
11 1016588 TUDE, 7 MM X 70 MM et e e e e e e e e e e e s e e b e e e e e e aaae e e e s eneanns 1
12 1016493 ASSEMDIY, PIUG Cap ....eeeeiiieiiiiiee et 1
13 101881101 Plug, Spark, OHV ..ot e e e e e e e 1
14 1016456 Bolt, Flanged, M6 X 1 X 12 MM ...cooiiiiiiiii e 2
15 1012981 L7 =T o o U PESRRRR 1
16 1016579 Band, RPM Limiter MOUNT ... 1
17 1016586 Damper, RPM LIMILEE .....oeiiiiieii e e e e e e e e e 1
18 101909401 Limiter, RPM, OHV .....oeriiiii ettt e e e e e e e e 1
19 1016445 Bracket, RPM LIMIEE ......cooeeeiii et 1
20 101909501 (7= o o RSO 1
21 1016497 Screw, Cross Pan Head, M5 X.8 X 8 MM .....uiiiiiiieiii e e 1
22 1016544 Screw, Cross Pan Head Self-Tapping, M5 X.8 X 12 mMm .......ccccooiiiiniiniiiieenee 1
23 1016561 (7= o o TR 1
24 1016587 L7 =g o o U SSSRRRR 1
25 101909301 WIrE, LEAQ .. ...t e e e e e e e e e e aaaas 1
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FE290 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTYy n

12 3 4 E
1 1016467 (O 1 I 11 (=T RO OO UESRRRTRRR 1
2 1016502 (ST r= Ve (<Y MO 11 I 1 (=Y 1
3 1016457 Bolt, Flanged Hex Head, M6 X 1 X 40 MM ......ooiiiiiiiiiiieeeeee e 2
4 1017507 0T RSP 2
5 1016570 O-Ring, Oil FIter MOUNE ..o 1
6 1016576 Plug, Drain, FE290 ........coociiiiiiiieee ettt et s e e e e 1
7 1016432 Gasket, Drain PIUQ ...oc.veeeeiiiiiie ettt e e e s e e snnraeee e 1
8 1017456 Screw, Flanged Hex Head, M6 X 1 X 12 MM ......cooiiiiiiiiiiiiee e 6
9 1016484 L0703 N 0 o] o T SRSRRRR 1
10 1016435 Gasket, Oil PUMP ..ottt e e e e e s s e e e s senreeeeeens 1
11 1016473 L = LT @ T I 1o o R 1
12 101648203 Pump, Oil @and ROLOX ......viiiiiieiie e e e 1
13 1016429 Y= LAV = 1 V= 1
14 1016537 Ball, Steel, Pressure RElEf ........cooo e 1
15 1016581 ST o] 1 o PO PURPPPRRPN 1
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FE290 ENGINE - CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E
1 1016442 (OF= 11T = (o o1 (=Y S 1
2 1016436 Gasket, ROCKEI CASE .....cccouueiiiieeeeee ettt e e e e e e e e e e e eaa e eeaeees 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM ..o 2
4 1016569 L0 T {1 oo SRR 2
5 1016545 NUL, HEX, MB X .8 e e e e e e e e e e e e e e raba s 2
6 1016542 Screw, STUd, M5 X .8 ... 2
7 1016451 Arm, BOCKET ..t e e e e e e e e eeraaas 2
8 1016450 (070111 U R 4
9 1016449 Retainer, Valve SPriNg .....ccueiviiiiiiee e 2
10 1016523 Spring, ENGINE VAIVE ........cooiiiiiiii et e 2
11 1016431 Assembly, Cylinder Head, OHV (includes items 12 and 13) .......ccccoviiieeeiinnen. 1
12 1016560 RING, SNAP e 2
13 1016519 GUIAE, VaIVE ...ttt 2
14 1016479 SAL, SPIING i e e e 2
15 1016566 SAI, VAIVE ..o a e e e e 2
16 1016448 ValVe, EXNAUST ...oooveeiieeeeee ettt 1
17 1016447 Y= AV g 7= 1< 1
18 1016544 Screw, Cross Pan Head Self-Tapping, M5 x .8 X 12 MM ......cccoviiiieeiiiiiieennnnns 1
19 1016474 PIAE ... e e e e e aaaaaaas 1
20 1016483 LYz 1LY OSSR 1
21 1016563 T PSR 2
22 1016489 Bolt, Stud, M8 X 1.25 X 29 MM .....eeiiiiiiiiiiiieeee e a e 2
23 1016452 ] T 1 P o Yo (= R 1
24 1016471 RO, PUSKH .o e e e e e e e e s e e e aaa s 2
25 1016549 Washer, Flat, M12 ...t e e eeaaans 1
26 1016517 CirClip, TYPE E et 1
27 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ....oiiiiiiieee e 6
28 1016430 = 11 G P 1= = Vo [ 1
102304701 Kit, Gasket, FE290 (not shown)(contains one each of all internal gaskets for
the FE290 €NQINE) ...eiiiiiiiiiie ettt 1
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HERE & 2oy _NGINE -

CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
1 1016535 (070) ] =To3 (o] SR ©7 1o N 1
2 1016538 L0 L 1T S SPSSSRRTR 1
3 1016506 L7 =g o o U PRSRRRR 1
4 1016544 Screw, Cross Pan Head Self-Tapping, M5 X.8 X 12 mm .......ccccooiiiiiiiniiiieenee 1
5 1016564 T T 2
6 1016565 Bearing, Ball ... 1
7 1016567 Seal, CranKShaft ........oooviviiiii e e e 1
8 1016584 Bolt, 2-Ended, M8 X 1.25 X 89 MM ...ovvuiiiiiieeeee e e 2
9 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ....oiiiiiiiiie e 6
10 1016520 070}V = A 01 7= o1 (o= 1-1= S 1
11 1016446 Gasket, CranKCase COVEI .......ciieeeueieieeeeeeeeeee et e e e et s e e e e e e e e e e eeaa e eeeeees 1
12 1016456 Bolt, Flanged, MB X 1 X 12 MM ...coiiiiiiiiiie e 2
13 1016510 Bracket, Oil Level SWItCh .........coooviiiiiiiicceeeece e 1
14 1016494 ST g T A O 11 I I =Y = 1
15 1016496 Screw, Cross Pan Head, M4 X.7 X 8 MM ...uuuiiiiiiiiiii e 3
16 1016454 Bolt, Flanged, M5 X.8 X 8 MM ..ot 2
17 1016472 Plate, Oil FIREI SCIEEN ......ccooeeeee e 1
18 1016521 Yol (=T=1 A T O 11 I 1 (= 1
19 101915401 Camshaft, COMPIELE .......ooiiiiiiiiee e 1
20 1016453 L= ] o= TP 2
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FE290 ENGINE — CRANKCASE AND CRANKSHAFT
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ITEM PART NO. | DESCRIPTION QTy n
12 3 4 E

1 1016568 SAI, Ol e e e e 1
2 101915501 CranKCase, OHV ...t e s e e e et e e e e e e eaaan e eeeeees 1
3 1016558 RiING, SNAP i 2
4 1016460 Pin, PiSTON e ——————— 1
5 101645901 Piston, Standard ... ——————— 1
5 101645902 Piston, .25 MM OVEISIZEA .......eeniiiiieee e e e 1
5 101645903 Piston, .50 mMm OVEISIZEA ........ccooeeeiiiieeeeeee e 1
6 101646101 Ring Set, Piston, Standard ... 1
6 101646102 Ring Set, Piston, .25 mm OVersized ..........coccccviiiiiiiii e 1
6 101646103 Ring Set, Piston, .50 mm OVersized .........ccccoiiiiiiiiiiiieeeee e 1
7 101647501 Assembly, Connecting Rod, Standard (includes 2 each of item 8) ................... 1
7 101647502 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each Of ItEM 8) ....eeeveiiieii e 1
8 1016509 Screw, Hex Head Cap, M7 X 1 X 36 MM ...cooiiiiiiiiiiiee et 2
9 101922301 Crankshaft, FE290 (left-hand thread)

(includes items 10, 11 and one each of item 12) ......cccccoiiiiiiiiiiiii e, 1
10 1016533 (CT=Y=Y P o [ (o= 1
11 1016532 O Lo LA ] o 10 | GRS 1
12 1016516 Assembly, Rod (includes one each of item 13) .......oooiiiiiiiiiiiiie 2
13 1016580 Bearing, Plain ... 2
14 1016562 GRS 1
15 101655001 Shim, Crankshaft, 1.13 MM THICK .....ccccceoiiiiiiiiiirr e A/R
15 101655002 Shim, Crankshaft, 1.18 MM THICK .....cccoeeeiiiiiiiiiiiieeeeeee e A/R
15 101655003 Shim, Crankshaft, 1.23 mm Thick ..., A/R
15 101655004 Shim, Crankshaft, 1.28 MM THICK .....cccccooiiiiiiiiiier e A/R
15 101655005 Shim, Crankshaft, 1.33 MM THICK ....ccccoeiiiiiiiiiiiiieeeeeeeeeee e A/R
15 101655006 Shim, Crankshaft, 1.38 MM Thick ............ccceeeiiiiiiiiiieeeee e A/R
15 101655007 Shim, Crankshaft, 1.43 MM THICK .....cccooeiiiiiiiiiiierr e A/R
15 101655008 Shim, Crankshaft, 1.48 MM THICK .....cccoeiviiiiiiiiiiiieeeeeeeeee e A/R
15 101655009 Shim, Crankshaft, 1.53 MM Thick ..., A/R
16 1016559 S o= Lo T PP OUPPRPPPPRRPN 1
17 1016541 Bolt, Stud, MB X 1 X 22 MM ..eciiiiiieeeeee e e e e e e e 4
18 1016547 Nut, Flanged, MB X 1 ... 4
19 1016470 Shaft, Counterbalance GUIAE ........cccceeeieiiiiiiiiiiiiieeeeeeee e 1
20 1016571 L T {1 oo [P PR 1
21 1016469 Weight, CounterbalanCe ..........ccccceviiiiiiiiiiciie e 1
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ENGINE MOUNTING

GET STARTED ——3p htps://CartPros.com/f.html

ITEM PART NO. DESCRIPTION QTY

1.2 3 4 E
1 1012164 SNUDBDET ...ttt e e e e r e e e e e e e e e e e anarareees 1
2 1013924 Nut, Hex Lock, 5/16-24, UNF ........coooeeeeeeeeee et a e 6
3 101834601 2T r=Te) (ST MRS 010 ] o] o= R 1
4 101827101 Plate, MOUNTING ...oiiiiiieiie e e e 1
5 101833001 Nut, Flange, M8 X 1.25 .. ..o e 6
6 101884801 Screw, HEX WaShEr, 5/16-24 X 7/8 .....ccooeeeeeeeeeeeeeeeeeeeeeee e 6
7 101833301 Screw, Hex Head Cap, M10 X 1.25 X 30 MM ..ooiiiiiiiiiii e 4
8 101833201 Stud, M8 X 1.25 X B0 MM ceiiiiiiiiiiiiieie e eeeee e e e e e e e e e e aaaaaaeaas 2
9 101832101 LS o= VT SRS 2
10 101832901 Nut, Flange, M10 X 1.25 ...t e e e e e e e 4
11 1012571 Washer, Heavy Flat, 5/16 .......cooo oo e e e e e e 4
12 101855901 Screw, Hex Head Cap, M8 X 1.25 X 43 MM ....oviiiiieie e 4
13 101832701 Stiffener, FIyWheel Side ... 1
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FUEL SYSTEM
ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E
1 1016003 | Kit, Fuel Tank (inCludes iteMS 2 - 8) ....ccoiuiiiiiiiieie e 1
2 1015188 Cap, Fuel Tank, NONVENTEA .........oeiiiiiieeiiieiiciieiee e e e e e e e 1
3 1015143 Assembly, Fuel TanK VBNt ... 1
4 1015139 Grommet, INSUIALION .......ovvveiiiieteeeee e e e e e e e 1
5 1015137 Line, Bulk Vent (available by the foOt) ..., A/R
6 101896901 Valve, Fuel Pickup Tube with Shut-Off ........cooiiiiii e, 1
7 1013746 (03T o] o T o (o 7= SRS 2
8 101824401 Barh, VENL ... 1
9 101824401 Barh, VENT ... 1
10 1014928 | Assembly, Rear FUEI STrap .......cocii ittt 1
11 1013746 L0 7= g o RN o o T SRS 2
12 1014523 PUump, FUET IMPUISE ..ottt e e e e e e e e e 1
13 1014524 Rebuild Kit, Fuel Impulse PUMP .......oooiiii e 1
14 1017203 Screw, Round-Head Square-Neck, 1/4-20 X 1 ..ccovvveeeiieiiiceeeeeeeee e 2
15 101987701 107 7= g ] o B o =T 4o ERSURRR 1
16 8233 NUt, NYION LOCK, 1/4-20 ..ttt e e e enrae e e e e ennees 2
17 1014116 Nut, U-Type Speed, 1/4-20 ....coooiiiiiiiiiiieiie ettt 2
18 1011988 Screw, Phillips Truss Head, 1/4-20 X 2 .......iiiiiiiieeee et eee e 1
19 1013692 | Line, Bulk Fuel (available by the foOt) ........cocoiiiiiiiii e A/R*
20 102003201 (T P L= RPN 2
21 1012649 | Clamp, HOSE (FEA) ...veeiiiiieeeee ittt e e e s s e e e e e e e e e s e e s raeeeeeeaaaeeeenananns 9
22 8248 Screw, Phillips Truss Head, 1/4-20 X 3/4 ......cooeeeeee ettt 1
23 1013687 Clamp, HOSE, B/8 ...eeeeieiiieeee ettt e e e e e e e e s e r e e e e e e e e e en e 1

* The total fuel line length for the DS Golf Car is 47 inches (119.4 cm).
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CARBURETOR ASSEMBLY
ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
1 101905601 Assembly, Carburetor (includes items 2 - 11) ....oiiiiiiiiiiii e 1
2 1016501 ASSEMDIY, 1AIE SCIEW ...oeeeeeeeeeceeee e e e e e e e e e e e 1
3 N/A AsSEMDIY, Pilot AIr SCIEW ... 1
4 101973101 Jet, PIlot, #A0 ... e e e e e e 1
5 1016486 ASSEMDIY, FIOAL .....ooeeeeiieeee e 1
6 101973201 NN (o474 1= T . - 11 o PSR 1
Standard Jetting:
7 101642582 Jet, Main, 0 - 3,000 fEBT .....coeeeeeeee e 1
7 101642580 | Jet, Main, 3,000 - 5,000 fEET .....ceeveiiieeeiiiiccieeee e e A/R
7 101642578 Jet, Main, 5,000 - 8,000 fEET .....oieiieeii e A/R
7 101642575 | Jet, Main, 8,000 - 10,000 fEEt .......coviiiciiiiieiiiiie e A/R
7 101642572 Jet, Main, 10,000 Feet and ADOVE ... A/R
8 1016437 Gasket, FIoat ChambDEr .........uuuuuueiieieeiee e e e e e 1
9 1017461 Assembly, Float Chamber (includes item 10) .......cceeviiiiiiiiiini e 1
10 1016499 ASSEMDIY, SCIEW ..coeiiiiiiie e 1
11 1016585 ASSEMDIY, BOIE ...t a e 1
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CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
1 1016440 (=11 (= A [ YU F= Lo PP 1
2 101648102 [T 01 F= 1 (o] g =4 o] U1 =Y (o] SR 1
3 1016439 Gasket, Carburetor Insulator to Throttle Bracket ..........ccoooviiiiiiiiiiiiiiiieee e, 1
4 1016444 Bracket, TRIOLE ......ooveeeieeeeeeee et et e e e e e e e e eees 1
5 101820201 (CTUE= 1o I C L0171 o T 1
6 1011697 | WaShEr, FIAt, 5/16 ...oeeeeieieeeei ettt e e e e e e e e e e e e e e e e e 1
7 101887601 NUt, NYION LOCK, IMB X T ..ttt e e e e 1
8 1016441 Gasket, Throttle Bracket to Carburetor ...............uvvviiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeiaa, 1
9 1016582 Spring, Throttle REIUIN ... 1
10 101905601 Assembly, Carburetor ..........oov i 1
11 1013746 | Clamp, HOSE (QraY) ..ooceeeeeiiiiiieie ittt e e s e e e e 1
12 1017466 | Clamp, HOSE (DIrONZE) ...coceeeeeieeeeeee et e e e e e e e e 2
13 1015137 | Line, Bulk Vent (available by the foOt) ........cocoiiiiiiiii e A/R
14 1016572 TUbE, CranKCasSE VBN .........coeeeeei ettt e e e e e e e e e e e e e e eean s eeaeees 1
15 1016438 Gasket, Carburetor to Intake Manifold ............ceeeiiiiiiiiieiie e, 1
16 1016480 PiIPE, INTAKE ...t e e e e 1
17 101649002 Screw, 2-Ended Stud, M6 X 1 X 90 MM ..coveeiiiieieeee e 2
18 1016547 Nut, Flanged, MB X T ... 2
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GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTYy n

12 3 4 E
1 101832501 (072 o] [T Yo ToT) 1= = (o] PR 1
2 101832401 (0721 o] [T € 101 V/=1 ¢ o T 1
3 1013700 Clamp, Cable Retaining .........ccueeeiiiiiiiiee et e e e e e 2
4 1016546 Nut, Flanged Hex, M8 X 1.25 .. e 2
5 101832301 Bracket, Accelerator SUPPOIT ........eeiiiiiii 1
6 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccueiiiiiiee e 4
7 1016202 Vo PR 3
8 1015408 Pin, Governor Cable ClBVIS ......ccooiiiueeiiieeeeeee et e e e e e e e e eeeees 2
9 1014413 Pin, Hair Spring Cotter, 1/8 1.D. X 5/8 .......ueiiiiiiiiie e 2
10 101832201 Bracket, SUPPOIT ...coiiiieiei ettt ne e sanee e 1
11 1015845 Bracket, Governor Cable ENgINe ..o 1
12 101903501 Screw, Hex Head Cap, M8 X 1.25 X 24 MM ....oviiiiieee e 1
13 7174 WaAShET, LOCK, 5/16 .. ..o e et e e e e e e e e e 1
14 1011697 AT gL g = R A I T 1
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E

101821501 Assembly, Air Box (includes items 1 - 13) .....ooiiiiiiiii e 1
1 101804301 Screw, Hi-Lo Hex Head, #8-1/2 ........e it 2
2 101881701 Washer, Stainless Steel, #8 ......uuiiiiieeeee e 2
3 101925701 = (o] TR T SRR 2
4 101972801 Assembly, Air Box Top (includes items 5 - 10) ...occuvieeiiiiiiiieee e 1
5 101813001 O 1o TSR 1
6 101917601 A= R O o Vo] (= T 1
7 N/A O-RiNG, 5/16 (F€d) .eeeieiiiee e 1
8 N/A O-Ring, 3/8 (Gre@N) ....oeiiiiiee e e 1
9 N/A RV 211V ST 1o (T 1
10 101812301 SPriNG, REIUMN ..o e e 1
11 1015426 11 =Y N | PSR 1
12 101811901 270 1(e] ¢ g T AN T gl = 7o ) GO 1
13 101921501 ST I [ 0] =1 (= 1
14 183 WaSher, FIat, #10 ..o e e e e e e e e e e e eb e e e eaaaeaes 4
15 101971301 Clamp, Hose (air INTaKE) .....ccoiiiiiiiiiiii e 2
16 101837101 [ [T <Y [ 01 7=1 (R 1
17 101850301 Screw, Hi-Lo, #12 X 1/2 ...ttt e e e e e e 4
18 101917701 (o1 11 Te =T SR O o Vo] (= T 1
19 101805701 Assembly, Choke Button (includes items 20, 21 and 22) .........ccccccevviiieeeinineennn. 1
20 101811501 Guide, ChOKE LEVET ......eeieiiiieiieeee ettt e e e e e e s e 1
21 101856201 SPring, COMPIESSION ......viiiiiiieiiiieeiieeeriee et stee et e e st e e be e e e eaee e s beeesaneeeenes 1
22 101811401 oY= o @] o Vo] (= Y 1
23 332 WASKET, Flat, 1/4 ...ttt e e e e e s 3
24 1015752 | Screw, Hi-Lo, #12-16 X 5/8 .....ooviiiiciiie ettt e e 3
25 101958101 ASSEMDIY, AIF DUCT .....oeiiiiieeie e e e e e e e err e e e e e e e e e eeenanns 1
26 1606 A =Y R o o TG T I PR 2

101971001 Air Duct Repair Kit (N0t SHOWN) ...cooiiiiiiiieee e A/R
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EXHAUST SYSTEM

ITEM PART NO. DESCRIPTION QTYy n

12 3 4 E
1 101859301 SySteM, EXNAUST ...ooiiieiiiee e 1
2 1015814 Bracket, Muffler MOUNtING ......cooiiiiiiii e 1
3 332 WASKET, Flat, 1/4 ...ttt e e e s 2
4 451 WaASHEY, LOCK, 1/4 ...ttt et e e e 2
5 7847 Screw, Hex Head, 1/4-20 X 3/4 ... 2
6 1017689 L0 7= 0 ] o 1Y 11311 U SERURRR 1
7 1012830 Screw, Hex Head Cap, M8 X 1.25 X 22 MM ....ccveiiiiiiiiie e 1
8 7174 LAY 1] a1 g o Yo S Y A 1 1
9 1015075 WaASHET, Flat, 5/16 ....cccooeiieeeeeeeeeeeeeeee ettt e e e ee e ns 1
10 1012528 NUL, HEX, M8 X 1.25 ...t e e e e e e e et e e e e e aaaeas 2
11 1013734 LTAT £ 1] g 1Y g o Yo S < 2 410 o 2
12 1015330 GASKEt, EXNAUST ... e 1
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DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4 E
101833902 | Assembly, Drive Clutch (includes items 1 - 15) ..oooiiiiiiiiiiiiiee e, 1
1 1016801 Kit, Drive Clutch Weight .......ccoo i 1
2 101929801 Assembly, Fixed FACe ... 1
3 1014049 Bearing, [AIEr ... 1
4 1014050 Retainer, SPriNg ..o 1
5 1014051 Spring, Drive ClUtch — BIACK .......ccueeiiiiiiiiie e 1
6 1016289 Spacer, Fixed Face Shaft ..........coociiiiiiiiiii e 1
7 1014057 RiNG, RELAINING ..oooieieiiiie e e 1
8 1014059 Assembly, Drive HUD ... 1
9 101925601 Plug, Drive CIUICH .....coiiiiiiiiie ettt e e e e 1
10 1014453 Kit, Drive Clutch Button (includes one spring and three each of
the screw, washer, and bUuttoN) ........ccoovieiiiiiiiic e 1
11 1014058 WaASHhEL, TRFUST ..eeeeeeeeeee e e e e e e e e e e e e raaeaes 1
12 1014056 RING, SPiral BaCK-UP .....eeiiiiiiiiii ittt 2
13 1014052 Assembly, Moveable Face (includes items 14 and 15) .......ccccoeciieiiiiiiiine e, 1
14 N/A BUSKING e 1
15 1014055 R (Y = 1] = GRS 1
16 1016203 T 1D T4 1Y 1
17 101916701 Belt, STArter/GENEIATON .......ocvvveiiiiceeeeee et a e e e e e 1
18 101916501 Screw, Hex Head Cap, 3/8-24 x 5-1/2 (left-hand threads) ........c.ccocoviiiiriiennnnnen. 1
19 1017328 Washer, Drive CIUICh — GIrEEIN ..o e e e 1

2001/2002 DS Golf Cars lllustrated Parts L '050 CARTPROS
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DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY m

1.2 3 4 E
1 101834001 Assembly, Driven Clutch (includes items 2 - 8) .......cccooiceiiiiiiiniiie e 1
2 1014080 RiNG, REtAINING ...ooieieiiieeeee e 1
3 1014078 G R EP 1
4 1017686 {7 o 1R 1
5 101836201 ST o] ] To I € =TT o OO SP RPN 1
6 1014454 Kit, Driven Clutch Button (includes 3 screws and 3 buttons) ..........cccccceeeeeeennn. 1
7 1014072 Assembly, Moveable Face with Bushing .........cccooiiiiiie e 1
8 1014070 = ot T (=Y 1
9 101833401 Key, Square TranSmMISSION ........coiiuuiiieiiiiiieeeeeiieeeessteeeeeesree e e s s sreeee s s snreeeeeesnees 1
10 1016203 BEIE, DIIVE ..ottt e e et e e e e e et e e e e e e ee b e e e e e raraaaaaaeees 1
11 102242101 Screw, Hex Head Cap, Thread-Locking Patch, 5/16-18 X 3/4 .......cccccoevviiieeennnnnn. 1
12 102155801 Washer, Driven CIULCN .......ooouuei et e et e e e s e raa e e aeees 1
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REVERSE SHIFTER—
GASOLINE SECTION

REFERENCE AXLE
TUBES ON PAGE 11-6
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numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
GET STARTED =3 https://CartPros.com/f.html

KNOW? HERE
UNITIZED TRANSAXLE — GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4 E
1 101922601 Bracket, Transmission Cable SUPPOrt .........occiiiiiiiiiiiiiiee e 1
2 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccuuiiii i 3
3 1013061 Nut, NYIon LOCK, #10-32 ... e 1
4 183 Washer, FIat, #10 ..ot e e e e et e e e e e e erae e eeaeees 1
5 1010954 Stud, Ball, 1/4-28 X 9/16 ...ttt e e e e e e e e e e 1
6 1016341 Lever, TransmiSSION SHIfter .......coooiiuuuiiiiiiieee et aeees 1
7 1017082 Screw, Hex Washer Head, #10-32 X 3/4 ......coooooeeeeeeeeeeeeee e 1
8 8717 NUL, NYION LOCK, 1/4-28 .....oeeeieieee ettt s s e e e e e e e e e s nnnaenee e e e e e e e s 1
9 1017231 LG VALY o Yoo | U PR 1
10 101834801 Y 4 AT CT01Y=T 4 Lo gl ==Y R 1
11 101886101 Screw, Square Head, 1/4-20 X 1 ..ot e e 1
12 1014007 WaSher, TYPE B, 1/4 .ot 1
13 8233 NUt, NYION LOCK, 1/4-20 ...ttt ee e e et a e e enrae e e e e ennees 1
101833601 Unitized Transaxle (includes items 14 - 88) ........covviiiiiiiiiiiiiieeeee e 1
14 101890201 Shaft, SNIftEr ...eeeeiiiii e ————— 1
15 101927301 RING, SNAP ettt st e e e raa e e rnbe e e naneas 1
16 101892901 {0 = 1] 1= o = R 1
17 101927201 SAI Ol e aa e e e e e 1
18 101890101 LEVEE, SIILEI ..t ——————— 1
19 1012752 T T T | 1
20 101928601 T TR 7] (=Y PSR 1
21 1016513 WaASHEN, FIAL ..ot e e e eeaaans 1
22 101927101 SAI, Ol e e e e e e e e e e e 1
23 101893801 L AT 2T 1= S PPSRRRR 1
24 101891301 AN, PIVOT e e e e e e e e e e e e e 1
25 101890601 Gear Case (PasSENGEr SIAE) ......oicuuieiiiiiiiiee et 1
26 101890501 Gear Case (AriVEr SIA) .....uuuriieiiireeeeeiieecie e e e e e e e e e s s e e e e e e e e e e s e eennneneeees 1
27 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM ......uiiiiiiiiiiii e 15
28 1012896 [T T I o Y=Y 2
29 1013759 Plug, Drain (includes item 30) .......cooiiiiiiiieiiiee e 2
30 1016432 GASKET ... 1
31 1012711 BIEANEr ..o ——————— 1
32 101928701 Gasket, Liquid, 8.8 0z. (250 grams) .......cccceeiiiiiiieeeiiiiiee e rieee e sriieee e sieeee e A/R
2001/2002 DS Golf Cars lllustrated Parts L %GGCARTPROS
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GET STARTED
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~
VI 1l | nr\ﬂDAXLE —_

F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
12 3 4
33 101892001 RO, SHift ... 1
34 101890001 0 ] T 1 S 1
35 1012748 ST o] 1 o PSP URPPRRPN 1
36 1012747 Ball, STEEI ... naeeas 1
37 101889401 T T [ 1
38 7336 Bearing, Ball ... 2
39 1016338 A T L=T AT o] o To [OOSR 2
40 101892401 LG LT T A o 11 | GO OTPPPPPPPRPRN 1
41 101892201 Plate, TRIUST ... e 3
42 101980901 Gear Assembly, Input, 28 TOOth (16°) ...ceeeeiiiiiiiiie e 1
43 101927601 Bearing, NEEIE ........coiiiiiii s 3
44 101927501 Bearing, NEEAIE ... 1
45 101981001 RiNG, SYNCAIONIZEr (16°) ....ueeeiiiie ettt 2
46 1012741 SPriNG, SYNCIIONIZEL ....cciiiiiiiiiii et ee e 2
47 101928001 Hub, Synchronizer CIUICN ... 1
48 1012740 INSErt, SYNCAIONIZET .....eeiiiiiie e e 3
49 101927901 Sleeve, SYNCAIONIZET ......oooiiiiiii e e 1
50 101927701 PiN, DOWEI ...ttt 1
51 101889901 Shaft, INPUL ...t 1
52 101980801 Gear Assembly, Input, 25 TOOth (16°) ..oceeeeeiiiiiiiiee e 1
53 1016337 WaASKhEL, TRFUST «.oeeeeeeeeee e e e e e e e e e e e e eaaeaes 1
54 101927801 Bearing, Ball .......coo i e 1
55 1012714 Seal, Oil, INPUt Shaft ... 1
56 101892601 Gear, 17 TOON . 1
57 101893201 ) TP 1
58 101892501 Gear, 81 TOON .....ooiiiiiii e e 1
59 101928101 Bearing, Ball .......ooo i 1
60 101893901 L= T L= USSR 1
61 101892301 GOVEIrNOr ASSEMDIY ......iiiiiiiiiii e e 1
62 101891601 SIBEVE ... 1
63 101891901 Gear, CIUSIEN IAIET ......eiiiee e 1
64 7335 Bearing, Ball ......cooo i e 2
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UNITIZED TRANSAXLE — DIFFERENTIAL AND AXLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

65 101891501 Axle Assembly, Driver Side (Includes items 67 - 71) ...ccccooieiiiiiiiniiieeee e, 1
66 101891401 Axle Assembly, Passenger Side (includes items 67 - 71) .....ooccceveiiiiienn e, 1
67 1013787 S T R T PSR 4
68 1013792 RiNG, RetaiNiNg ..ccooiiieiieiee s 1
69 1011291 Bearing, Outer AXIE TUDE .....cooiiiiiiiiii e 1
70 1014207 Collar, 25 MM L. D. . 1
71 1016672 RiNG, RetaiNiNg ..coooiieiiii s 1
72 1013794 SAI, Ol e e e e e e e e e e 2
73 101891001 Assembly, Axle Tube, Driver Side ........ccooiiiiiiiiiiiiee e 1
74 101890901 Assembly, Axle Tube, Passenger Side ........cccccceviiiiiireieiiiiee e 1
75 1013790 Bolt, M10 X 1.5 X B0 MM ..oiiiiii i rrre e e e e 14
76 1013791 Washer, LOCK, MT0 ....oooiiieii i e e re e e e e e e e e e e e 14
77 7330 Bearing, Inner AXIEe TUDE ..o 2
78 101928301 Bolt, M8 X 1.25 X 37 MIM ..eiiiiiiiiiiee ettt e e et e e re e e e e e 8
79 101892701 (CT=T= 1 A O 11 o 11 ) SRR 1
80 1014193 Pin, DOWEL ...ttt e e et e e e e e et e e e e eaa s 1
81 101910501 Kit, Differential Gear Case (includes items 82 - 85) ........cccceeiviiieneiiniiiee e, 1
82 1013768 (OF= T T C T=Y=1 g O 1 =] CH 1
83 1013774 Plate, Thrust (Idler Q@A) .......eui i 2
84 1013773 Plate, Thrust (differential gear) .......cccoooiiiiiii e 1
85 1013769 0701V ST C 1Y | G 711 = 1
86 1013772 Pin, DIfferential ........coovuniiiiieeee e 1
87 1013770 Gear, Differential [dIEr ............iiiiieeee e e e 2
88 1013771 Gear, DIfferential .........cooooieeiei e eees 2

GET STARTED * https://CartPros.com/f.html
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S 'E}E’Eiwi'lfiﬁi'ﬁpﬁl‘fuiﬁ"?mgﬁ’b.v.:n 19, rMWINI BODY -
b
ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 1016859 | Kit, Reverse Buzzer (includes items 2 and 3) .......cccoceviiiiiiiiiiiniiee e 1
2 1016849 Screw, Pan Head Hi-Lo, #4-24 X 5/16 .........c..ovvuevereeeeeeeeeeeeeeeseseeeseesseesneons 2 E
3 1016851 BUZZEL, REVEISE ...ttt et e e e et e e e e e e e eaa e e eaan 1
4 101830601 Assembly, Screw and WaSher ...........oooiiiiiiiiie e 2
5 101826201 SWILCN, KBY e 1
6 101851101 Washer, KEY SWILCH ....cooiuiiiiii et 1
7 101830701 NUt, KEY SWITCH .eeiiiiiiece e 1
8 101834502 | Cap, KeY SWILCN .....eeeiiiii e 1
9 1012505 GV { 0= V1 ) PR 1
10 101802601 Plug, Hole (V-Glide 36-Volt vehicle only) ... 1
11 101935501 Light, Battery Warning (amber) (PowerDrive System 48, PowerDrive Plus,
=T o N O IR 3£ =Y o) SRR 1
12 8990 | THE, WIIE ettt ettt e e sttt e e e e eb e e e e e an e e e e e e aneeeeeeeanraeeaeean 2
2001/2002 DS Golf Cars lllustrated Parts L %QCARTPROS
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WIRING - V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
12 3 4
1 1016070 Wire Assembly, #6 BrOWN ... 1
2 1016069 | Wire Assembly, #6 PUIPIE .......cooooiiiiiiiiiii e 1 E
3 1012651 Wire Assembly, #6 BIACK .........oooiiiiiieieeee e 1
4 1016068 | Wire ASSEMDIY, #6 GIaY .......cceeiiiiiiiiiieaiieeeiiee e etee et e ettt e e sbe e s aee e s enee e e snreeens 1
5 1014036 Wire Assembly, #6 Black, 6th SPEed ......ccvveviiiiiiice e 1
6 1014035 Wire Assembly, #6 Blue, 5th SpPeed ..o 1
7 1014034 Wire Assembly, #6 Green, 4th SPEE ........occveiiiiiiiiieie e 1
8 1014033 Wire Assembly, #6 Yellow, 3rd SPeed .....cccoeviiiiiieiiiiiieee e 1
9 1014032 Wire Assembly, #6 Orange, 2Nd SPEEA .......c.eeeviiiiiiieie i 1
10 1014029 Wire Assembly, #6 WhIte ..o 1
11 1014030 Wire Assembly, #6 White, 18t SPeed ....coovvveiiiiiii e 1
12 1014828 Wire ASSEMDIY, #6 GrEEMN ....cciiiiiiiiee ettt e e s e s snnaeee s 1
13 N/A Wire Assembly, #18 BIACK ........oooieeeeeeeee e 1
14 1013092 Wire Assembly, #10 REA ....ccooeiie e e e 1
15 N/A | Wire Assembly, #18 Orange ..........cceeiiieiiiiieeiiee e 1
16 N/A Wire Assembly, #18 WhIte ... 1
17 N/A Wire AssSembly, #18 GIrEEN .....ccocceeiiiieieee e e e e e e e e e e e e enanns 1
18 102018001 Wire Assembly, #10 REA .....cooiiiiiiiiie e 1
19 1011010 Wire Assembly, #10 WhIte ... 1
20 N/A Wire Assembly, #18 REA ....cccoiiie e 1
21 1014039 | Wire Assembly, #6 WhIte ........cooiiiiiiiiiii e e 1
22 N/A Wire Assembly, #18 BIUE ......oooiieeee e 1
23 1011069 Wire Assembly, #6 REA ......ccoeiiiiiiiieeeee e 1
24 N/A Wire Assembly, #18 YEIIOW ... 1
25 N/A Wire Assembly, #18 BIACK ........oooieeeeeeeee e 1
26 1010958 Wire Assembly, #6 BIACK .........ccocccieiiiiiiiie e 5

Z%CARTPROS
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PLACES

TYPICAL 3
PLACES

ZACARTPROS

Page 12-6 2001/2002 DS Golf Cars lllustrated Parts List



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET ::AR:TED * https://CartPros.com/f.html
-

our search box and it will find the part you are looking for.
— 1 \Jn'g'Hnl-llnl_VI_nOI— \JWITCH -

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
12 3 4
1 1011997 | Assembly, Forward/Reverse Switch (includes items 2 - 5) ......coocceiiiiiiiiiiiiieene 1
2 1014808 SWILCH, LIMIt <..vvoveceeeeeeee e ee s se s 1 E
3 8057 NUL, HEX, #4-40 ...t e e e e e e e e e st a e e e e aaae s 2
4 8058 WaAShEN, LOCK, H4 ...t et e e e e e e e e e enraans 2
5 1016896 Screw, Hex Head Machine, #4-40 X 1-1/8 .....ooo o 2
6 1028 NUL, HEX, 1/4-20 ...t e e e e e e e s e e e e e e e e e s e rrreeeeaaaae s 3
7 451 WaASHEY, LOCK, 1/4 ...ttt et e e e 3
8 304 Screw, Hex Head Cap, 1/4-20 X 1 ..ooeeeii i e e e e 3
9 1012987 Handle, Forward/Reverse SWItCN .......ccccooiiiiiiiiiiiiiieeeeeeeeeeee e 1
10 1013198 Screw, Phillips Head Machine, #8-32 X 5/8 ........c.ccoeiiiiiiiee e 1
11 1016845 Screw, Phillips Truss Head, 1/4-20 X 2-1/8 .......ueeeiiieeeiieiieccieeeeee e 3
12 8233 NUt, NYION LOCK, 1/4-20 ...ttt e 3
13 8049 Washer, Internal Tooth LOCK, #10 .....oouuiiiiiee e 2
14 8450 Screw, Hex Head Maching, #10-24 X 1/2 ... 2
15 1014528 WaSher, PIAStiC, 1/4 ..ottt 3
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SEE PAGE 4-6
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WIPER SWITCH - V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
1.2 3 4
1014735 | Assembly, V-Glide Wiper Switch and Resistor Group

(includes Wiper Switch Assembly listed below, E

Resistor and Board Assembly —items 1 - 11 on page 12-11, and

connecting wires —items 5 - 11 on page 12-5) ......cccooveiiiiiinniie e 1

1016140 Assembly, V-Glide Wiper Switch (includes items 1 - 27) ....cccoooiiiiiiiinneinee. 1
1 1014999 Assembly, Wiper Switch Case, 6-Speed (includes items 2 and 3) ............... 1
2 1014414 Bumper, WIiper SWItCh ..........ooiiiiiiiiii i 1
3 101610901 Decal, Wiper Switch Warning ... 1
4 1014253 Nut, Brass Hex Jam, 1/4-20 .......oouueriiiiiiiciiieieeeeeeee et 3
5 7473 NUt, NYION LOCK, 5/16-18 .....ooiiiiiiiie ettt 1
6 1012353 Stud, ShOrt Ball, 1/4-28 ......oeeeeeeeeeeeeeeeeee e 1
7 1014003 Crank, Bell ... 1
8 8449 Nut, DIMpled LOCK, 1/4-28 ..ottt 1
9 1012903 Bearing, Bronze, 3/8 X 1/2 ..o 2
10 1014189 Screw, Bronze Hex Head Cap, 1/4-20 X 2 ..ccovveeeiiiiccceeeeeeee e 1
11 1013886 Cover, WIiper SWItCh Case .......cccoiceiiieeiiiiiiieeeiiee e e eieee e enree e 1
12 1013061 Nut, NYIon LOCK, #10-32 ...ceeiieieeiie e e e e 1
13 1014017 Carrier, Wiper SWItCh ArmM .....cooi i 1
14 1013998 Spring, Wiper SWItch Brush ..........cooiiiiiiiiii e 1
15 1014000 Stud, Wiper Switch AdJUSHING ....oooeeiiiii e 1
16 1014019 Screw, Self-Tapping, #4-40 X 3/8 .....oovii i 1
17 8058 WaAShEL, LOCK, H4 ...t e e e e s 3
18 1013887 Arm, Speed SWILC ...ccoiiiee e 1
19 1013860 Assembly, SWItch Brush ..........ccooiiii i 1
20 8056 Screw, Round-Head Machine, #4-40 X 3/4 ......ccccceveeeciieeeeeee e 2
21 1014807 SWICH, LIMIt oo e e e e e e 1
22 1014010 Grommet, SPIit .oooeeeeec e ———— 1
23 8057 NUL, HEX, #4-40 ... e e e e e e 2
24 451 WASHEL, LOCK, 1/4 ... e e e ena s 1
25 N/A Wire Assembly, #18 BIaCK .........coooiiiiiiiiii e 1
26 N/A Wire Assembly, #18 GIrEEN .......c.ccoiciiieeiiciiee e 1
27 1017692 L@ o T o (0] (Yo o] S 1
28 1014109 Bolt, Round-Head Square-Neck, #10-24 X 1 ......ccooiiiiiiiiieeeeee e 2
29 1016175 Washer, LOCK, H10 ..ottt e e e e e e e e e et e e e e e e esaaeeeeaeees 2
30 1017 N [ = O O 2
31 101949201 Shim, Wiper SWItCh ... 1
32 1028 NUL, HEX, 1/4-20 ... e e e e e e e e e r e e e aaaens 13
33 451 LAY 1] 1Y g 1o Yo - I 9
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V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
1.2 3 4
1 1028 NUL, HEX, 1/4-20 ...t e e e e e e e e e e r e e e e aaaa s 12
2 451 | WASHET, LOCK, 1/4 oooeoeeeeeeeeeeeeeeeee e es e 12 E
3 1011931 WaASKEL, Flat, 1/4 ... e e e e e e e e e e e e aans 6
4 1014045 Stand-Off, RESISIOr COll ......uuuueeiiieieieieee e e e e e e e e 6
5 1014728 Board, Resistor MOUNTING ......ooiiiiiiiiieiie e 1
6 332 WASKET, Flat, 1/4 ...ttt e e e e ee e ns 6
7 1014476 | Coil, Resistor, 5th Speed, .182" Wire Diameter, 3-Coil .........cccoeiiiiiiiiiiiiieeeieee 1
8 1014012 | Coil, Resistor, 4th Speed, .162" Wire Diameter, 3-Coil .........ccccccviiiiereeeeeeiiiiins 1
9 1014013 Coil, Resistor, 3rd Speed, .144" Wire Diameter, 3-Coil ..........ccccoviiiiiieeiieeiiiiins 1
10 1014014 | Coil, Resistor, 2nd Speed, .128" Wire Diameter, 4-COil .........cccooceiiiiiiiiiieniiieenne 1
11 1014729 Coil, Resistor, 1st Speed, .128" Wire Diameter, 6-Coil ..........cccccvvriiieeiieeeiiiiies 1
12 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccueiiiiiiee e 4
13 1013971 Y11= (o T =TT 1 (o | 1
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TYPICAL
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V-GLIDE 36-VOLT VEHICLE

GET STARTED
HERE

https://CartPros.com/f.html

ENOID -

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 1015072 Nut, Nylon Lock, Stainless Steel, 5/6-18 ........cccueveiiiciiieeeeciee e 6
2 1011578 | Washer, Flat, TYPe B Wi, 5/16 .......vvevveeeeeeeeeeeeeeeeeeeeeeeeeee e eeseeseeseseeseesneeees 6 E
3 101090801 HOIA-DOWN, BATErY .....eeiiiieieee e 3
4 TOTBB83 | J-BOIt oo e e e e e e e e e e eeeaaaaaeaaaanas 6
5 101661601 Battery, B-VOIt ......cooeoee e 6
5 101661602 Battery, B-VOIt, DY ... 6
6 1010958 Wire Assembly, #6 BIACK .........ooo e 5
7 101831401 Cap, B-VOIt Battery .......cueieiiiieiee e 6
8 1014304 Nut, Hex, Stainless Steel, 5/6-18 .......ccccoeeiiiiiiiiiieeeeeeeeeeeeeeerre e 12
9 1012022 Clamp, Cable .......eveiii et e e et areaaeans 2
10 1606 A =Y TR o o TG T I SR 2
11 101975901 S0IeN0Id, BB-VOIt .....oeeeeeeeeee e 1
12 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccueieiiiie et 2
13 7893 NUL, HEX, #1032 .t e e e e e e e et e e e e e e e e e e e e aarrreeeeeeaaeens 2
14 1010521 NUL, HEX, 5/16-24 ...ttt e e e e e e e e e s st reeeeeaaeae s 2
15 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e as 2
16 101342501 Kit, Fuse and Receptacle (includes items 17 - 31) ...cceviiiiiiiiiiieee e 1
17 1014516 Kit, Fuse (includes items 18 - 22) ........uuiiiiiiiii e 1
18 N/A LENS, FUSE ..ottt e ettt e e e e et e e e e e e rab e e e e eeranas 1
19 N/A FUSE, BO-AMD ittt e e e e e e e 1
20 N/A HOIAEE, FUSE ..ot e e e rn e e e e eeranas 1
21 1016 Washer, LOCK, #10 ...ttt e e e e eeb s 2
22 8797 NUL, Brass, #10-32 ....oeeiiiiieeeee e e e e e e e e raa e e e e eeaanas 4
23 4107 Receptacle, Charger, 2-Prong ...t 1
24 1013092 Wire Assembly, #10 Red ... 1
25 1013628 Bracket, Fuse and Receptacle Mounting ..........cccovoeviiiience e 1
26 8796 Screw, Phillips Pan Head Self-Tapping, #7-19 X 3/4 .....ccooviieiiiiiiieeeeiieeeeee 6
27 8795 Screw, Phillips Pan Head Self-Tapping, #7-19 X 1-3/4 ....cccoiiiiiiiiiiiiiiee 2
28 1013649 Bezel, Charger Receptacle ........ccooviiiiiiiiiiii e 1
29 8797 NUL, Brass, #10-32 .....ouuiiiiiiiieee e e e e e e e s e e s a e e e e aae s 2
30 1016 Washer, LOCK, H#10 ...t e e e e e e e e e eeraans 2
31 1013266 Screw, Phillips Pan Head Self-Tapping, #8-18 X 1/2 .....ccooviiiiiiiiiiieiiiieeeee 2
32 1014948 13T o [ PR 1
33 102047201 SNUDBDET ...ttt e e e e e r e e e e e e e e e e e aanraeees 1
34 102048301 Base, MOUNTING ...oiiiiiiiiie e 1
35 e T I I =Y L = SRR 1
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POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
12 3 4
1 101753005 | Assembly, Forward/Reverse Switch (includes items 2 - 10) ......coccoeeiviiiiiiieneienn. 1
2 | 101977101 SWItCh, Limit, SEAIEA .......vvoeeeeeeeeseeeeeeeeeeeeee e ee s eees e 1 E
3 101979101 Switch, Limit, S€aled ...........uueiiiiiiie e 1
4 1014808 SWICH, LIMIt .oeeeiiiii e e e e e 1
5 8057 NUL, HEX, #4-40 ..ot e e e e e e e e e e e e eaaae e e e e eeabane s 2
6 8058 AL =TS 1= g o T O -7 S 2
7 1014871 Screw, Hex Washer Head, #4-40 X 2 .....cooooiiiiieeeeeeeeeeeeeeeee e 2
8 1017799 = T U = 2
9 451 WaASKET, LOCK, 1/4 ettt e e e e e e e e e e e e e e e e eeeeeeeeeeasaees 4
10 1028 NUL, HEX, 1/4-20 ...t e e e e e e eeaaaaeas 4
11 1012987 Handle, Forward/Reverse SWItCh ..........cooooeuuiiiiiiiieiie e 1
12 1013198 Screw, Phillips Head Machine, #8-32 X 5/8 .......ccovvvieiiiiiiiiiiiiieeeeee e 1
13 1016845 Screw, Phillips Truss Head, 1/4-20 X 2-1/8 .....cccvviieiiiieee e 3
14 8233 NULt, NYION LOCK, 1/4-20 ....ooeeiieieeiee ettt e s ee e e e e e e e e e s nnnrnneeeeeeeeee s 3
15 8049 Washer, Internal Tooth LOCK, #10 ...ceueiieeieeee e 2
16 8450 Screw, Hex Head Maching, #10-24 X 1/2 ....cooooeieoeeeeeeeeeeeee e 2
17 1014528 LA 1] a1 g P= T (oA 3
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GET STARTED

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.
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TYPICAL
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2 PLACES
TYPICAL
3 PLACES

TYPICAL

5 PLACES

TYPICAL
oY,
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TYPICAL
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our search box and it will find the part you are looking for.
w

GET STARTED

https://CartPros.com/f.html
HERE P

Ml Tl VIIANUVERTN Nkl rACLE -

POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) ......ccceiiiiiiiiii i 1
2 101796501 Bezel, RECEPIACIE .....uveiieiiiiiie e 1 E
3 N/A Wire Assembly, Sense Lead, Gray .......ccccoveeeeieeiiiieee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK ........uveiiiiiiiiei e 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) .......occiiieiiiiiii e, 1
7 1013061 NUt, NYION LOCK, #10 ... 2
8 1017705 Screw, Phillips Pan Head, #8 TYpe AB ......ccooiiiiiiiiiiiiee e 3
9 101894901 LT LT T Y o o] o TP 1
10 101801001 Plate, Receptacle Backing ........coccuuiiiiiiiiiiiiie e 1
11 101832001 Screw, Phillips Pan Head, #7-18 X 3/4 ...t 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ......ccooiiiiiiiiiiieeeee e 6
12 101797702 | Battery, 8-Volt PowerDrive, Dry (includes item 13) ......cccoociiiiiiiiiiie e, 6
13 101797801 Cap, Battery, 4-Port Gang .........ccooiiiiiiiiiiiiee e 1
14 101795701 Wire Assembly, #6 BIACK ..........ooiieiieeeee e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoieiiiiiiiieieieeeeeeeeeeeee e 12
16 101090801 [ (o] [0 B I Lo TR = £ =Y o P 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cc.eevviiiiieieeiiiee e 6
18 1011578 Washer, Flat, Type B WiIde, 5/16 .....ccocueiiieiiiiiie ettt 6
19 O e ToTe o T I = 1o | OO 6
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POWERDRIVE SYSTEM 48 VEHICLE

GET STARTED
HERE

https://CartPros.com/f.html

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 101965201 Plate, Component MOUNTING .......c.ciiiiiiiiiie et 1
2 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 .....ouevii i 2 E
3 101908701 Solenoid, 48-Volt (with diode) (includes items 4 - 8) .......ccccvvviiieeieeee e, 1
4 1011558 NUL, HEX, #B8-32 .. .eeeeeiiiiiiiiiee e e e e e e e e e e e e e e e e e e aaaeas 2
5 N/A {0 = 1] 1= o = 2
6 N/A {TA =T a1 g o Yo - G PR 2
7 1012528 NUL, HEX, IMIB ... e e e e e e e e r e e e aaaeas 2
8 7174 AT =TT 1= o o o] N Y A 2
9 1014947 ASSEMDIY, RESISTON ... 1
10 1242 NUL, HEX, 5/16-18 . .eeneeiiiieiiieee et e e e e e e e r e e e aaaeas 3
11 7174 LAY 1] a1 g o Yo S Y A 1 3
12 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccueiiiiiiee e 10
13 101840201 Controller, 48-VOIt (225-aMP) ....ccooueiiiiiei ittt 1
14 1241 AT gL g = TR A I T 6
15 7173 Screw, Hex Head Cap, 5/16-18 X 3/4 ...t 2
16 1218 Screw, Hex Head Cap, 5/16-18 X 1-1/4 ...ovevii et 1
17 101909901 Computer, Onboard (includes item 18) ........oooiiiiiiiiii e 1
18 101942301 Kit, 3-Pin RECEPLACIE .....ccoeeeeeeeeeeeeee e 1
19 101920101 Kit, 3-Pin PIUg ASSEMDIY ......oiiiiiiiiiiie e 1
20 101827801 Kit, Wire and Terminal, #6 BIacCK ........ccoiiiiiiieiiiiieieeiee e 1
21 1014948 | Assembly, Diode (Service Part replacement for existing diode that
comes standard with SOIENOIA) ........cooviiiiiiiiiiii e 1
22 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 ........oooiiii i 2
2001/2002 DS Golf Cars lllustrated Parts L ;OGGCARTPROS
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GET STARTED
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ITEM PART NO. DESCRIPTION QTY

1.2 3 4

2001 DS PowerDrive System 48 and PowerDrive Plus vehicles with serial

numbers prior to AA0112-001470 use a multi-step potentiometer (shown here).

For vehicles with serial numbers greater than AA0112-001470, see page 23.

101932001 Assembly, Wiper Switch (includes items 1 - 36) ........oevviiiiiiiiiiiiiiiie e, 1

1 1014999 Assembly, Wiper Switch Case, 6-Speed (includes items 2 and 3) .................... 1
2 1014414 Bumper, WIiper SWItCh .........c.coiiiiiiii e 1
3 1012903 Bearing, BrONZe ..........ooo i 2
4 101932801 Assembly, 3-Wire and Receptacle (includes items 5-8) ......cccccevvviiiieiiiiinnennn. 1
5 101942301 Kit, 3-Pin ReCeptacle ... 1
6 N/A Wire Assembly, #18 White/Black ...........oooooceiiiiiiiiieee e 1
7 N/A Wire Assembly, #18 PUIPIE ........oiiiiiii e 1
8 N/A Wire Assembly, #18 YEIOW ........oeiiiiiiiiiii e 1
9 N/A Wire Assembly, #18 Green/White .........cooviiiiiiiiiiiieee e 1
10 N/A Wire Assembly, #18 BIUE ... 1
11 451 WaASKEL, LOCK, 1/4 e e e e e e e e e e e e e e e e e e e eeeeeaaaees 9
12 1028 N [ = O o O 7
13 101946901 Protector, Wiper Switch ReSiStor ..........uuviiveiiiiiiiiieeeee e, 1
14 101971101 Kit, ReSIiStOr ASSEMDIY ....oooiiiiiiiii e 1
15 8056 Screw, Round Head Machine, #4-40 X 3/4 .....cooooueueeeiieieeee e 2
16 8058 WaASKET, LOCK, H4 ...t e e et e e e e e e e e e e e e eaaeaes 3
17 1014807 SWICN, LIMit...eeeiiiiiiii e e e e e e 1
18 8057 N [ = a2 R Lo O 2
19 1013886 Cover, WIPEIr SWILCN .....cco i e e e e e e e e 1
20 1013061 Nut, Nylon LOCK, #10-32 ..ot 1
21 1014017 Carrier, Wiper SWICh ArM ......eeeeeeec e e e 1
22 1013998 Spring, Wiper SWitch Brush .........cccooiiiiiiiii e 1
23 1014000 Stud, Wiper Switch AdjUSTING ......eeiiiiiiiiee e e 1
24 1014010 Grommet, SPIit .ooeeeeeeee e 1
25 1014019 Screw, Self-Tapping, #4-40 X 3/8 ....cooiiiiiieee e 1
26 1013887 Arm, SPeed SWItCH ...oiiiiiiiiii i 1
27 1013860 Assembly, SWItCh BruSh ...........ouuiiiiiiiiie e e e 1
28 1013461 Screw, Hex Head Hi-Lo, #10-16 X 1/2 ......viiiiiiiiiee e 2
29 1014189 Screw, Hex Head Cap, 1/4-20 X 2 ....cccoicieieeeieiieeee ettt eieee et e e sneeeee e 1
30 1014253 Nut, Brass Hex Jam, 1/4-20 .......cooo i 4
31 8990 THE, WITE it e e e e e e et e e e e e e e e e e s e an e e e e e e eaaaaeeeaaan 1
32 7473 NuUt, NYION LOCK, 5/168-18 ....ooieiiiiiee ettt 1
33 1012353 Stud, Short Ball, 1/4-28 .........oooiiiiieiee et e e 1
34 1014003 Crank, Bell .....eeeeeeeeeee e a e e e e e e e e 1
35 8449 Nut, DIMpled LOCK, 1/4-28 ...ttt e 1
36 101610901 Decal, Wiper SWitch Warning ... 1
37 1014109 Bolt, Round-Head Square-Neck, #10-24 X 1.......cooiiiiiiiiiiiieeeeee e 2
38 101949201 Shim, WIper SWILCH .......eiiiiieee e e 1
39 1016175 {TAT 1] 1Y g o Yo S O 2
40 1017 NUL, HEX, #10-24 .. e e e e e e e e e e e reeeeeaeae s 2
41 101920101 Kit, 3-Pin PIUg ASSEMDIY ......oiiiiiiiiie e 1

https://CartPros.com/f.html
WIVER I I klr T\ IVI] IUI‘,IETER -

POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS
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MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTyY

The 2001 DS PowerDrive System 48 and PowerDrive Plus vehicles

with serial numbers AA0112-001470 and greater use a motor controller
output regulator (MCOR) (shown here). For vehicles with serial numbers
lower than AA0112-001470, see page 21.

1.2 3 4

All 2002 DS PowerDrive System 48 and IQ System vehicles are equipped
with a motor controller output regulator (MCOR) (shown here).

102101101 Regulator, Motor Controller Output (MCOR) .......cooiiiiiiiiiiiee e
102101001 Bar, DIIVE oo

1015752 | Screw, Hex Head, Hi-Lo, #12-16 X 5/8 ....ccoiiiiiiiiiiiiii e
101936801 Kit, 2-Pin PIUg ASSEMDIY .......eiiiiieeeee e
101920101 Kit, 3-Pin PIug ASSEMDIY ....cceiiiiiiieiiie e

a O =
_ =l N = -
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@ oursearch box and it will find the part you are looking for. HERE \lE H ICL E
VVINUIINNA — T UV LNWIIV L 91 91 LIVl =TU

WITH MULTI-STEP POTENTIOMETER

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4

102052503 | Wire Harness (includes ifems 1 - 18) ....oiiiiiiiiii i 1
1 N/A Wire Assembly, #18 BrOWN .......ouuiiiiiiiee i e e e e e 1 E
2 N/A Wire Assembly, #18 BIUE ... 1
3 N/A Wire Assembly, #18 PUIPIE .......eiiiiiiie e 1
4 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiieeee et e e e e e e 1
5 N/A Wire Assembly, #18 Green/White .........coooiiiiiiiiiiee e 1
6 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
7 N/A Wire AsSembly, #18 GIrEEN .......uuuiiiiiiiiie e e e e e e e e e e e 1
8 N/A Wire Assembly, #18 White/Black and #18 Red ........ccccoccvveviiiiiiiei e 1
9 101901401 Wire Assembly, #6 BIUE ... 1
10 101901201 Wire Assembly, #6 OFange .........coocieieiiiiiiiiee e 1
11 101901501 Wire Assembly, #6 WHItE ........cc.eeiiiiiiiiiii e 1
12 N/A Wire Assembly, #18 REA/WHhILE .......cccuvuiviiiiiiiie e 1
13 101901301 Wire Assembly, #6 BIUE ........c..uuiiiiiiieiie e 1
14 N/A Wire ASSembly, #18 GIrEEN ........eiiiiiiiiiiiie e e 1
15 N/A Wire Assembly, #18 Red ... 1
16 N/A Wire Assembly, #18 Orange ........oocceeeiiiiiiiieie e 1
17 N/A Wire Assembly, #18 Red ... 1
18 N/A Wire Assembly, #18 YEIOW ........ooiiiiiiiiiiiiee e 1
19 101795701 Wire Assembly, #6 BIACK ........ccccuvuiiiiiiiie e 5
20 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeneee 1
21 1014947 ASSEMDIY, RESISTON ... e e 1
22 101902801 Wire Assembly, #6 REA ......coooiiiieeee et 1
23 101903001 Wire ASSEMDIY, #6 YEIOW .....coiiuiiiiiiiiiiiiee et neneee e 1
24 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ...........ccccceeennee. 1
25 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeneee 1
26 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........cccccoe..... 1
27 101902901 Wire ASSEMDIY, #6 GIEEN .....cccveiiie i e ecteeee et e e e e e e e s e ssneee e e s annaeeeean 1
28 N/A | Wire Assembly, #6 Black (part of onboard computer assembly) ..........ccccceeevnnneen. 1
29 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ...........cccccoceeee. 1
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DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET ::::TED —* https://CartPros.com/f.html
-

our search box and it will find the part you are looking for.
VVINIINNGA — I\ Vy I_ETI).’IHI v l_go 121 klVI TV V bkl ||vLE WITH

MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4

102162101 Wire Harness (includes items 1 - 18) ......ooiiiiiiiiiiiii e 1
1 N/A Wire Assembly, #18 BrOWN .......ouuiiiiiiiee i e e e e e 1 E
2 N/A Wire Assembly, #18 BIUE ... 1
3 N/A Wire Assembly, #18 PUIPIE .......eiiiiiiie e 1
4 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiieeee et e e e e e e 1
5 N/A Wire Assembly, #18 Green/White .........coooiiiiiiiiiiee e 1
6 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
7 N/A Wire AsSembly, #18 GIrEEN .......uuuiiiiiiiiie e e e e e e e e e e e 1
8 N/A Wire Assembly, #18 White/Black and #18 Red ........ccccoccvveviiiiiiiei e 1
9 101901401 Wire Assembly, #6 BIUE ... 1
10 101901201 Wire Assembly, #6 OFange .........coocieieiiiiiiiiee e 1
11 101901501 Wire Assembly, #6 WHItE ........cc.eeiiiiiiiiiii e 1
12 N/A Wire Assembly, #18 REA/WHhILE .......cccuvuiviiiiiiiie e 1
13 101901301 Wire Assembly, #6 BIUE ........c..uuiiiiiiieiie e 1
14 N/A Wire ASSembly, #18 GIrEEN ........eiiiiiiiiiiiie e e 1
15 N/A Wire Assembly, #18 Red ... 1
16 N/A Wire Assembly, #18 Orange ........oocceeeiiiiiiiieie e 1
17 N/A Wire Assembly, #18 Red ... 1
18 N/A Wire Assembly, #18 YEIOW ........ooiiiiiiiiiiiiee e 1
19 101795701 Wire Assembly, #6 BIACK ........ccccuvuiiiiiiiie e 5
20 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeneee 1
21 1014947 ASSEMDIY, RESISTON ... e e 1
22 101902801 Wire Assembly, #6 REA ......coooiiiieeee et 1
23 101903001 Wire ASSEMDIY, #6 YEIOW .....coiiuiiiiiiiiiiiiee et neneee e 1
24 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ...........ccccceeennee. 1
25 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeneee 1
26 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........cccccoe..... 1
27 101902901 Wire ASSEMDIY, #6 GIEEN .....cccveiiie i e ecteeee et e e e e e e e s e ssneee e e s annaeeeean 1
28 N/A | Wire Assembly, #6 Black (part of onboard computer assembly) ..........ccccceeevnnneen. 1
29 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ...........cccccoceeee. 1

2001/2002 DS Golf Cars lllustrated Parts L %GGCARTPROS



CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.
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DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
-

our search box and it will find the part you are looking for. HERE \lE H IC L E

VVINIIINNA T T VVWWRINWINIIViEL TN VWY

WITH MULTI-STEP POTENTIOMETER

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 101964802 WIrE HAINESS ...ttt e e e e e e e e e e e e e e e e e e e e eeaaanns 1
2 N/A | Wire Assembly, #18 Orange/White (part of battery light) .......ccccooiiiiniinne 1 E
3 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........c..cccc........ 1
4 N/A Wire Assembly, #6 BIACK .........oooieeeeee e 1
5 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeneee. 1
6 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........ccccceveeneee. 1
7 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) .............ccceeeeee. 1
8 101795701 Wire Assembly, #6 BIACK ..........coccccuiiiiiiiiiee e 5
9 101853502 | Wire Assembly, #10 OFange ......c..eeeviiiuiiiieeiieiee e eriieee et e e e e seeee e e e s nneeeens 1
10 101902801 Wire Assembly, #6 Red ......oooi i 1
11 101853602 Wire Assembly, #10 BIUE .....cooooeeeeeee e 1
12 101968701 Wire Assembly, #6 WHIE ........oocueiiiiiiiiiie e 2
13 101902901 Wire ASSEMDIY, #6 GIrEEMN ....ccciiiiiiiee ittt e et e e e e e serre e e s eesae e e e snnnaees 1
14 101920001 Wire AsSembIy, #6 YEIIOW .......cooeiiiiieeeeeee et e e e e e e e e e 1
2001/2002 DS Golf Cars lllustrated Parts | %QCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.
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DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE L E WITH
VVITUIINNA T TN WVW RNV L TN LU VLI IIWv

MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 102161801 WIrE HAINESS ...ttt e e e e e e e e e e e e e e e e e e e e eeaaanns 1
2 N/A | Wire Assembly, #18 Orange/White (part of battery light) .......ccccooiiiiniinne 1 E
3 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........c..cccc........ 1
4 N/A Wire Assembly, #6 BIACK .........oooieeeeee e 1
5 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeneee. 1
6 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........ccccceveeneee. 1
7 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) .............ccceeeeee. 1
8 101795701 Wire Assembly, #6 BIACK ..........coccccuiiiiiiiiiee e 5
9 101853502 | Wire Assembly, #10 OFange ......c..eeeviiiuiiiieeiieiee e eriieee et e e e e seeee e e e s nneeeens 1
10 101902801 Wire Assembly, #6 Red ......oooi i 1
11 101853602 Wire Assembly, #10 BIUE .....cooooeeeeeee e 1
12 101968701 Wire Assembly, #6 WHIE ........oocueiiiiiiiiiie e 2
13 101902901 Wire ASSEMDIY, #6 GIrEEMN ....ccciiiiiiiee ittt e et e e e e e serre e e s eesae e e e snnnaees 1
14 101920001 Wire AsSembIy, #6 YEIIOW .......cooeiiiiieeeeeee et e e e e e e e e e 1
2001/2002 DS Golf Cars lllustrated Parts | %GGCARTPROS
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GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.
I VNVWANW/MEhEV LNJlL QVWIIWIL IVYW/NUIN O

POWERDRIVE PLUS VEHICLE

GET STARTED
HERE

ITEM PART NO. DESCRIPTION QTYy
12 3 4

1 101856001 SWitch, FOrWard/REVEISE ......uuuueieie e e e e e e e e e 1
2 101855001 Case, Forward/Reverse SWItCh ........ooceuueiiiiiiieeee e 1
3 101856101 Screw, Hi-Lo Hex Head, 1/4-15 X 1/2 ..ttt 3
4 8248 Screw, Truss Phillips Machine, 1/4-20 X 3/4 ........oovi it 2
5 101922501 Bracket, Tow/Run Switch (without decal) ........cccccooiiiiiiiiiie e 1
6 101908401 Boot, Tow/Run Switch (with nuUt).........cc.evmiii e, 1
7 332 WaASHET, Flat, 1/4 ...ttt ettt et e e 2
8 8233 NULt, NYION LOCK, 1/4-20 ....oeeeiieieeeee ettt e e e s re e e e e e e e e e s nnnaneeeeeeeeeee s 2
9 101908101 SWILCH, TOW/RUN ..coeiieieie et e e e e e e e e e s s re e e e e e e e e e e e e eanneneeees 1
10 8990 I8, W ettt e e e e ettt e e e e e e eaabe e e e e e eebaaeeeeeeessanaaneeees A/R

https://CartPros.com/f.html

WITCH -
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DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
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E o
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DID YOU

KNOW?

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.
w

GET STARTED

https://CartPros.com/f.html
HERE 3

M MY, VIIATITNVA LT Nkl rACLE -

POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) ......ccceiiiiiiiiii i 1
2 101796501 Bezel, RECEPIACIE .....uveiieiiiiiie e 1 E
3 N/A Wire Assembly, Sense Lead, Gray .......ccccoveeeeieeiiiieee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK ........uveiiiiiiiiei e 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) .......occiiieiiiiiii e, 1
7 1013061 NUt, NYION LOCK, #10 ... 2
8 1017705 Screw, Phillips Pan Head, #8 TYpe AB ......ccooiiiiiiiiiiiiee e 3
9 101894901 LT LT T Y o o] o TP 1
10 101801001 Plate, Receptacle Backing ........coccuuiiiiiiiiiiiiie e 1
11 101832001 Screw, Phillips Pan Head, #7-18 X 3/4 ...t 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ......ccooiiiiiiiiiiieeeee e 6
12 101797702 | Battery, 8-Volt PowerDrive, Dry (includes item 13) ......cccoociiiiiiiiiiie e, 6
13 101797801 Cap, Battery, 4-Port Gang .........ccooiiiiiiiiiiiiee e 1
14 101795701 Wire Assembly, #6 BIACK ..........ooiieiieeeee e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoieiiiiiiiieieieeeeeeeeeeeee e 12
16 101090801 [ (o] [0 B I Lo TR = £ =Y o P 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cc.eevviiiiieieeiiiee e 6
18 1011578 Washer, Flat, Type B WiIde, 5/16 .....ccocueiiieiiiiiie ettt 6
19 O e ToTe o T I = 1o | OO 6

2001/2002 DS Golf Cars lllustrated Parts L '050 CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
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2 PLACES

TYPICAL
2 PLACES
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

O\ il NI/ Iy =iV T1INA T

Il MM\ kIVILIVY ]

https://CartPros.com/f.html

IVI\)DULE -
POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 1017237 Nut, Hex Flanged LOCK, 5/16-24 ........ccooiiiiiiieieee ettt e 4
2 1018028 | Nut, SErrated, #10-32 .....ovoveieeieeeeeeeeeeeeeeeeeeeeee e enee e 4 E
3 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccueiiiiiiee e 4
4 101883601 Solenoid, 48-Volt (with mounting bracket) ...........ccccoiiiiniii e, 2
5 101957901 Bracket, MOUNTING ....eeeiiiiiee e 2
6 101888201 B 1o T 1Y Lo T o1 10T SR 2
7 1015069 Screw, Hex Head Cap, 1/4-20 X 3/4 ....coocceeeee et 2
8 1011931 LA 1] T g = R 2 2
9 451 WaASKET, LOCK, 1/4 ...ttt e e e e e e ns 2
10 1028 NUL, HEX, 1/4-20 ..ottt et e e e e e e e e e eanbe e e e e ensae e e e e ennees 2
11 101964401 Coil, Energy Displacement ..........coooiiiiiiiiiiiie e 1
12 101908701 Solenoid, 48-Volt (with diode) (includes items 13 - 17) ...ccccvviivieeieeeeeieeceee, 1
13 1016545 NUL, HEX, M5 X .8 .ottt e e e e e e e e re e e e e eneee 2
14 N/A {0 = 1] 1= o = 2
15 N/A ATk T a1 e Yo G PSPPI 2
16 1012528 NUL, HEX, IMIB ..ot e e e et e e e et e e e e e snnre e e e e ennees 2
17 7174 AT =TT 1= g o o] N Y A R 2
18 1014948 | Assembly, Diode (Service Part replacement for existing diode that
comes standard with SOIENOIA) ........cooviiiiiiiiiiii e 1
Note:
Vehicles with serial numbers 0106-987637 and greater do not include items 1, 2,
and 4 through 11. The quantity of item 3 is half of the number listed above.
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DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE I) UTE R
VVUNIMNWVEALLLIY, WINDWVANW WUWivI -

POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
12 3 4

1 1242 NUL, HEX, 5/16-18 . .eeneeiiieiiieee et e e e e e e e eeeaaaa s 4

2 7174 LAY 1] g 1Y g o Yo S Y A 1 R 4 E
3 1241 WaASHET, Flat, 5/16 ....cccooiiieeeeeeeeeeeeeee ettt e e e as 8

4 1218 Screw, Hex Head Cap, 5/16-18 X 1-1/4 ...ooeviiieee ettt 1

5 7173 Screw, Hex Head Cap, 5/16-18 X 3/4 ...t 3

6 101887901 Controller, 48-VOIt (220-8MP) ....uuuiiiiiiiieeieeee e e e e e e e e e es s eeeeeaeaeeeeeeaanns 1

7 8450 Screw, Hex Head Maching, #10-24 X 1/2 ....cooooeeeeeeeeeeeeeeeeee e 2

8 TOT8038 | WaASKHEL, #10 .ottt e e e e e e e e e e e e e e e e e e e e araraeeeeeeaeaeeeeaaanns 4

9 1016175 ATA =TS 1= g o T O O 2

10 1017 NUL, HEX, #10-24 e e e e e e e e eeeaaaa s 2

11 101965201 Plate, Component MOUNTING ......ooouiiiiiiiiiii e 1

12 8990 | TiE, WM oottt e e e e e e s e e e e e e e e e e e e e e e e e annnraraaes A/R

13 101909902 | Computer, Onboard (includes item 14) ........oocoeiiiiiiiiee e 1

14 101932601 Kit, 6-Pin RECEPIACIE ....oeeeieeieee e 1

15 101932701 Kit, B-Pin PIug ASSEMDIY .....oeiiiiiiiiiiee et 1

16 101827801 Kit, Wire and Terminal, #6 BIacK ........cccoooiiiiiiiiiiiiee e 1

17 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......occuuiiiiiiie e 5

18 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 ......uovii i 2

19 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 .......coociiii i 2
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(PIN 9) GRAY WIRE
(PIN 10) TAN WIRE

(PIN 12) BLUE/WHITE WIRE
(PIN 13) BLACK/WHITE WIRE
(PIN 14) LIGHT GREEN WIRE

(PIN 15) RED WIRE
(PIN 16) BLUE WIRE

FUSE AND
RECEPTACL

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.
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(PIN 3) PURPLE/WHITE WIRE
(PIN 4) GREEN/WHITE WIRE
(PIN 5) LIGHT BLUE WIRE
(PIN 6) GREEN WIRE

(PIN 7) ORANGE/WHITE WIRE
(PIN 8) BROWN WIRE
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DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET ::AR:‘TED * https://CartPros.com/f.html
-

our search box and it will find the part you are looking for.
'Vplrlyll‘\ﬂ —glu DI I kliVI Vil IIULE WITH

MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 102196601 WIF@ HAINESS ...t e e e e e e e e e e e e e e e e e e e eeaaanns 1
2 N/A | Wire Assembly, #18 Orange/White (part of battery light) .......ccccooiiiiniinne 1 E
3 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........c..cccc........ 1
4 N/A Wire Assembly, #6 BIACK .........oooieeeeee e 1
5 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeneee. 1
6 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ..........ccccceveeneee. 1
7 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) .............ccceeeeee. 1
8 101795701 Wire Assembly, #6 BIACK ..........coccccuiiiiiiiiiee e 5
9 101978101 Wire Assembly, #10 OFaNge .........eeeiiiiiiiiie ettt e e s sneeee s 1
10 102199601 Wire Assembly, #6 Red ......oooi i 1
11 101978201 Wire Assembly, #10 BIUE .....cooooeeeeeee e 1
12 101968701 Wire Assembly, #6 WHIE ........oocueiiiiiiiiiie e 2
13 101978001 Wire ASSEMDIY, #6 GIrEEMN ....ccciiiiiiiee ittt e et e e e e e serre e e s eesae e e e snnnaees 1
14 101920001 Wire AsSembIy, #6 YEIIOW .......cooeiiiiieeeeeee et e e e e e e e e e 1
15 102263601 Wire, Assembly, #10 BIACK .......ccuveiiiiiiiiiiee e 1
2001/2002 DS Golf Cars lllustrated Parts | %GGCARTPROS
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CartPros directs you to the right part using the part
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our search box and it will find the part you are looking for.
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DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE WITCH
I VNVWANW/MEhEV LNJlL QVWIIWIL IVYW/NUIN O -

IQ SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
1.2 3 4
1 101856001 SWitch, FOrWard/REVEISE ......uuuueieie e e e e e e e e e 1
2 | 101855002 | Case, FOrWard/REVEISE SWItCN ...........ocivovverveeeeseeseeseeeseeeseeseeseeesseseeesseeeesneeenes 1 E
3 101856101 Screw, Hi-Lo Hex Head, 1/4-15 X 1/2 ..ttt 3
4 101942301 Kit, 3-Pin Receptacle and Wedge LOCK ..........ccuiiiiiiiiiiieiiee e 1
5 101932401 Kit, 4-Pin Receptacle and Wedge LOCK ........coocuiiiiiiiiiiiiiiniiee e 1
6 102266601 Wire Assembly, Forward/Reverse Switch (includes items 7-10) ........cccccceevvineenn. 1
7 101920101 Kit, 3-Pin Plug and Wedge LOCK ..........cueiiiiiiiiiiieiiieee e 1
8 N/A Wire Assembly, #18 BIUE ........uviiiiiiiieie e 1
9 N/A Wire Assembly, #18 Orange ......cooiceieiieiiiiiee e 1
10 N/A Wire Assembly, #18 BrOWN ... 1
11 102266701 Wire Assembly, IQDM Port (includes items 12-18)
12 101932501 Kit, 4-Pin Plug and Wedge LOCK .........ccueiiiiiiiiiiie e 1
13 N/A Wire Assembly, #18 Red/YEIIOW ......cccuvuiiiiiiiiiie e 1
14 N/A Wire Assembly, #18 BIack/YEIIOW ........cooveiiiiiiieeeee e 1
15 N/A Wire Assembly, #18 BIUE/YEIIOW .....cc..eeiiiiiiiiiecee e 1
16 N/A Wire Assembly, #18 Green/YEllOW .........ccooccviiieiiiiiiiee e 1
17 102196901 (7= o T B 11T SR 1
18 N/A (070) ] a1=Te3 (o] R B T o ISR 1
19 8248 Screw, Truss Phillips Machine, 1/4-20 X 3/4 ........oovi i 2
20 101922501 Bracket, Tow/Run Switch (without decal) .........ccccoiiiiiiiiiie 1
21 101908401 Boot, Tow/Run Switch (with nUt)..........c.evmii e, 1
22 332 LAY = 1= =Y = S 1 2
23 8233 NULt, NYION LOCK, 1/4-20 ....ooeeiieieeieee ettt e s ee e e e e e e e e e s ennsneeeeeeaaeee s 2
24 101908101 SWICH, TOW/RUN ..cceeiiieee et e e e e e e e e e s e e e e e e aeeeeeeensnnnrnnes 1
25 8990 I8, W@ et e e et e e e e e ettt e e e e e e e aabe e e e e s eetaaeeeeeesssaneaeeeees A/R
2001/2002 DS Golf Cars lllustrated Parts L ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.
M El_ynll_o, ?i.al 1IMN\A LI Nkl I'ACLE -

GET STARTED
HERE

IQ SYSTEM VEHICLE
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) ......ccceiiiiiiiiii i 1
2 101796501 Bezel, RECEPIACIE .....uveiieiiiiiie e 1
3 N/A Wire Assembly, Sense Lead, Gray .......ccccoveeeeieeiiiieee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK ........uveiiiiiiiiei e 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) .......occiiieiiiiiii e, 1
7 1013061 NUt, NYION LOCK, #10 ... 2
8 1017705 Screw, Phillips Pan Head, #8 TYpe AB ......ccooiiiiiiiiiiiiee e 3
9 101894901 LT LT T Y o o] o TP 1
10 101801001 Plate, Receptacle Backing ........coccuuiiiiiiiiiiiiie e 1
11 101832001 Screw, Phillips Pan Head, #7-18 X 3/4 ...t 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ......ccooiiiiiiiiiiieeeee e 6
12 101797702 | Battery, 8-Volt PowerDrive, Dry (includes item 13) ......cccoociiiiiiiiiiie e, 6
13 101797801 Cap, Battery, 4-Port Gang .........ccooiiiiiiiiiiiiee e 1
14 101795701 Wire Assembly, #6 BIACK ..........ooiieiieeeee e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoieiiiiiiiieieieeeeeeeeeeeee e 12
16 101090801 [ (o] [0 B I Lo TR = £ =Y o P 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cc.eevviiiiieieeiiiee e 6
18 1011578 Washer, Flat, Type B WiIde, 5/16 .....ccocueiiieiiiiiie ettt 6
19 O e ToTe o T I = 1o | OO 6

https://CartPros.com/f.html
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DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE E N OI D
VVUNIT VIR WCWWUINTI NV kLT AV OV L -

IQ SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
1.2 3 4
1 101956501 Controller, 48-VOlt (250-amMP) ....ccoocueiiiiiie it 1
1 **** | Controller, 48-Volt (250-amp) (customized programming) .........ccceeevveeeeerrineeeennnns 1 E
2 102240501 Screw, Hex Wash, M8 X 1-1/4 X 12 MM .....coooiiiiiieeeeeeeeeeeeeee e 3
3 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccuiiieiieie et 8
4 102266501 Kit, Connector, IQ CONIOIEI ........coeeeeeei e e e e e e e e eees 1
5 102240701 Cover, Controller (includes items 6 and 7) .....cccccvvviiiieiiee e 1
6 102240801 = 11 G A 0o 1 (0] | =Y 1
7 101931501 Decal, Electrical Component COVEN .......ceviiieiiiieiiiiciiiieeeeeeee e e ee e eeea e e 1
8 101965202 Plate, Component MOUNTING ......coouiiiiiiiiiee e 1
9 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 ......ucvii i 2
10 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 ......cooiiiiiiii e 2
11 101909902 | Computer, Onboard (includes item 12) .....cc.uviiiiiiiiieee e 1
12 101932601 Kit, 6-Pin RECEPIACIE .....oeiiiiiiiieee e 1
13 101932701 Kit, B6-Pin PIUg ASSEMDIY .....oeiiiiiiiiiie e 1
14 101827801 Kit, Wire and Terminal, #6 Black ............ooiiiiuiiiiiiii e 1
15 102259801 Block, Terminal (CONIOIIEI).......ccouiiiiiie et 1
16 102263601 Wire Assembly, #10 BIACK ........ccccceeeiiiieiiieee e 1
17 102263701 Screw, Phillips, Thread-Forming, #10-24 X 3/4 .......coccieeiiieee e 1
18 7174 WaASHET, LOCK, 5/16 ...t ettt e e e e e e e e e as 1
19 1242 N U = O Y T < R 1
20 101908701 Solenoid, 48-Volt (with diode) (includes items 21 and 22) .......cccccceeeeviviicinvinnnen, 1
21 1012528 NUL, MB X 1-1/4 e e e e eaaaaeas 2
22 1013734 Washer, LOCK, 8 MM ...ttt e e e e et e e e e e enaan e e eeeees 2
23 1014947 ASSEMDIY, RESISTON ... 1
24 8639 I8, W ettt e e e e ettt e e e e e e eaabe e e e e e eebaaeeeeeeessanaaneeees 1
25 b Z-Bracket, CONrolEr COVEL .......iii it e e e e e e e eees 1
b Special order item available upon request.
2001/2002 DS Golf Cars lllustrated Parts L ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
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DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE I ESTI C
MUVUUTTVUYWERIN VIIANJALIY WV -

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
101646401 Charger, Accu-Power, Domestic, 120-V AC, 36-V DC, 60-Hz

(model number 13800-11) (includes items 1 - 14) E
108-inch DC cord, 72-iNCh AC COId .......vuveiiiiieieeeeeeeeeeeeee e 1

1 1015907 Assembly, Case (includes fasteners) ... 1

2 7577 Screw, Pan Head, Self-Tapping, #10-16 X 1/2 ......cooiiiiiiiiiiiee e 10

3 1015912 Assembly, TranSfOrMEr ... e 1

4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1

5 1015905 Ammeter (includes mounting hardware) .........ccccccveeiiiiieieiniiieee e, 1

6 1015911 Relay, 36-V DO ...ttt e 1

7 1015910 (72T o= T (o] SR PRSPPI 1

8 101643301 Cordset, DC, 108-Inch Long (standard) 12-AWG .......ccccceiviiiieiiiiiiiee e, 1

8 101643302 Cordset, DC, 146-Inch Long, 10-AWG .........cooiiiiiiiieiiiiiiee e eseeee e 1

8 101643303 Cordset, DC, 242-Inch Long, 10-AWG .......ooiiiiiiiieeeeee e e 1

9 1012101 Assembly, Fuse (Includes Hardware) .........ccccoovcieeieiiiiiieee e 1

10 1012098 Bushing, Strain Relief, 12-AWG DC Cord .......ccccoevciereeeiiieeeeeeieee e 1

10 1012042 Bushing, Strain Relief, 10-AWG DC Cord ........ccccoovieiiiiiiiieee e 1

11 1015917 Bushing, Strain Relief, AC COrd ........cccceiiiiiiiieiee et 1

12 101591601 Cordset, AC, 72-Inch Long (standard) ........cccccceiiiiiiiiiniieee e 1

12 101591602 Cordset, AC, 108-INCH LONG ....eeiiiiiiiiiiiiiiee e 1

13 1015906 Assembly, Timer Kit (includes mounting hardware) .........cccoccceeeiiiiieeeincieennn, 1

14 1015913 Assembly, Control Cable ..........c.coviiiiiiii e 1

2001/2002 DS Golf Cars lllustrated Parts L %GGCARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE
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DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET ::AR:‘TED * https://CartPros.com/f.html
-

our search box and it will find the part you are looking for. J VO LT
MUVUTT VUVWEN VIHNAMNMUJALI, ANV, 2a9U" -

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
101643401 Charger, Accu-Power, Export, 230-V AC, 36-V DC, 50-Hz

(model number 14410-11) (includes items 1 - 14)
108-inch DC cord, 108-iNCh AC COId .......uvuriieiiiieeeee e 1 E

1 N/A ASSEMDIY, CASE ...vviiiiiiiieiee et e e e e e e e e s e e e e e e e e e nanas 1

2 7577 Screw, Pan Head, Self-Tapping, #10-16 X 1/2 ......cooiiiiiiiiiiiee e 10

3 1015936 Assembly, TranSfOrMEr ... e 1

4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1

5 1015905 Ammeter (includes mounting hardware) .........ccccccveeiiiiieieiniiieee e, 1

6 1015911 Relay, 36-V DO ...ttt e 1

7 1015910 (72T o= T (o] SR PRSPPI 1

8 101643301 Cordset, DC, 108-Inch Long, 12-AWG (standard) .........cccccovivieeeriiiiieeenicieeenn, 1

8 101643302 Cordset, DC, 146-Inch Long, 10-AWG .........cooiiiiiiiieiiiiiiee e eseeee e 1

8 101643303 Cordset, DC, 242-Inch Long, 10-AWG .......ooiiiiiiiieeeeee e e 1

9 1012101 Assembly, Fuse (includes mounting hardware) ..........ccccceeviiiieeeiiiiiiee e, 1

10 1012098 Bushing, Strain Relief, 12-AWG DC Cord .......ccccoevciereeeiiieeeeeeieee e 1

10 1012042 Bushing, Strain Relief, 10-AWG DC Cord ........ccccoovieiiiiiiiieee e 1

11 1015917 Bushing, Strain Relief, AC COrd ........cccceiiiiiiiieiee et 1

12 1014696 Cordset, AC, 108-Inch Long (standard) ..........ccccoieieriiinieneniee e 1

13 1015906 Assembly, Timer Kit (includes mounting hardware) ...........ccccoecieiiinniiien e, 1

14 1015913 Assembly, Control Cable ...........ooiiiiiiiiiiiee s 1
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DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET ::AR:‘TED * https://CartPros.com/f.html
-

our search box and it will find the part you are looking for. J VO LT
MUVUTT VUVWEN WIHNANMMUJALIY, ATNWVIL, 1VJU- -

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
101646201 Charger, Accu-power, Export, 100-V AC, 36-V DC, 50-Hz

(model number 14900) (includes items 1 - 14) E
108-inch DC cord, 108-iNCh AC COI .......vuvueiiiiiieeeeeeeeeeeeeeeeeeeeee e 1

1 N/A ASSEMDIY, CASE ...vviiiiiiiieiee et e e e e e e e e s e e e e e e e e e nanas 1

2 7577 Screw, Pan Head, Self-Tapping, #10-16 X 1/2 ......cooiiiiiiiiiiiee e 10

3 1016336 Assembly, TranSfOrMEr ... e 1

4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1

5 1015905 Ammeter (Includes Mounting Hardware) ...........ccccccevviivieeeiiiieeee e 1

6 1015911 Relay, 36-V DO ...ttt e 1

7 1015939 (72T o= T (o] SR PRSPPI 1

8 101643301 Cordset, DC, 108-Inch Long, 12-AWG (standard) .........cccccovivieeeriiiiieeenicieeenn, 1

8 101643302 Cordset, DC, 146-Inch Long, 10-AWG .........cooiiiiiiiieiiiiiiee e eseeee e 1

8 101643303 Cordset, DC, 242-Inch Long, 10-AWG .......ooiiiiiiiieeeeee e e 1

9 1012101 Assembly, Fuse (includes mounting hardware) ..........ccccceeviiiieeeiiiiiiee e, 1

10 1012098 Bushing, Strain Relief, 12-AWG DC Cord .......ccccoevciereeeiiieeeeeeieee e 1

10 1012042 Bushing, Strain Relief, 10-AWG DC Cord ........ccccoovieiiiiiiiieee e 1

11 1015917 Bushing, Strain Relief, AC COrd ........cccceiiiiiiiieiee et 1

12 1016282 Cordset, AC, 108-INCHh LONG ....ovviiiiiiiiiie e 1

13 1015906 Assembly, Timer Kit (includes mounting hardware) ...........ccccoecieiiinniiien e, 1

14 1015913 Assembly, Control Cable ...........ooiiiiiiiiiiiee s 1

2001/2002 DS Golf Cars lllustrated Parts L %GGCARTPROS
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» our search box and it will find the part you are looking for. HERE
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

POWERDRIVE CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY
12 3 4
PowerDrive chargers can be used with PowerDrive System 48,
PowerDrive Plus, and IQ System vehicles.
101802201 Charger, Battery, PowerDrive, Domestic 120-V AC 48-V DC 60-Hz
(model number 17930-11) (includes items 1 - 14)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded plug .......ooccveeieiiiiiiie e 1
101802202 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-18) (includes items 1 - 14)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded Plug .......cccoooiiiiiiiniiie e 1
101802203 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-19) (includes items 1 - 14)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded Plug .......ccoovieeeiiir i 1
1 101828301 Assembly, Case (includes fasteners) ........ccccccovvieiieiiiiiee e 1
2 7577 Screw, Pan Head, Self-Tapping, #10-16 X 1/2 .......cociiieiiiiiiee e 10
3 101819701 Assembly, TranSTOrMEr ... e e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 101828501 Ammeter (includes mounting hardware) ...........cccooceeeiiee e 1
6 101831101 Kit, WIir€ ASSEMDIY ....eeeiiiiiiiiiee e e e e e e e e e ee e e e e e eeeas 1
7 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ...........cccccevuneennn. 1
7 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG .........cccocoieriieenne 1
7 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG .........ccccocovirieenne 1
8 1012101 Assembly, Fuse (includes mounting hardware) .........cccccceviiiieeiniiiiee e, 1
9 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cccciiieeiiiiiee e 1
10 101914401 Assembly, Voltage SUPPIrESSOL ......ccuueiiiiiiiiiiee ettt 1
11 101828701 Breaker, CirCuit, 15-AMP .oooiiiii e a e e 1
12 101828601 Relay, POWET, 48-V DO ......oooiiiiiiiie ettt et e e e 1
13 101828801 Cordset, AC, 80-INCN LONG ....cuiiiiiiiieiiie e 1
13 101828802 Cordset, AC, 116-INCHh LONG ....eviiiiiiiiiie e 1
14 1015917 Bushing, Strain Relief, AC COrd .........ccoeveiiiiiiieee et 1

GET STARTED * https://CartPros.com/f.html
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

POWERDRIVE 2 CHARGER, DOMESTIC

GET STARTED * https://CartPros.com/f.html

ITEM PART NO. DESCRIPTION QTY m
12 3 4
101802204 | Charger, Battery, PowerDrive, Domestic 120-V AC 48-V DC 60-Hz
(model number 22110-11) (includes items 1 - 15) E
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded PIug ......cccoociiiiiieiinieee e 1
101802205 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 22110-18) (includes items 1 - 15)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded PIUg ......ccccovoveeiiiiiiiie e 1
101802206 Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 22110-19) (includes items 1 - 15)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded plug ........coooueeeieiiiiiiiee e 1
1 102273201 Assembly, Case (inCludes iteM 2) ........ccoi i 1
2 7577 Screw, Pan Head, Self-Tapping, #10-16 X 1/2 .....cccooiiiiiiiiiieeeieee e 12
3 102273301 Assembly, Transformer (inCludes rvets) ..., 1
4 102273401 Plate, HEASINK .......ooeeeieeeeeeeee e 1
5 102273501 Assembly, Diode with Heatsink Film (includes mounting hardware) ................. 1
6 102273601 Kit, Wire Assembly (N0t ShOWN) ......cooiiiiiiiiii e 1
7 101828904 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG .........ccccocoiiriieenne 1
7 101828905 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccocoiirineenns 1
7 101828906 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ...........cccccvvuneennn. 1
8 102273701 Assembly, Fuse, 30-Amp (includes terminal hardware) ........c.c.cccoovieinniiennnnen. 1
9 102273801 Ammeter (includes mounting hardware) .........cccoccveeeiiiiiiien e 1
10 102273901 Bushing, Strain Relief, AC COrd .........ccceiiiiiiiiiiee et 1
11 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cocciieieeiiiiiie e 1
12 101828701 Breaker, CirCUit, 15-AMP .ooiiiiiiiii e e e e e e e 1
13 101828801 Cordset, AC, 80-INCh LONG ....cveiiiiiiiiieee e 1
13 101828802 Cordset, AC, 116-INCh LONG ....oeiiiiiiiiiiieecieee e 1
14 102274001 Handle, PowerDrive 2 Charger (with four SCrews) ..........cccceveiviiiniiiniiiee e, 1
15 101828601 Relay, POWET, 48-V DC .......ccoiiiiiiiiiee ettt 1
2001/2002 DS Golf Cars lllustrated Parts L %GGCARTPROS
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POWERDRIVE CHARGER, EXPORT

ITEM PART NO. DESCRIPTION QTY

12 3 4

PowerDrive chargers can be used with PowerDrive System 48,

PowerDrive Plus, and IQ System vehicles.

101831503 Charger, Battery, PowerDrive, Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-11) (includes items 1 - 16)

103-inch DC cord with male 3-pin plug, 12-AWG

74-inch AC cord With NO PIUQG .eveeeeiiiiiiiee e 1

101831504 Charger, Battery, PowerDrive Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-18) (includes items 1 - 16)

144-inch DC cord with male 3-pin plug, 12-AWG

108-inch AC cord With NO PIUG ....eeiuiiiiiii et 1
1 N/A F =T T=T 0 o] Y/ O T SRS 1
2 7577 Screw, Pan Head, Self-Tapping, #10-16 X 1/2 .....ccooiiiiiiiiiiiee e 10
3 101838201 Assembly, TranSfOrMEr ... 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 101914401 Assembly, VOItage SUPPIESSOL ....ccoueeiiieiiiiiiee ettt 1
6 101838501 Kit, WIre ASSEMDIY ...t e e e e e 1
7 101828501 Ammeter (INCludes NardWare) ........c.eeeiiiiiiiiei e 1
8 101838301 Relay, Power, 48-V DC (includes mounting hardware) ..........cccccceeevviiieneennnee 1
9 101838701 Bracket, Power Relay MoUNtiNG ....c.cooiiiiiiiiiiiie e 1
10 101838601 Switch, 4-PoSition SHAE ......ccceeiiiii e 1
11 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccccoverineenne 1
11 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG .........ccccocoeiiiieenne 1
11 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccccoeirieeenne 1
12 1012101 Assembly, Fuse (includes hardware) ..........ccccooecieiieiiiiieie e 1
13 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cccciiieeiiiiiee e 1
14 101838401 Breaker, CirCuit, T0-AMP .ooiiiiiiie e e e e e e e e e e s ennreene e e e e e e e e s 2
15 101831701 Cordset, AC, 80-Inch Long with Leads (N0 PIUQ) ...ccovvievieriiiiieieeiiiieee e, 1
15 101831702 Cordset, AC, 116-Inch Long with Leads (N0 plug) .......cccovcerrrieiiniiniiiee e 1
16 1015917 Bushing, Strain Relief, AC COrd .........ccoeeiiiiiiiiiieieee e 1

GET STARTED * https://CartPros.com/f.html
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POWERDRIVE CHARGER, EUROPEAN

GET STARTED * https://CartPros.com/f.html

ITEM PART NO. DESCRIPTION QTY m

1.2 3 4

PowerDrive chargers can be used with PowerDrive System 48,

PowerDrive Plus, and IQ System vehicles. E

101956201 Charger, Battery, PowerDrive, European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20300) (includes items 1 - 15)

103-inch (261 cm) DC cord with male 3-pin plug, 12-AWG .......cccccoeviiiiieeeiiiienn, 1

101956202 Charger, Battery, PowerDrive European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20310) (includes items 1 - 15)

144-inch (366 cm) DC cord with male 3-pin plug, 12-AWG ........c..ocoeiiiiiiniieenee 1
1 N/A F =T T=T 0 o] Y/ O T SRS 1
2 7577 Screw, Pan Head, Self-Tapping, #10-16 X 1/2 .....ccooiiiiiiiiiiiee e 10
3 i Assembly, TranSTOrMEr ... e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 il Assembly, AC VOItage SUPPIESSOT......cuiiiiuiiieeeiiiiieee e iieiee e e e e seeeee s 1
6 i Kit, WIre ASSEMDIY ...t e e e e e 1
7 101976601 Ammeter (INCludes NardWare) ........c.eeeiiiiiiiiei e 1
8 101987501 Relay, Power, 48-V DC (includes mounting hardware) ..........cccccceeevviiieneennnee 1
9 101838601 SWitch, 4-PoSition SHAE .......vveveiiiceeeee e 1
10 101828901 Cordset, DC, 103-Inch (261 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 101828902 Cordset, DC, 144-Inch (366 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
11 1012101 Assembly, Fuse (includes hardware) ...........cccccceeiiieiiniin e 1
12 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cocciiiiiiiiiiiee e 1
13 101838401 Breaker, CirCuit, 1T0-AMP .oooiiiii et e e e e e e e e e ae s 2
14 101973501 Receptacle, AC COrd ......ccviiieiiiiiiee ettt e e e e e e e e snrae e e e e ennees 1
15 b Assembly, Current LIMIter .......cccueevieiiiiiee e 1
16 101958301 Cordset, AC, Continental Europe, 96-Inch (244 cm) Long

(With Male 2-PiN PIUQG) eveeeeeeiiiiiiee e e e e e e 1
17 101958201 Cordset, AC, U.K., 96-Inch (244 cm) Long (with male 3-pin plug) ......cc.ccccevvveeenne 1
18 N/A L AT T =T 11T o oY SRR 1

b Special order item available on request
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MOTOR — V-GLIDE 36-VOLT VEHICLE
ITEM PART NO. DESCRIPTION QTY m
1.2 3 4

102237401 Assembly, 36-Volt Motor, 2.97-hp (includes items 1 - 17) ....ccooviiiiiiiiiiieeeee 1

1 1017944 ST AT e =3t [P PRORTP 1 E
2 1017945 Assembly, Stator Shell and WINAiNG ......oocvveieiiiiiiiiie e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....c.oociiiiiiiiiiieeee e 1
4 N/A BUshing, INSUIALON ........ccooiiiiiiii e 2
5 N/A WaShEr, Flat, 5/168 .....ovvieiiiiiiiiiieie et a e e e e 4
6 N/A NUL, HEX, 5/168-18 ... oo e 4
7 N/A BUshing, INSUIALON ........ccooiiiiiiii e s 2
8 1017952 S To] (oA O - T o o TSP 4
9 1017953 Screw, Bearing REtaiNer ..........oooociiiiiiiiiiie et 2
10 1017951 Y11= [ R =1 o To U 1
11 1017949 Yol (=N LV = T (V1< o I (] (o 1= 2
12 1017948 RIggiNg, Brush ... 1
13 1017946 Package, Brush (2 pieces) (includes 4 brushes)........ccccoceeiiiniiiiiiiniiien e, 1
14 1011411 Package, Brush Spring (4 PIi€CES) ...cooiviiieiiiiiee et 1
15 1011290 Bearing, Ball ... 1
16 1017950 Retainer, BEariNg .......cooo ittt 1
17 N/A Y 0 4 F= L = 1
18 1014201 Screw, Hex Head Cap, 1/4-20 X 2-1/4 .....oeeee et 3
19 451 LAY 1] a1 g o Yo - I 3
20 1010934 Screw, Hex Head Cap, 5/16-18 X 1 ..ot 1
21 7174 WaASHETY, LOCK, 5/16 ...ttt e e e e e e e as 1
22 102235201 T T aT 0 =T 1V o' o T P 1
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MOTOR - POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
102237701 Assembly, 48-Volt Motor, 3.10-hp (includes items 1 - 17) ...cccooiiiiiiiiiiiiieeeieee 1
1 1017944 ST AT e =3t [P PRORTP 1 E
2 1017958 Assembly, Stator Shell and WINAiNG ......oocvveieiiiiiiiiie e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....c.oociiiiiiiiiiieeee e 1
4 N/A BUshing, INSUIALON ........ccooiiiiiiii e 2
5 N/A WaShEr, Flat, 5/168 .....ovvieiiiiiiiiiieie et a e e e e 4
6 N/A NUL, HEX, 5/168-18 ... oo e 4
7 N/A BUshing, INSUIALON ........ccooiiiiiiii e s 2
8 1017961 S To] (oA O - T o o TSP 4
9 1017953 Screw, Bearing REtaiNer ..........oooociiiiiiiiiiie et 2
10 1017951 Y11= [ R =1 o To U 1
11 1017949 Yol (=N LV = T (V1< o I (] (o 1= 2
12 1017948 RIggiNg, Brush ... 1
13 1017946 Package, Brush (2 pieces) (includes 4 brushes)........ccccoceeiiiniiiiiiiniiien e, 1
14 1011411 Package, Brush Spring (4 PIi€CES) ...cooiviiieiiiiiee et 1
15 1011290 Bearing, Ball ... 1
16 1017950 Retainer, BEariNg .......cooo ittt 1
17 N/A Y 0 4 F= L = 1
18 1014201 Screw, Hex Head Cap, 1/4-20 X 2-1/4 .....oeeee et 3
19 451 LAY 1] a1 g o Yo - I 3
20 1010934 Screw, Hex Head Cap, 5/16-18 X 1 ..ot 1
21 7174 WaASHETY, LOCK, 5/16 ...ttt e e e e e e e as 1
22 102235201 T 10T 0 =T (1Y o' o T P 1
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MOTOR - POWERDRIVE PLUS VEHICLE
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ITEM PART NO. DESCRIPTION QTY
1.2 3 4

101854501 Assembly, 48-Volt Motor, 3.20-hp (includes items 1 - 21) ....ccoociiiiiiiiiieeieee 1
1 1017944 LY 1121 [ R =1 o To IS 1
2 101879201 Assembly, Stator Shell and WINdiNg .....ooocvvieiiiiiiieeee e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....c.oociiiiiiiiiiieeee e 1
4 N/A BUshing, INSUIALON ........ccooiiiiiiii e 2
5 N/A WaShEr, Flat, 5/168 .....ovvieiiiiiiiiiieie et a e e e e 4
6 N/A NUL, HEX, 5/168-18 ... oo e 4
7 N/A BUshing, INSUIALON ........ccooiiiiiiii e s 2
8 1017961 Screw, Clamp, #10-32 X 8-5/8 .....cccoo it 4
9 1017953 Screw, Bearing Retainer, #8-32 X 7/8 ......oooviiiciiiee e 2
10 101879301 Shield, End (includes items 11 - 14) ... 1
11 101925801 Sensor, Hall Effect (includes item 12) ........ooevieiiiiiiiiieeeeee e 1
12 101895101 Housing, Female 3-Wire, Gray ..........ccccccerieiieeeeseiiieeeeeeeeeseseveee e s 1
13 N/A Plate, RetaiNing .......c.ueiiiiiiee s 1
14 N/A Screw, RetainiNg ..ooooooeeeiiee e 3
15 1011290 Bearing, Ball ... 1
16 1017950 Retainer, BEariNg .......cooo ittt 1
17 N/A Y 0 4 F= L = 1
18 1011411 Package, Brush Spring (4 PIECES) ....ueueiieiiiieie ittt 1
19 1017946 Package, Brush (2 pieces) (includes 4 brushes) .......ccccocoeiiiniiiii e, 1
20 1017948 RIgQiNg, Brush .. ... 1
21 1017949 Screw, Brush Holder, #6-32 X 1/2 ... 2
22 1014201 Screw, Hex Head Cap, 1/4-20 X 2-1/4 ...t e 3
23 451 WaASHET, LOCK, 1/4 ...ttt e e e e e e e e e e e ns 3
24 1010934 Screw, Hex Head Cap, 5/16-18 X 1 ..oooiiiiciiie e 1
25 7174 LAY 1] a1 g o Yo S Y A 1
26 101920101 Kit, 3-Pin Plug ASSEMDIY, Gray .......cooeiiiiiieieiiiieee ettt 1
27 102235201 10T 0T o =T A1 (o) (o SRR 1
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MOTOR - IQ SYSTEM VEHICLE
ITEM PART NO. DESCRIPTION QTY m
12 3 4

102240102 | Assembly, 48-Volt IQ Motor, 3.20-hp (includes items 1 - 23) .......ccoceeviiiiiiienennen. 1

1 1017944 SNIEIA, ENG ....vooveoeeeeeesess st 1 E

2 102265501 Assembly, Stator Shell and WINdiNg .....ooocvvieiiiiiiieeee e 1

3 1017947 Package, Hardware (includes items 4 - 7) ....c.oociiiiiiiiiiieeee e 1

4 N/A BUshing, INSUIALON ........ccooiiiiiiii e 2

5 N/A WaShEr, Flat, 5/168 .....ovvieiiiiiiiiiieie et a e e e e 4

6 N/A NUL, HEX, 5/168-18 ... oo e 4

7 N/A BUshing, INSUIALON ........ccooiiiiiiii e s 2

8 102266101 Screw, Clamp, #10-32 X 8-1/4 .....ooii e e 4

9 1017953 Screw, Bearing Retainer, #8-32 X 7/8 ......oooviiiciiiee e 2
102265901 Assembly, End Shield (includes items 10 - 13) ..o 1

10 102266001 Shield, ENG ... e 1

11 102265601 Sensor, Motor Speed (includes item 12) .......ccoociiiiiiiiiiiee e, 1

12 101942301 Housing, Female 3-Wire, Gray ........ccccccceiiiiiieiiinieee e 1

13 102267001 Screw, Steel Hex, Thread-Rolling, #8 x 3/8

14 102265701 Kit, Bearing and Magnet (includes items 15 and 16) ...........cccoevieeeiiieniieecnnnen. 1

15 N/A Bearing, Ball ......ooo s 1

16 N/A MBGNET . 1

17 1017950 Retainer, BEariNgG ...t a e 1

18 N/A Y .= 0= SO SRSRRR 1

19 102327801 Assembly, Brush Rigging (includes items 20 - 22).......cccceeeviiiiereeiiiiiee e, 1

20 1011411 Package, Brush Spring (4 PIECES) .....ccoiiuiiiiiiiiiiiei et 1

21 102251901 Package, Brush (2 pieces) (includes 4 brushes) ........ccccocoeiiiiiiieiiininnennn, 1

22 1017948 RIgQing, Brush ... 1

23 1017949 Screw, Brush Holder, #6-32 X 1/2 ... 2

24 102235201 T T aT 0 =T 1V o' o T P 1

25 1014201 Screw, Hex Head Cap, 1/4-20 X 2-1/4 ...ttt 3

26 451 WaASHEY, LOCK, 1/4 ...ttt et e e e e e 3

27 1010934 Screw, Hex Head Cap, 5/16-18 X 1 ..o e e 1

28 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e e e e e e e e e s e s ns 1

29 101920101 Kit, 3-Pin Plug ASSemDbly, Gray .........cccoooeiiiiiiiiiie et 1
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TRANSAXLE, TYPE G — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTYy m
1.2 3 4
101896001 Transaxle, Type G (includes items 1 - 32) .....oiiiiiiiiiiiiie e 1

1 101895801 Axle Assembly, Passenger Side (includes item 3) ..........ccovevreeeeeeereeeseeseeenene. 1 E
2 101895901 Axle Assembly, Driver Side (includes item 3) ........covvviiiiiiiiiiiee e, 1
3 101922201 SHU, LUQ -eeiiieiiiiiiie ettt e e e e s e e e et ae e e e e nnte e e e e enneeeeeennnees 4
4 101976001 Bolt, MT0 X 1.5 X 35 MM oo e e e e 10
5 101897901 AL =TS 1= g o Yo 10
6 101923501 Seal, Oil, INPUL Shaft .......cooiiiiiie e 1
7 101895501 Gear Case, Passenger SIde ......occueeiiiiiiiiiiiiiiee e 1
8 101897201 Breatner ... ————————— 1
9 7330 Bearing, Differential ....... .o 2
10 101895601 Assembly, Axle Tube, Passenger Side ........ccccccviiieiiiiiieee e 1
11 1013794 Seal, Oil, AXle Shaft ..........ovviiieieeee e 2
12 7335 Bearing, INPUL GEAT..........ii it 3
13 101923701 Shaft, INPUL ... e et e e e e e e 1
14 7336 Bearing, Intermediate Gear .........cccoviiiiiei i 1
15 101906901 Assembly, Intermediate GEAr ..........oocueiiiiiiiiiie e 1
16 101895401 Gear Case, DIrIVEr SIAE .......uueiiiiieeeee et e e e e e e e e e e eees 1
17 101972201 g 10T TR 1 PP 1
18 101972101 Plug, MagnetiC .......ueeiiiiiiiiee e 1
19 101923201 GASKEL, PIUG ... 2
20 101897001 Bolt, M8 X 1.25 X B0 MM ..eiiiiiieii it eeaaea s 11
21 101897601 PiN, DOWEI ... e e e e e e e eaaaaeas 2
22 101923601 Housing, Differential ............ooooiiiiii e 1
23 101923901 Gear, DIfferential .........coooiieeiei e e aens 2
24 101903601 Plate, Thrust (IAIEr GEAI) .....eeii it 2
25 101923001 Gear, Differential [dIEr ............oiiiiieiee e e 2
26 101903701 Plate, TRIUSE ..o e e e e 2
27 101922101 Pin, DIffer@ntial ........coovuuiiiieeeee e 1
28 101906201 LG T= =T SO 11 o 11 ) S 1
29 101897401 Bolt, M10 X 1.5 X 25 MM coeiiiiiic e e e 4
30 101972401 PiN, DOWEI ..o e e e e e e e e e e e as 1
31 101895701 Assembly, Axle Tube, DIIVEr SIAE ......covvveeiiiiiicceeeer e 1
32 101928701 Gasket, Liquid, 8.8 0Z. (250 Q) ...eccveeeeeiiiiiiie ettt A/R

Note: Transaxle type is identified by orientation of Gear Case Bolts (ltem 20).

The Type G Transaxle has Gear Case Bolt heads facing toward the passenger

side of the vehicle.
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TRANSAXLE, TYPE K- ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
N/A | Transaxle, Type K (includes items 1 - 41) ..o 1

1 1013785 Axle Assembly, Passenger Side (includes items 3 - 7) ...ccccoevviiiieiiiniiiien e, 1 E
2 1013786 Axle Assembly, Driver Side (includes items 3 - 7) ..ooooviiieiiiiiiiieeeieee e, 1
3 1013787 RS 0T R T PR 4
4 1014207 Bushing, 25 MM 1. D. ..oooiiiiii s 1
5 1011291 Bearing, Outer AXIE TUDE .....cooiiiiiiiiie e 1
6 1013792 CiIrclip, TYPE C ettt et ar e e 1
7 1016672 RiNg, RetaiNING ....oooiiiiiee s 1
8 1013790 Bolt, M10 X 1.5 X 30 MM ceeiiiiiie e e e e e e 10
9 1013791 LA T a1 O o Yo - GRS 10
10 1013775 Seal, Input Shaft Oil ... 1
11 1013756 Gear Case, Passenger SIde ......occueiiiiiiiiiiee e 1
12 1012711 BrEatNEr ..o ———————— 1
13 1013758 (P T =) S 0= 1T TR 1
14 7330 Bearing, Inner AXIE TUDE ..o 2
15 101928701 Gasket, Liquid, 8.8 0Z. (250 Q) ..ocveeeerreeeiiireiieeeeiee ettt 2
16 1017704 Assembly, Axle Tube, Passenger Side ........ccccccviiiiiiiniiie e 1
17 1013794 Seal, Axle Shaft Oil ... 2
18 7335 Bearing, INPUL GEAT .......eiiiiiieii e 3
19 1013764 ST = 13 R [ o T | S 1
20 7336 Bearing, Intermediate Gear .........cccoovviiiiee i 1
21 1013766 Gear, Intermediate, SMall ..........ueieiiiiiiiiiieeee e 1
22 1013780 LGV 11 ] 1R 1
23 1013765 Gear, Intermediate, Large .......ooooiieieei it 1
24 1013757 Gear Case, DIVEI SIAE ......uuuuveruiieeeee e ettt e e e e e e e e e e e 1
25 1013759 Plug, Fill, with Gasket .........oooiii e 2
26 1013763 Bolt, MB X 1 X 50 MM ..ot e e e e e e e e e e e aae s 10
27 1012710 [T T I o Y= SRR 2
28 1013779 BOlt, M8 X 1.25 X 37 MM .o e e 8
29 1013782 g F= (=T 1 Yo PSR 4
30 1013767 LT T O 11 o 1| RSP RRPPERR 1
31 1013772 [T B 1 (= =Y o (= 1
32 101910501 Kit, Differential Gear Case (includes items 33 - 36) ......cccccveeeeeviiiicciniiiiieeeee e, 1
33 1013768 Gear Case, Differential (driver Side) ........ccceiieeriiiiiiiieeeee e 1
34 1013773 Plate, Thrust (differential gear) ........cccooueiiiiiii e, 2
35 1013774 Plate, Thrust (idl€r GEaI)........cuui it 2
36 1013769 Gear Case, Differential (passenger Side) ........ccoceerriieriiiieiiiee e, 1
37 1013771 Gear, DIfferential .........cooooeeeeiiiei e e 2
38 1013770 Gear, Differential [dIEr ............iiiiiiiieei e 2
39 1013781 £ 311 SR ET RSP 1
40 1017703 Assembly, Axle Tube, DIIVEr SIAE ......covvveeiiiiicceeeee e 1
41 1014193 T T I T 1Y PSR 1

Note: Transaxle type is identified by orientation of Gear Case Bolts (item 26).

The Type K Transaxle has Gear Case Bolt heads facing toward the driver side

of the vehicle.
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MAINTENANCE AND SERVICE TOOLS
ITEM PART NO. DESCRIPTION 8{; EQLEYC

The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and/or electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.

1 101871001 Accelerator Pedal Adjustment TOOI ..........ccceeiiiiiieiiiiiieeeeeeeeeeeeeeeeee 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram TUDE ..........cocciiiiiiiiiiiee e 1 1
3 101831901 Battery Discharge Machine, 36/48 VOIt ..........cccccoiiiiiiiiini e, 1
4 1014305 Battery Terminal Protector SPray .........ccccccevicieeieeiiiiene e 1 1
5 1011767 Battery Thermometer ..o 1
6 1016417 | Bearing and QOil Seal Remover Assembly ..........ccccooveeriiiiiiienee e 1 1
7 1016416 Bearing DrivEr ST ......eiiii e 1 1
8 1012811 Bearing PUIEr ... 1 1
9 1012812 | Bearing Puller Wedge Attachment ... 1 1
10 1013582 Brake Adjustment Tool (used only on vehicles with
manually adjusted mechanical brakes) .........cccccceeiiiiiiiiiiiiiiiiee e 1 1
102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall electric ................. 1
industrial truck only) (includes items 11 and 12)
11 e Brake Pedal TENSION TOOI .......cceiiiieeiceiieiieeee e e e e 1
12 i Brake Pedal Adjustment TOOI .........ovvueeiiiiiiiiiie e 1
13 101887101 Calibration TESt MOAUIE ......cccoiuiiiieiiiiiie e 1
14 101808401 Cam Installation TOOI .......coeeiiieeeeeee e 1
1014510 | Clutch Tool Kit (includes items 15 - 21) ... 1
15 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) .......coccoviiiiiiii e 1
16 1014496 Drive CIUtCh PUIIET ... e e 1
17 1014497 Drive Clutch HUD PUIIEr .......oiiiiieeee e 1
18 1014508 Driven Clutch Cam PUIIET ........coccuiiieiiiieiee e 1
19 1014507 Driven Clutch PUller PIUG ......coooiieeeee e 1
20 1015524 Drive Clutch Holder Tool ASSembly .........coooviiiiiieiiiiiiie e 1
21 101809101 Press Weldment ... 1
22 101831801 Communication Display Module ...........ccooiiiiiiiie e 1
23 101641002 | Compression Gauge ANd AdapLer.......ccccceeiiiiiee i 1

Please refer to the maintenance and service manual
for proper tool application.

*kkk

Special order item available upon request
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
24 1011273 | CONtiNUILY TESTET ...eiiiiiiiiiee ettt 1 1
25 1012151 Dry MOl LUDFICANT .....eeiiiiiiiiee ettt 1 1
26 1016627 | Flywheel Puller Kit .........ccoooiiiiie e 1
27 TOTB418 | GEAIN YOKE ..veiieeiiiiiiee e eeiiiee e e ettt e e e e ettt e e e ettt e e e e st e e e e santaeeeessntaeeeesansneeaananns 1 1
28 101933101 Governor Shaft Installation TOOI .......covvveeiieiiicie e 1
29 102169401 Hydraulic Brake Adjuster (for vehicles equipped

with hydraulic Brakes) ......c..eeeviiiiiii e 1
30 1011478 HYArOMETEE ... 1 1
31 1013593 | Internal Retaining RiNG PlIers ........oooiiiiiiice e 1 1
32 102248801 IQ System Display Module (IQDM) Kit (for 1Q System vehicles only)......... 1

(includes items 33 and 34)
33 102241501 Cable, IQDM ... 1
34 102251501 Adaptor, CabIe .........uuiiiiiiiee e —————— 1
35 101928701 Liquid Gasket (transaxle Case) ..........cccccvviiiiiiiiee e e 1 1
36 1016414 | Piston Ring Compressor Kit (FE290, FE350 and FE400)...........cccceevveennee 1
37 1016415 | Piston RiING PlErs ......ooov i 1
38 1012549 Retaining Ring Pliers, 45° EXternal ..........ccccccoieiiiiiiiiiiieeeeeee s 1 1
39 1012560 Retaining Ring Pliers, 90° Internal ..........cccoooiiiiiiiiiiie e 1 1
40 101823101 Safety First Card (50 per Pack) .........ceeeiiiiiiiiiiiiiieee e 1 1
41 1012809 | S€AIPUIIEK ...t e 1 1
42 1014264 | Steering Column Bearing Press TOOI ........ccoociiiiiiiiiiiiiiiee e 1 1
43 1014259 | Steering Column Retaining RiNG TOOI .......cooociiiiiiiiiee e 1 1

Please refer to the maintenance and service manual
for proper tool application.
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ITEM | PARTNO. | DESCRIPTION RS

1.2 3 4
44 102061201 Steering Wheel PUller TOOI .......coouieiiiiiiiiee et 1 1
45 1016112 =T o] 14T (= S 1
46 101997201 Paint, TOUCh-UP — BEIGE .....eeiiiiiiiiiiieeiee e 1 1
46 101997202 Paint, Touch-Up —WHhIte ........coooiiiiiiii e 1 1
46 101997203 Paint, TouCh-Up — Red ......c.oiiiiiiie e 1 1
46 101997204 Paint, TOUCh-UP — Gray ......cc.eeieiiiiiiee ettt 1 1
46 101997205 | Paint, TOUCh-UP — Dark Gray ........ccccccoueeerieeeiiieenieeesiee e s 1 1
46 101997206 | Paint, Touch-Up — Royal Blue (Pacific BlU€) .........coccveeiiiiiiiiiiieice, 1 1
46 101997207 | Paint, TOUCh-UP — BIACK .......coiiiiiiiiiiiiiiii e 1 1
46 101997209 Paint, Touch-Up — Dark Green ..........ccccooiiiiiiiin e 1 1
46 101997211 Paint, Touch-Up — Classic Blue (Navy) ..o 1 1
46 101997212 Paint, Touch-Up — BUrgundy ..........coooiiiiiiiiiiiiiiee e 1 1
47 1014115 Transmission TOOI Kit ........ooooiiiiiiiii e 1
48 1014161 Transaxle Pinion Seal TOOI ......cooviiiicieeee e 1
49 1014162 | Transaxle AXle S€al TOOI ....ccciviiiiiiiiee e 1
50 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............ 1
51 101641201 Valve GUIAE REAMEN ....oveieiieie e e e 1
52 LG 7 20 2 V¢ o To | R 1
53 1016551 Valve Seat Cutter TTWIrenCh .........oooviiiiiiii e 1
54 1016552 | Valve Seat Cutter GUIAE ......ccccuvviiiiiiiiieee e e 1
55 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) ........... 1
56 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ......ccocoeriiiiiiiiiniiii e 1
57 101641101 Valve SPring COMPIESSOI ....coiiuuiiiiiiiiiieee ettt 1
58 1011480 | VOIt ONM METET ..ooiiiiiiie e 1 1
59 101611003 | Tune-Up Kit, All OHV (includes air filter, spark plug,

oil filter, fuel filters) (NOtSNOWN) ........ooiiiiiiiii e 1

Please refer to the maintenance and service manual
for proper tool application.
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Part Number and Page 8233 1-7, 1-9, 1-13, 1-15, 1-17, 4-7, 6-5, 1011304 5-9
183 811 8-3, 12-7, 12-15, 12-33, 12-43 1011393 5-9
304 127 8248 6-5, 8-3, 12-33, 12-43 1011394 1-5
324 1-17 8251 1-7,1-9, 6-5 1011402 4-5
8418 1-13, 1-15 1011411 14-3, 14-5, 14-7, 14-9

332 1-7,1-9,1-11, 1-17, 6-5, 8-11, 9-3, 12-

11, 12-33, 12-43 8449 12-9, 12-21 1011415  5-11
334 4-7,5-3, 55 8450 12-7, 12-15, 12-39 1011418 4-5
357 5.9 8626 4-5 1011466 4-3
451 9-3, 12-7, 12-9, 12-11, 12-15, 12-21, ~ 8639 12-13,12-47 1011478 16-5
12-37, 14-3, 14-5, 14-7, 14-9 8717  6-5, 6-7 1011480 16-7
705 6-13 8745 5-9 1011558 12-19
706 5-9 8754 4-7, 5-3, 5-5, 5-7, 5-9, 5-11, 6-13 1011578 12-13, 12-17, 12-35, 12-45
1016 12-13 8755 5-9 1011652 1-11
1017  12-9, 12-21, 12-39 8795 12-13 1011694 4-7
1028 4-5, 12-7, 12-9, 12-11, 12-15, 12-21, ~ 8796 1213 1011697 1-3, 5-3, 8-7, 8-9
12-37 8797 12-13 1011700 4-7
1032 4-5 8861 5-7 1011734 4-7
1035 4-3, 5-5, 5-7 8990 5-5, 12-3, 12-21, 12-33, 12-39, 12-43 1011767 16-3
1218 12-19, 12-39 8755 5-11 1011779 4-3, 4-5
1241 1-5, 1-13, 1-15, 4-5, 4-7, 6-7, 6-13, 1010005 5-9 101187702 4-5, 4-7
6-15, 12-19, 12-39 1010124 5-7 1011887 5-9
1242  4-5, 6-7, 6-13, 12-19, 12-39, 12-47 1010138 5-7 1011892 5.9
1308 5-7 1010145 5-11 1011930 5-5, 5-7
1606 8-11, 12-13 1010150 5-9 1011931  12-11, 12-37
1624 4-7, 5-5, 5-9 1010200 5-7 1011988 8-3
2402 5-7 1010219 5-7 1011997 12-7
4107 12-13 1010347 5-9 1012022 12-13
7048 5-9 1010348 5-9 1012030 5-9
7173  6-13, 6-15, 10-5, 12-19, 12-39 1010413  1-13, 1-15 1012042 13-3, 13-5, 13-7
7174  5-3,6-13, 8-9, 9-3, 12-13, 12-19, 12- 1010434 1-3, 1-13, 1-15 1012047  1-7, 1-9
37, 12-39, 12-47, 14-3, 14-5, 14-7, 14-9 1010435 1-5 1012098 13-3, 13-5, 13-7, 13-9, 13-11, 13-
7251 1-5 1010521 12-13 13, 13-15
7310 2-3 1010543 1-11 1012101  13-3, 13-5, 13-7, 13-9, 13-13, 13-
7330 11-7, 15-3, 15-5 1010805 4-5 15
7335 11-5, 15-3, 15-5 1010829 4-3 1012151 16-5
7336 11-5, 15-3, 15-5 1010850 4-3 1012159 1-9
7473 1-3, 1-5, 1-13, 1-15, 45, 4-7,6-7, 6- 1010877 4-5 1012164 7-15
13, 6-15, 12-95 12'21 1010878 4_5 1012180 5-11
7479 1-9, 1-13, 1-15 101090801 12-13, 12-17, 12-35, 12-45 1012181 5-11
7539 57 1010921  1-13, 1-15, 4-5 1012182 5-11
7540 5-5, 5-7 1010927 4-5 1012285 6-5, 8-9, 12-11, 12-13, 12-19, 12-
7555 5-5, 5-7 1010932 4.5 37, 12-39, 12-47
7569 5-11 1010833 4.5 1012295 6-7
7577 13-3, 13-5, 13-7, 13-9, 13-11, 13-13, 1010034 6-15, 14-3, 145, 14-7, 149 1012303 5-9, 5-11
13-15 1012304 5-11
1010954 6-5, 6-7, 11-3
7602 5-5, 5-7 1012324 5-11
1010958 12-5, 12-13
7716 4-5,4-7 1012328 6-15
1010974 5-11
7818 1-13, 1-15, 6-7 3
1010984 2-3, 5-9 1012333 6-5
7840 5-9 1011010 12-5 1012353  12-9, 12-21
7847 1-3, 1-7, 9-3 1012382 6-3
1011014 1-5
7893 6-5, 6-7, 12-13 7 1.
1011017 1-5 1012412 1-7, 1-9
7910 5-9 1011069 12.5 1012431 6-5, 6-7
7973 1-3 1012467 5-5
1011084 4-7
8049 12-7, 12-15 1012505 6-9, 12-3
1011229 6-9 '
8056 12-9, 12-21 1011273 16-5 1012528 9-3, 12-19, 12-37, 12-47
8057 6-5, 6-7, 12-7, 12-9, 12-15, 12-21 1011290 14-3. 14-5. 14-7 1012549 16-5
8058 6-5, 6-7, 12-7, 12-9, 12-15, 12-21 R y
1011291 11-7, 15-5 1012560  16-5
8067 5-9 ’
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1012565 5-3 1013683 12-13, 12-17, 12-35, 12-45 1014030 12-5
1012566 5-3 1013687 8-3 1014032 12-5
1012571 7-15 1013692 8-3 1014033 12-5
1012594 6-5 1013700 8-9 1014034 12-5
1012604 5-3 1013734 9-3, 12-47 1014035 12-5
1012605 5-3 1013746 8-3, 8-7 1014036 12-5
1012649 8-3 1013754 1-13, 1-15 1014039 12-5
1012651 12-5 1013756 15-5 1014045 12-11
1012710 15-5 1013757 15-5 1014049 10-3
1012711 11-3, 15-5 1013758 15-5 1014050 10-3
1012714 11-5 1013759 11-3, 15-5 1014051 10-3
1012740 11-5 1013763 15-5 1014052 10-3
1012741 11-5 1013764 155 1014055 10-3
1012747 11-5 1013765 15-5 1014056 10-3
1012748 11-5 1013766 15-5 1014057 10-3
1012752 11-3 1013767 15-5 1014058 10-3
1012809 16-5 1013768 11-7, 15-5 1014059 10-3
1012811 16-3 1013769 11-7, 15-5 1014065 6-5, 6-7
1012812 16-3 1013770 11-7, 15-5 1014070 10-5
1012830 6-13, 9-3 1013771 11-7, 15-5 1014072 10-5
1012903 12-9, 12-21 1013772 11-7, 15-5 1014078 10-5
1012981 7-5 1013773 11-7, 15-5 1014080 10-5
1012987 6-5, 12-7, 12-15 1013774 11-7, 15-5 1014089 6-5
1013001 6-11 1013775 15-5 1014109 12-9, 12-21
1013003 6-11 1013779 155 1014115  16-7
1013005 6-11 1013780 15-5 1014116 8-3
101301102 6-11 1013781 15-5 1014119 6-3
1013032 1-7, 1-9 1013782 15-5 1014125 5-3
1013035 5-5 1013785 15-5 1014126 5-3
1013042 5-5 1013786 15-5 1014145 6-5, 6-7
1013044 5-5 1013787 11-7, 15-5 1014153 4-3
1013051 5-5 1013790 11-7, 15-5 1014161 16-7
1013052 5-5 1013791 11-7, 15-5 1014162 16-7
1013061 12-9, 12-17, 12-21, 12-35, 12-45 1013792 15-5 1014189 12-9, 12-21
1013092 12-5, 12-13 1013794 11-7, 15-3, 15-56 1014193 11-7, 15-5
1013135 5-9 1013860 12-9, 12-21 1014198 1-5
1013140 1-7, 1-9 1013861 5-3 1014201 14-3, 14-5, 14-7, 14-9
1013164 5-11 1013869 4-5 1014207 11-7, 15-5
1013198 6-5, 12-7, 12-15 1013870 4-5 1014213 5-3
1013207 4-3, 5-11 1013871 4-7 1014214 5-3
1013266 12-13 1013876 4-5 1014216 5-3
1013343 1-3 1013886 12-9, 12-21 1014217 5-3
1013344 1-3 1013887 12-9, 12-21 1014235 5-7
101342501 12-13 1013924 4-3, 7-15 1014236 5-11
1013461 12-21 1013935 1-13, 1-15 1014253 12-9, 12-21
101347501 1-5 1013971 12-11 1014259 16-5
1013496 3-5 1013998 12-9, 12-21 1014264 16-5
1013531 4-5 1014000 12-9, 12-21 1014276 5-9
1013582 16-3 1014003 12-9, 12-21 1014288 5-3, 6-15, 12-19, 12-39, 12-47
1013587 6-5 1014007 4-7 1014289 6-11
1013589 6-5, 6-7 1014010 12-9, 12-21 1014304 12-13, 12-17, 12-35, 12-45
1013590 6-5 1014012 12-11 1014305 16-3
1013591 6-5 1014013 12-11 1014306 1-7, 1-9
1013593 16-5 1014014 12-11 1014374 6-15
1013609 6-7 1014017  12-9, 12-21 1014375 6-15
1013628 12-13 1014019  12-9, 12-21 1014413 8-9
1013649 12-13 1014029 12-5 1014414 12-9, 12-21
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1014453
1014454
1014476
1014482
1014496
1014497
1014498
1014507
1014508
1014510
1014516
1014523
1014524
1014528
1014555
1014645
1014696
1014727
1014728
1014729
1014735
1014771
1014807
1014808
1014828
1014871
1014928
1014947
1014948
1014999
1015032
1015069
1015072
1015075
1015137
1015139
1015143
1015188

101524001

1015330
1015332
1015371
1015372
1015373
1015405
1015408
1015426

101547601

1015524
1015525
1015545
1015583
1015597
1015649

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

10-3
10-5
12-11
1-13, 1-15
16-3
16-3
16-3
16-3
16-3
16-3
12-13
8-3
8-3
12-7, 12-15
5-11
1-3
13-5
6-5
12-11
12-11
12-9
2-3
6-5, 6-7, 12-9, 12-21
6-7, 12-7, 12-15
12-5
12-15
8-3
12-19, 12-25, 12-27, 12-47
12-13, 12-19, 12-37
12-9, 12-21
1-3, 1-5, 1-7, 1-9
12-37
12-13, 12-17, 12-35, 12-45
1-13, 1-15, 6-13, 9-3
8-3, 87
8-3
8-3
8-3
6-13
9-3
6-3, 7-3
6-7
6-7
6-7
6-7
8-9
8-11
3-3
16-3
1-7, 1-9
5-3
5-9, 5-11
5-5, 5-7, 5-9
7-3

101567202 2-3

101570501

2-3

101570502 2-3

NUEA

101570507 2-3

101570513 2-3

1015707 2-3

1015720 6-9

1015737 6-3, 6-7

1015741 6-7

1015752 6-7, 8-11, 12-23

1015769 6-3

1015777 6-7

1015814 9-3

1015845 8-9

1015878 6-7

1015905 13-3, 13-5, 13-7

1015906 13-3, 13-5, 13-7

1015907 13-3

1015910 13-3, 13-5

1015911 13-3, 13-5, 13-7

1015912 13-3

1015913 13-3, 13-5, 13-7

1015914 13-3, 13-5, 13-7, 13-9, 13-13, 13-
15

101591601 13-3

101591602 13-3

1015917 13-3, 13-5, 13-7, 13-9, 13-13

1015920 6-3, 6-13

1015932 6-13

1015936 13-5

1015939 13-7

1015969 7-3

1016003 8-3

1016068 12-5

1016069 12-5

1016070 12-5

1016074 6-13

101610901 3-5, 12-9, 12-21

101611003 16-7

1016112  16-7

1016140 12-9

1016154 5-3

1016156 5-3

1016175 12-9, 12-21, 12-39

1016181 5-3

1016183 5-3

1016201 6-5

1016202 8-9

1016203 10-3, 10-5

1016214 5-3

101621601 3-3, 3-5

1016219 5-3

1016263 5-3

1016269 5-3

1016282 13-7

1016289 10-3

1016336 13-7

1016337 11-5

1016338 11-5

1016341 11-3
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1016342 6-5
1016346 5-7
1016349 5-7
1016350 5-7
1016353 5-7
1016379 1-3
1016384 5-9
1016385 5-7
1016386 5-9
1016387 5-9
1016389 5-9
101641002 16-3
101641101  16-7
101641201 16-7
101641202 16-7
1016413 16-7
1016414 16-5
1016415 16-5
1016416 16-3
1016417 16-3
1016418 16-5
101642572 8-5
101642575 8-5
101642578 8-5
101642580 8-5
101642582 8-5
1016429 7-7
1016430 7-9
1016431 7-9
1016432 7-7, 11-3
101643301 13-3, 13-5, 13-7
101643302 13-3, 13-5, 13-7
101643303 13-3, 13-5, 13-7
101643401 13-5
1016435 7-7
1016436 7-9
1016437 8-5
1016438 8-7
1016439 8-7
1016440 8-7
1016441 8-7
1016442 7-9
1016443 7-3
1016444 8-7
1016445 7-5
1016446 7-11
1016447 7-9
1016448 7-9
1016449 7-9
1016450 7-9
1016451 7-9
1016452 7-9
1016453 7-11
1016454 7-11
1016455 7-5
1016456 7-3, 7-5, 7-11
1016457 7-7
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1016458 7-9, 7-11 1016533 7-13 1016622 5-3
101645901 7-13 1016535 7-11 1016627 16-5
101645902 7-13 1016536 7-3 1016630 6-9
101645903 7-13 1016537 7-7 1016663 5-3
1016460 7-13 1016538 7-11 1016672 11-7, 15-5
101646101 7-13 1016539 7-3 1016801 10-3
101646102 7-13 1016541 7-13 1016845 12-7, 12-15
101646103 7-13 1016542 7-9 1016849 6-9, 12-3
101646201 13-7 1016544 7-5, 7-9, 7-11 1016851 6-9, 12-3
101646401 13-3 1016545 7-9, 12-19, 12-37 1016859 6-9, 12-3
1016467 7-7 1016546 8-9 1016868 1-5
1016469 7-13 1016547 7-3, 7-13, 8-7 1016875 1-3
1016470 7-13 1016548 7-5 1016876 1-3
1016471 7-9 1016549 7-9 1016883 6-13
1016472 7-11 101655001 7-13 1016896 12-7
1016473 7-7 101655002 7-13 1016916 1-11
1016474 7-9 101655003 7-13 101692501 1-5
101647501 7-13 101655004 7-13 101692502 1-5
101647502 7-13 101655005 7-13 101692504 1-5
1016479 7-9 101655006 7-13 101692506 1-5
1016480 8-7 101655007 7-13 101692509 1-5
101648102 8-7 101655008 7-13 101692510 171-5
101648203 7-7 101655009 7-13 101692511 1-5
1016483 7-9 1016551 16-7 101692512 1-5
1016484 7-7 1016552 16-7 101692513 1-5
1016486 8-5 1016553 16-7 101692601 1-7
1016489 7-9 1016554 16-7 101692602 1-7
101649002 8-7 1016558 7-13 101692604 1-7
1016493 7-5 1016559 7-13 101692606 1-7
1016494 7-11 1016560 7-9 101692609 1-7
1016496 7-11 1016561 7-5 101692610 1-7
1016497 7-5 1016562 7-5, 7-13 101692611 1-7
1016499 8-5 1016563 7-9 101692612 1-7
1016501 8-5 1016564 7-11 101692613 1-7
1016502 7-7 1016565 7-11 101693301 71-9
1016505 7-5 1016566 7-9 101693302 1-9
1016506 7-11 1016567 7-11 101693304 1-9
1016507 7-3 1016568 7-13 101693306 1-9
1016509 7-13 1016569 7-9 101693309 171-9
1016510 7-11 1016570 7-7 101693310 171-9
1016512 7-3 1016571 7-13 101693311 71-9
101651401 2-3 1016572 8-7 101693312 1-9
101651402 2-3 1016576 7-7 101693313 1-9
101651407 2-3 1016578 7-5 101693901 1-5
101651408 2-3 1016579 7-5 101693902 1-5
101651413 2-3 1016580 7-13 101693904 1-5
1016516 7-13 1016581 7-7 101693906 1-5
1016517 7-9 1016582 8-7 101693908 1-5
1016519 7-9 1016583 7-9 101693909 1-5
1016520 7-11 1016584 7-11 101693910 1-5
1016521 7-11 1016585 8-5 101693911 1-5
1016523 7-9 1016586 7-5 101693912 1-5
1016524 7-3 1016587 7-5 1016947 6-5
1016525 7-3 1016588 7-5 1016952 1-3
1016526 7-3 101660404 1-3 101696201 1-9
1016531 7-3 101661601 12-13 101696202 1-9
1016532 7-13 101661602 12-13 101696204 1-9
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101696206 1-9 1017936 1-7, 1-9 101823901 4-3
101696208 1-7 1017944  14-3, 14-5, 14-7, 14-9 101824001 4-3
101696209 1-7 1017945 14-3 101824002 4-3
101696211  1-7 1017946  14-3, 14-5, 14-7 101824401 8-3
101696213 1-7 1017947  14-3, 14-5, 14-7, 14-9 101825101 3-3, 3-5
101696215 1-7 1017948  14-3, 14-5, 14-7, 14-9 101826201 12-3
101696216 1-7 1017949  14-3, 14-5, 14-7, 14-9 101826301 6-9
101696217 1-9 1017950 14-3, 14-5, 14-7, 14-9 101827101 7-15
101696218 1-9 1017951 14-3, 14-5 101827801 12-19, 12-39, 12-47
101696219 1-7 1017952 14-3 101828301 13-9
101696220 1-7 1017953  14-3, 14-5, 14-7, 14-9 101828501 13-9, 13-13
101696221 1-7 101795701 12-17, 12-25, 12-27, 12-29, 101828601 13-9, 13-11
101696222 1-9 12-31, 12-35, 12-41, 12-45 101828701 13-9, 13-11
101696223 1-9 1017958 14-5 101828801 13-9, 13-11
101696224 1-9 1017961 14-5, 14-7 101828802 13-9, 13-11
1016967 1-5 101796201 4-7 101828901 13-9, 13-13, 13-15
1017029 4-5 101796501  12-17, 12-35, 12-45 101828902 13-9, 13-13, 13-15
101706702 1-3 101796801  12-17, 12-35, 12-45 101828903 13-9, 13-13
101707206 1-13 101797701 12-17, 12-35, 12-45 101828904 13-11
1017079 1-3 101797702  12-17, 12-35, 12-45 101828905 13-11
1017080 1-5 101797801  12-17, 12-35, 12-45 101828906 13-11
101708301 1-3 101801001  712-17, 12-35, 12-45 101830601 6-9
1017141  1-7, 1-9 101802101  12-17, 12-35, 12-45 101830701 6-9, 12-3
1017203 8-3 101802201  13-9 101831101  13-9
1017221 7-3 101802202 13-9 101831401 12-13
1017226 5-3 101802203 13-9 101831503 13-13
1017231 11-3 101802204  13-11 101831504 13-13
1017237 12-37 101802205 13-11 101831701 13-13
1017266 5-7 101802206 13-11 101831702 13-13
1017273 5-3 101802601  1-3, 12-3 101831801 16-3
1017328 10-3 1018028 12-37 101831901 16-3
1017378 4-7 1018038 12-39 101832001 12-17, 12-35, 12-45
1017380 4-7 101804301 8-11 101832101 7-15
1017424 4-7 101805701 8-11 101832201 8-9
1017448 7-5 101808401 16-3 101832301 8-9
1017455 7-5 101809101  16-3 101832401 8-9
1017456 7-7 101811401 8-11 101832501 8-9
1017461 8-5 101811501 8-11 101832701 7-15
1017466 8-7 101811901  8-11 101832901 7-15
1017507 7-7 101812301  8-11 101833001 7-15
101753005 12-15 101813202 16-3 101833201 7-15
1017653 6-11 101815501  4-3 101833301 7-15
101768202 1-3 101815502 4-3 101833401 10-5
1017686 10-5 101816301 4-3 101833601 11-3
1017689 9-3 101816501 4-3 101833701 6-11, 6-13
1017692 12-9 101816502 4-3 101833902 10-3
101769302 2-3 101817401 4-7 101834001 10-5
1017696 4-7 101818801 4-7 101834502 6-9, 12-3
1017703 15-5 101819701  13-9 101834601 7-15
1017704 15-5 101820201 8-7 101834801 11-3
1017705 12-17, 12-35, 12-45 101821301 6-7 101835601 1-17
1017748 1-7, 1-9 101821501 8-11 101836201 10-5
1017774 1-13, 1-15 101823101  16-5 101837101 8-11
1017799 12-15 101823201 4-3 101837301 6-3, 6-13
1017814 1-9 101823301 4-3 101838201 13-13
1017815 1-9 101823302 4-3 101838301 13-13
101791101 4-3 101823801 4-3 101838401 13-13, 13-15
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101838501 13-13 101881701 811 101903501 8-9
101838601 13-13, 13-15 101883002 12-25, 12-27 101903601  15-3
101838701 13-13 101883601 12-37 101903701 15-3
101840201 12-19 101884801 7-15 101904101  1-7, 1-9
101850301 &-11 101887101  16-3 101905601 85, 8-7
101851101  6-9 101887601 7-3, 8-7 101906201  15-3
101853502  12-29, 12-31 101887901  12-39, 12-47 101906901  15-3
101853602  12-29, 12-31 101888201 12-37 101908101 12-33, 12-43
101854501 14-7 101889302 6-3 101908401 12-33, 12-43
101855001 12-33 101889401 11-5 101908601 3-5
101855002 12-43 101889901 11-5 101908701  12-19, 12-37, 12-47
101855801 6-5 101890001 11-5 101909201 7-5
101855901 7-15 101890101  11-3 101909301 7-5
101856001 12-33, 12-43 101890201 11-3 101909401  7-5
101856101 12-33, 12-43 101890601 11-3 101909501 7-5
101856102 6-7 101890901 11-7 101909701 7-3
101856201 &-11 101891001 11-7 101909901 12-19
101859301 9-3 101891301 11-3 101909902  12-39, 12-47
101861901 4-7 101891401 11-7 101910401 1-13, 1-15, 12-19, 12-39, 12-
101862001 4-7 101891501 11-7 47
101869302 6-11 101891601 11-5 101910501  71-7, 15-5
101871001 16-3 101891901 11-5 101912401 4-7
101871901 4-7 101892001 11-5 101914401  13-9, 13-13
101874901 6-11 101892201 11-5 101915201 3-3
101875001 6-11 101892301 11-5 101915401  7-11
101875101 6-11 101892401 11-5 101915501 7-13
101875201 6-11 101892501 11-5 101915601 7-3
101875301 6-11 101892601 11-5 101915701 75
101875401 6-11 101892701 11-7 101915801 7-5
101875501 6-11 101893201 11-5 101916501 10-3
101875601 6-11 101894901 12-17, 12-35, 12-45 101916701 6-13, 10-3
101875701 6-11 101895101 14-7 101917601 8-11
101875802 6-11 101895401 15-3 101917701  8-11
101876001 6-11 101895501 15-3 101920001  12-29, 12-31, 12-41
101876202 6-11 101895601 15-3 101920101 12-19, 12-21, 12-23, 12-43,
101876301 6-11 101895701  15-3 14-7, 14-9
101876402 6-11 101895801 15-3 101921501 8-711
101876501 6-11 101895901 15-3 101922101 15-3
101877601 6-11 101896001 15-3 101922201 15-3
101877701 6-11 101896501 6-11 101922301 7-13
101878101 6-11 101896901 8-3 101922501 12-33, 12-43
101878201 4-5 101897001 15-3 101922601 6-5, 11-3
101878302 5-5 101897201 15-3 101923001 15-3
101879001 6-11 101897401 15-3 101923201 15-3
101879201 14-7 101897601  15-3 101923501 15-3
101879301 14-7 101897901 15-3 101923601  15-3
101879401 55 101898001 6-15 101923701 15-3
101879501 5-5 101900801 4-3, 5-11 101923901 15-3
101879601 5-5 101900901 6-9 101925601 70-3
101879701 5-5 101901201  12-25, 12-27 101925701 8-11
101879801 5-5 101901301  12-25, 12-27 101925801 14-7
101879901 5-5 101901401  12-25, 12-27 101927101 11-3
101880001 5-5 101901501  12-25, 12-27 101927201 11-3
101880101 5-5 101902801  12-25, 12-27, 12-29, 12-31 101927501 11-5
101880201 5-5 101902901  12-25, 12-27, 12-29, 12-31 101927601 71-5
101880301 5-5 101903001  12-25, 12-27 101927801 71-5
101881101 7-5 101903101 5-9 101927901 11-5
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101928001 11-5 101979101  6-5, 12-15 102169401 16-5
101928101 11-5 101980801 171-5 102174201  1-11
101928301 11-7 101980901 171-5 102174202 1-11
101928701 11-3, 15-3, 15-5, 16-5 101981001 171-5 102174204 1-11
101929801 10-3 101984801 5-3 102174205 1-11
101931501 3-5 101985501 1-11 102196601 12-41
101932001 12-21 101987501 13-15 102196901 12-43
101932401 12-43 101987601  1-11 102198301 1-17
101932501 12-43 101987701 8-3 102198601 12-43
101932601 12-39, 12-47 101990801 4-5 102199601 12-41
101932701 12-39, 12-47 101992601 6-7 102221201 1-3, 1-7, 1-9
101932801 12-21 101997201 16-7 102235201 14-3, 14-5, 14-7, 14-9
101933101 16-5 101997202 16-7 102236601 1-15
101935501 12-3 101997203 16-7 102236703 1-15
101936801 12-23 101997204 16-7 102237001 1-15
101939901 6-11 101997205 16-7 102237401 14-3
101942301 12-19, 12-21, 12-43, 14-9 101997206 16-7 102237701 14-5
101946901 12-21 101997207 16-7 102237903 1-13
101949201 12-9, 12-21 101997209 16-7 102238301 1-15
101951501 6-5 101997211  16-7 102238302 1-15
101952401 3-3, 3-5 101997212 16-7 102238304 1-15
101953001 4-5 101998201 1-11 102238305 1-15
101953101 4-5 101998202 1-11 102240102 14-9
101953901 7-3 101998204 1-11 102240501 12-47
101954301 1-11 101998205 1-11 102240701 12-47
101956201 13-15 101998501  1-11 102240801 12-47
101956202 13-15 102003201 8-3 102241501 16-5
101957901 12-37 102018001 12-5 102242401 1-13, 1-15
101958101 8-11 102022101 4-3, 4-5 102248801 16-5
101958201 13-15 102026001 4-7 102249901 16-3
101958301 13-15 102047201 12-13 102251501 16-5
101959901 3-5 102048301 12-13 102251901 14-9
101959902 3-5 102052503 12-25 102259001 1-5
101960501 3-3 102058901 1-13 102259801 12-47
101960601 3-3, 3-5 102059901 1-13 102263601 12-41, 12-47
101964401 12-37 102060501 1-13, 1-15 102263701 12-47
101964801 12-29 102060502 1-13, 1-15 102265501 14-9
101965201 12-19, 12-39, 12-47 102060504 1-13, 1-15 102265601 14-9
101966901 4-7 102060505 1-13, 1-15 102265701 14-9
101968701 12-29, 12-31, 12-41 102061201 16-7 102265901 14-9
101971001 8-11 102061301 1-17 102266001 14-9
101971101  12-21 102061302 1-17 102266101 14-9
101971301 8-11 102063901 1-17 102266501 12-47
101972101 15-3 102064601 1-17 102266601 12-43
101972201 15-3 102065501 1-17 102266701 12-43
101972401 15-3 102076601 1-13 102267001 14-9
101972801 8-11 102076602 1-13 102273201 13-11
101973101 8-5 102076604 1-13 102273301 13-11
101973201 8-5 102076605 1-13 102273401  13-11
101973501 13-15 102076701  1-13, 1-15, 1-17 102273501 13-11
101975901 12-13 102099101 1-17 102273601 13-11
101976001 15-3 102101001 12-23 102273701 13-11
101976601 13-15 102101101 12-23 102273801 13-11
101977101 12-15 102155501 1-17 102273901 13-11
101978001 12-41 102155801 10-5 102274001 13-11
101978101  12-41 102161801 12-31 102278001 5-3
101978201 12-41 102162101 12-27 102304701 7-9
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102310701  1-5
102327801 14-9
727102 2-3

A

ac voltage suppressor 13-15
accelerator cable 8-9

accelerator pedal 4-7

accelerator pedal adjustment tool  16-3
accelerator pedal return spring cup 4-7
accelerator pivot rod 4-7
acceleratorrod 4-7

access door 1-7, 1-9

accu-power charger 13-3, 13-5, 13-7
a-connector (starter/generator) 6-11
adaptor, cable (igdm) 16-5
adhesive, guide ring  16-3
adjuster, hydraulic brake  16-5
adjusting stud  12-9, 12-21
airbox 8-11
air duct 8-11
air duct repair kit 8-11
air filter  8-11
ammeter 13-3, 13-5, 13-7, 13-9, 13-11, 13-
13, 13-15
a-plate strap 5-7
arbor 16-7
arm
governor lever 11-3
pivot 11-3
rocker 7-9
speed switch 12-9, 12-21

armature 6-11, 14-3, 14-5, 14-7, 14-9

armrest  1-11

assembly
3-pin plug 14-7, 14-9
3-wire and receptacle 12-21
6-pin plug 12-39, 12-47
36-volt motor  14-3
48-volt motor  14-5
ac voltage suppressor
accelerator rod 4-7
airboxtop 8-11
airduct 8-11
armature 6-11
axle 11-7, 15-3, 15-5
axle tube 15-3, 15-5
bag hoop 1-13, 1-15
bearing (steering column)
bell crank and shaft 6-7
bolt (float chamber) 8-5
brush rigging 14-9
carburetor 8-5
charger case 13-3, 13-5,

13-11, 13-13, 13-15

control cable 13-3, 13-5, 13-7
current limiter  13-15

13-15

5-3

13-7, 13-9,
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cylinder head 7-9
delta a-plate  5-7
diode 12-19, 12-37
diode with heatsink film
drive hub  10-3
driven clutch  10-5
eccentric  5-9
end shield 14-9
float (carburetor) 8-5
float chamber 8-5
forward/reverse shifter
forward/reverse switch
33, 12-43
fuel strap, rear 8-3
heatsink  13-3, 13-5, 13-7, 13-9, 13-13,
13-15
hub 5-9
idle screw 8-5
lever (brake) 4-3
moveable face (drive clutch)
moveable face (driven clutch)
pilot air screw 8-5
resistor 12-19, 12-25, 12-27, 12-47
rod (counterbalance) 7-13
screw (float chamber) 8-5
seatback 1-13, 1-15
spindle  5-9
stator shell 14-3, 14-5, 14-7, 14-9
steering column  5-3
switch brush  12-9, 12-21
timer 13-3, 13-5, 13-7
transformer 13-3, 13-5, 13-7, 13-9, 13-
11, 13-13, 13-15
v-glide wiper switch  72-9
voltage regulator 6-7
voltage suppressor 13-9, 13-13
wheel and tire 2-3
wiper switch  12-21
wire 6-3, 6-7, 6-9, 6-13, 7-3, 12-5, 12-9,
12-13, 12-17, 12-21, 12-25, 12-
27, 12-29, 12-31, 12-35, 12-41,
12-45, 12-47
wire, sense lead 12-17, 12-35, 12-45
axle 11-7, 15-3, 15-5
axle shaft seal 15-3
axle tube 11-7, 15-3, 15-5
axle tube oil seal 15-5

13-11

6-5
12-7, 12-15, 12-

10-3
10-5

backing plate (brake)
bag hoop 1-13, 1-15
bag strap 1-13, 1-15
bag strap buckle 1-13, 1-15
bagwell protector 1-3

ball bearing, output shaft 6-11
ball joint 6-5
ball joint (tie rod)
ball joint, inner

4-3

5-7
5-5
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ball joint, left-hand thread 5-5, 5-7

ball stud 6-5, 6-7

ball stud (shifter lever) 11-3

ball stud, accelerator pedal

ball, steel (shift fork retainer)

ball, steel, pressure relief  7-7

band, rpm limiter mount 7-5

bar, bus 12-15

bar, drive 12-23

barb, vent 8-3

barrel fastener 1-13, 1-15

barrel, plastic 71-3

base, forward/reverse shifter

base, mounting 12-13

basket, sweater 71-13, 1-15

battery
6-volt
8-volt
12-volt

battery cap

battery charger, powerdrive

13-13, 13-15
battery clamp 6-15
battery discharge machine 16-3

battery hold-down 12-13, 12-17, 12-35, 12-
45

battery terminal protector spray
battery thermometer 16-3
battery warning light 12-3
bearing
ball (crankshaft) 7-11
ball (motor) 14-3, 14-5, 14-7, 14-9
ball, input shaft 17-5
ball, output shaft 6-11
bronze 12-9, 12-21
differential  15-3
idler (drive clutch) 10-3
inner axle tube 11-7, 15-5
input gear 15-3, 15-5
intermediate gear 15-3, 15-5
lower pinion  5-5
needle 11-5
outer axle tube 11-7, 15-5
pivot support  4-7
plain (counterbalance rod)
thrust 5-9
upper pinion  5-5
bearing and oil seal remover
bearing driver set 16-3
bearing puller 16-3
bearing puller wedge 16-3
bearing retainer  14-3, 14-5, 14-7, 14-9
bearing retainer (starter/generator) 6-11
bearing retainer screw  14-3, 14-5
bell crank 12-9, 12-21
bell crank and shaft 6-7
bell crank, forward/reverse  6-5
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6-5

12-13
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6-15
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belt, drive  10-3, 10-5
belt, starter/generator 6-13, 10-3
bezel, receptacle 12-13, 12-17, 12-35, 12-

45
block

brake pedal mounting 4-5

fuse 6-7

terminal (controller) 12-47
board, resistor mounting 12-11
body (rear) 1-7, 1-9
body hinge plate 1-7, 1-9
body keeperclip 1-7, 1-9

body kick plate
body spacer
body support  1-7, 1-9
body, front 1-5
bolt, brake cluster mounting 4-3
bolt, j- 12-13, 12-17, 12-35, 12-45
boot
dust 5-5, 5-7
steering column
tow/run switch
box, electrical component
bracket
accelerator support  8-9
adjusting (starter/generator)
engine shroud 7-3
fe290 mounting 6-13
fuse and receptacle mounting
governor cable engine  8-9
mounting (solenoid) 12-37
muffler mounting  9-3
oil filter 7-7
oil level switch  7-11
power relay mounting
rpm limiter  7-5
snubber 7-15
throttle  8-7
throttle cable 8-9
tow/run switch  12-33, 12-43
transmission cable support 6-5, 11-3
brake adjusting mechanism 4-3

1-7, 1-9
1-13, 1-15

5-3
12-33, 12-43
6-7

6-13

12-13

13-13

brake adjustment tool 16-3
brake cable 4-3, 4-5

brake cable equalizer 4-5

brake cable hanger 4-3, 5-11
brake cluster 4-3

brake cluster mounting bolt  4-3
brake drum 4-3

brake pedal 4-5

brake pedal adjustment tool 16-3

brake pedal mounting block 4-5
brake pedal pad 4-5
brake pedal stop bumper
brake pedal tension tool
brake shoe 4-3

brake spring 4-3

45
16-3

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
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breaker, circuit, 10-amp
breaker, circuit, 15-amp
breather 15-3, 15-5
breather, transaxle case
bronze bushing 6-5, 6-7
brush 6-11, 14-3, 14-5, 14-7, 14-9
brush connector 6-11
brush holder 6-11
brush holder screw
brush inspection port cover
brush rigging 14-3
brush spring 6-11, 12-9, 12-21, 14-3, 14-5,
14-7, 14-9

brush, switch
buckle, bag strap
bumper

brake pedal stop 4-5

front 71-5

motor 14-3, 14-5, 14-7, 14-9

rear 1-3

return spring 4-7

13-13, 13-15
13-9, 13-11

11-3

14-3, 14-5
6-11

12-9
1-13, 1-15

side guard trim  71-5
wiper switch  12-9, 12-21
bus bar 12-15
bushing

bronze 5-9, 6-5, 6-7
insulator  14-3, 14-5, 14-7, 14-9
steel 5-9, 5-11
strain relief  13-3, 13-5, 13-7, 13-9, 13-
11, 13-13, 13-15
urethane 5-7, 5-9, 5-11
bushing (axle) 15-5
buzzer, reverse 12-3

C

cable
accelerator 8-9
brake 4-3, 4-5
control  13-3, 13-5, 13-7
governor 8-9
igdm 16-5
transmission
cable retainer

6-5
6-5

calibration test module  16-3
cam (driven clutch) 10-5
cam installation tool  76-3
cam, electrical box 6-7
cam, neutral lockout 6-5
camshaft 7-11

canopy 1-17

canopy support kit  1-17
cap

12-13
12-17, 12-35, 12-45

6-volt battery
battery (4-port)
dust 12-43
fuel tank  8-3
key switch 6-9, 12-3

GET STARTED
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protector 12-9

seat back 1-13, 1-15
capacitor 13-3, 13-5, 13-7
carburetor 8-5, 8-7
carburetor insulator  8-7
card, safety first 16-5
carrier, wiper switch arm
case

charger

12-9, 12-21

13-3, 13-5, 13-7, 13-9, 13-11,
13-13, 13-15
forward/reverse switch
gear carrier  11-7
rockerarm  7-9
wiper switch  12-9, 12-21
case gasket 15-5
chargercase 13-3, 13-5, 13-7, 13-9, 13-11,
13-13, 13-15
charger, accu-power, battery
13-7
charger, powerdrive battery
13-13, 13-15
choke button 8-11
choke valve 8-11
choke valve o-ring  8-11
circuit breaker (15-amp)
clamp
battery 6-15
cable 12-13
cable retaining 8-9
hose (air intake) 8-11
hose (bronze) 8-7
hose (fuel) 8-3
hose (gray) 8-3, 8-7
hose (red) 8-3
muffler 9-3
plastic (fuel line) 8-3
clamp (oil sending wire)
clamp (wire) 7-5
clamp screw 14-3, 14-5, 14-7, 14-9
clevis, upper delta  5-9
clip 5-3
clip, body keeper
cluster, brake 4-3
clutch alignment tool
clutch tool kit 16-3
clutch, drive  10-3
clutch, driven  10-5
coil
energy displacement
field 6-11
ignition  7-5
resistor 12-11
collar (axle shaft)
collet 7-9
column, steering 5-3
communication display module 16-3

component mounting plate 12-19, 12-39,
12-47

12-33, 12-43

13-3, 13-5,

13-9, 13-11,

13-9, 13-11

7-11

1-7, 1-9

16-3

12-37

11-7
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compression gauge 16-3 operating instructions  3-3, 3-5 exhaust system 9-3
compressor, pistonring  16-5 potentiometer 3-5 exhaust valve 7-9
compressor, valve spring  16-7 resistor warning  3-5
computer, onboard 12-19, 12-39, 12-47 rotating parts and hot manifold warning F
connecting rod  7-13 3"? 4-pin plug and wedge lock  12-43
connector, 4-pin - 12-43 tow/run switch  3-5 4-pin receptacle and wedge lock  12-43
connector, cord  7-11 wiper switch warning  12-9, 12-21 48-volt motor, 3.10-hp  14-5
connector, iq controller  12-47 delta a-plate  5-7 48-volt motor, 3.20-hp  14-7, 14-9
continuity tester  16-5 delta shock and gear support  5-7 48-volt solenoid  12-19, 12-37, 12-47
control cable  13-3, 13-5, 13-7 delta sleeve  5-7 fan housing  7-3
controller, 48-volt (220-amp)  12-39 differential bearing  15-3 fan shroud  7-3
controller, 48-volt (225-amp)  12-19 differential gear  171-7, 15-3, 15-5 fan, flywheel  7-5
controller, 48-volt (250-amp)  12-47 differential gear case  11-7, 15-5 fastener, barrel  1-13, 1-15
cord connector  7-11 differential housing 153 fe290 ohv gasoline engine  7-3
cordset, ac  13-3, 13-5, 13-7, 13-9, 13-11, differential idler gear 11-7, 15-3, 15-5 fender, inner  1-7, 1-9
13-13, 13-15 differential pin  171-7, 15-3 field coil (starter/generator) 6-11
cordset, dc  13-3, 13-5, 13-7, 13-9, 13-11, diode 12-13, 12-19, 12-37 )
fill plug 15-3
13-13, 13-15 dipstick  7-3 i i
. fill plug with gasket 15-5
counterbalance guide shaft 7-13 door, access  1-7, 1-9 filter. air 8-11
counterbalance weight 7-13 i 2 ’ i
e 9 doubl.e lipseal 5 9. . filter, fuel  8-3
_ _ drag link, rack and pinion  5-5 filter, oil  7-7
brush inspection port  6-71 drain plug (crankcase) 7-7 -,
fitting, grease  5-9
controller  12-47 drink holder 71-3 i ;
fitting, thread-forming grease  5-5, 5-7
crankcase 7-11 drive bar  12-23 , .
dust 4-3. 5-9 ) fixed face (drive clutch) 10-3
electrical c;om onentbox 6.7 dr!ve belt  70-3, 10-5 fixed face (driven clutch) 10-5
car case 1‘;_7 dr!ve clutch ~10-3 float (carburetor) 8-5
g” e dr!ve clutch holder tool  16-3 float chamber  8-5
pump drive clutch hub puller  16-3 floormat  1-3, 1-5, 1-7, 1-9
seatback 1-13, 1-15 drive clutch puller  16-3
seat bottom  71-11 i fywheel ' 7:5
steering column  5-3 dl‘!ve o fywheelfan 7-5
. 9 . driven clutch  10-5 flywheel puller  16-5
wiper switch ~ 12-21 driven clutch cam puller  16-3 fork_ shift  11-5
wiper switch case  12-9 i 3 ’
P driven clutch puller plug  16-3 forward/reverse bell crank  6-5
crank, bell 12—9, 12-21 drum, brake 4-3
crankcase  7-13 ’ ) forward/reverse handle  6-5
crankcase cover  7-11 dry moly lubricant  16-5 forward/reverse shifter 6-5
dustboot 55, 57 forward/reverse shifter base  6-5
crankshaft 7-13 dustcap 12-43 )
forward/reverse switch  12-7, 12-15, 12-33,
crankshaft seal 7-11 dust cover 4-3, 5-9
) g 12-43
crankshaft shim - 7-13 ) forward/reverse switch case  12-33, 12-43
cup, acc_elc.erator pedal return spring  4-7 E forward/reverse switch handle 12-7, 12-15
current limiter  13-15 8-volt battery  12-17, 12-35, 12-45 frontbody  1-5
cutter, valve seat  16-7 80-amp fuse 12-13 front spring retainer plate  5-9
cylinder head 7-9 . Lo
eccentric  5-9 f-terminal insulator  6-171
e-clip (air box top) 8-11 fuel filter 8-3
D electrical box cam 6-7 fuel impulse pump  8-3
damper, rpm limiter ~ 7-5 electrical component box  6-7 fuel line  8-3
dash panel, center  71-3 end bell, commutator  6-11 fuel pickup tube (valve) 8-3
dash, driver side  1-3 end bell, output shaft  6-71 fuel strap, rear  8-3
dash, passenger side  1-3 end shield 14-3, 14-5, 14-7, 14-9 fuel tank  8-3
decal energy displacement coil  12-37 fuse 13-3, 13-5, 13-7, 13-9, 13-11, 13-13,
driver/passenger warning 3-8, 3-5 engine shroud  7-3 13-15
electrical component cover  3-5, 12-47 engine valve spring  7-9 fuse block 6-7
frame ground and governor warning  3-3 engine, fe290 ohv gasoline  7-3 fuse holder 12-13
gasoline warning  3-3 equalizer rod 4-5 fuse lens 12-13
ingersoll-rand  3-3, 3-5 equalizer, brake cable 4-5 fuse, 10-amp 6-7
key switch 3-3, 3-5 e-ring (governor Cab|e) 8-9 fuse, 3/8-amp 12-17, 12-35, 12-45
motor braking 3-5 exhaust gasket 9-3 fuse, 80-amp 12-13
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G

gasket
carburetor insulator  8-7
case 15-5
controller  12-47
crankcase cover 7-11
drain plug 7-7, 11-3
exhaust 9-3
fe290 7-9
float chamber 8-5
head 7-9
insulator 8-7
intake pipe 8-7
liquid 15-3, 15-5, 16-5
liquid (transaxle case) 171-3
oilpump 7-7
plug 15-3
rocker arm case 7-9
seat 1-11
throttle bracket 8-7

gauge, compression  16-3

gear
clusteridler 11-5
differential 171-7, 15-3, 15-5

differential idler
helical (crankshaft) 7-13
input 171-5
intermediate  15-3, 15-5
intermediate, small  15-5
output 171-7, 15-3, 15-5
spur (crankshaft) 7-13
spur (transaxle) 171-5
gearcase 11-3, 15-3, 15-5
gear yoke 16-5
governor 11-5
governor cable 8-9
governor guard  8-7
governor leverarm 11-3
governor shaft installation tool
grease fitting  5-5, 5-7, 5-9
grip, pencil  5-3
grommet 7-5
grommet, insulation 8-3
grommet, split  12-9, 12-21
guard, governor 8-7
guard, scuff  1-3
guide
choke lever 8-11
oil (transaxle) 11-5
valve 7-9
guide ring adhesive  16-3
guide, steering rack  5-5
guide, valve seat cutter 16-7

H

hall effect sensor 14-7

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

11-7, 15-3, 15-5
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handle, forward/reverse  6-5
handle, forward/reverse switch
handle, powerdrive 2 13-11
hanger, brake cable 4-3, 5-11
hardware, terminal (starter/generator) 6-11
harness retainer 6-9
hamess, wire  6-3, 12-25, 12-27, 12-29, 12-
31, 12-41
head gasket 7-9
heatsink  13-3, 13-5, 13-7, 13-9, 13-11, 13-
13, 13-15
helical gear (crankshaft) 7-13
hold-down, battery 12-13, 12-17, 12-35,
12-45
holder, drink  1-3
holder, fuse 12-13
hole plug 12-3
hose clamp 8-3
hose clamp (bronze) 8-7
hose clamp (gray) 8-7
hose clamp (red) 8-3
hose, intake 8-11
housing
differential  15-3
fan 7-3
female 3-wire 14-7, 14-9
field coil (starter/generator) 6-11
hub 5-9
hub, drive  10-3
hub, synchronizer clutch 171-5
hydraulic brake adjuster 16-5
hydrometer 16-5

12-7, 12-15

idle screw 8-5

ignition coil  7-5

inner axle tube bearing 15-5
inner fender 1-7, 1-9

input gear bearing  15-3, 15-5
input shaft 15-3, 15-5

input shaft oil seal 15-3, 15-5
insert, synchronizer 171-5

insert, wood 71-17

insulator bushing  14-3, 14-5
insulator gasket 8-7

insulator, carburetor  8-7
insulator, f-terminal  6-11

intake hose  8-11

intake pipe 8-7

intake valve  7-9

intermediate gear 15-3, 15-5
intermediate gear bearing  15-5
internal retaining ring pliers  16-5
iq system display module (igdm) 16-5

J

j-bolt 12-13, 12-17, 12-35, 12-45

GET ::::\TED * https://CartPros.com/f.html

jet, main 8-5

jet, pilot 8-5
joint
ball 4-5, 6-5

ball (tie rod) 5-7

compound steering  5-3
inner ball  5-5

left-hand thread ball  5-5, 5-7
spring-loaded ball  4-7

K

key

square transmission  10-5
sunk 15-5

woodruff  6-11, 11-3
key (crankshaft) 7-13
key (driven clutch) 10-5
key (flywheel) 7-5
key (pair) 6-9
key (transmission shaft) 171-5
key (vehicle) 12-3
key switch 6-9, 12-3
key switchcap 6-9
key switch nut  6-9, 12-3

kingpin  5-9
kingpin wave washer 5-9
kit
3-pin plug 12-19, 12-21, 12-23, 14-7,
14-9

3-pin plug and wedge lock 12-43

3-pin receptacle 12-19, 12-21

3-pin receptacle and wedge lock  12-43

4-pin plug and wedge lock 12-43

4-pin receptacle and wedge lock 12-43

6-pin plug 12-39, 12-47

6-pin receptacle 12-39, 12-47

accelerator pivot rod 4-7

air duct repair  8-11

bagwell protector 1-3

bearing and magnet  14-9

brake cable 4-3, 4-5

brake pedal 4-5

brake pedal adjustment tool 16-3

canopy support  1-17

differential gear case 11-7

drink holder 1-3

drive clutch button  10-3

drive clutch weight 10-3

driven clutch button  10-5

fuel impulse pump rebuild  8-3

fuse and receptacle 12-13, 12-17, 12-
35, 12-45

gasket 7-9

iq controller connector  12-47

iq system display module (igdm) 16-5

park brake pedal 4-5

pulley nut and screw 6-11
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resistor assembly  12-21

reverse buzzer 6-9

seat back retrofit 71-13

shock absorber cushion 5-11
shock absorber, rear 5-11

snap washer (dash mounting) 71-3
steering column rebuild  5-3
sweater basket 71-13

tune-up 16-7

L

latch, park brake 4-5, 4-7
latch, wire (air box) 8-11
lead wire  7-5
lens, fuse 12-13
lever
choke 8-11
shifter 11-3
transmission shifter 171-3
lever (brake) 4-3
light, battery warning  12-3
light, oil warning 6-9
limit switch  6-5, 6-7, 12-7, 12-9, 12-15, 12-
21
limiter, rom, ohv  7-5
line, fuel 8-3
line, vent (fuel) 8-3, 8-7
link, rack and pinion drag  5-5
liquid gasket 15-3, 15-5, 16-5
lock plate  15-5
lower pinion bearing 5-5
lubricant, dry moly  16-5
lugnut 2-3
lug stud  5-9, 11-7, 15-3, 15-5

M

magnet 14-9

magnetic plug  15-3

main jet 8-5

mat, floor 1-3, 1-5, 1-7, 1-9

mcor (motor controller output regulator)  12-
23

mechanism, brake adjusting 4-3
meter, volt ohm  16-7

module, calibration test 16-3
module, communication display 16-3
motor bumper  14-5, 14-7, 14-9
motor, 36-volt 14-3

motor, 48-volt  14-5, 14-7

motor, 48-voltiq  14-9

mounting base 12-13

mounting block, brake pedal 4-5

mounting bracket, fuse and receptacle 12-
13

mounting pad (windshield frame) 1-17
mounting plate (engine) 7-15
mounting plate (rear bumper) 1-3

Page i-12
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mounting tab  12-37

moveable face (drive clutch) 10-3
moveable face (driven clutch) 10-5
muffler clamp  9-3

N

nameplate 1-5

neutral lockout cam 6-5
nozzle, main  8-5

nut, key switch  6-9, 12-3
nut, lug 2-3

(0

oil filler tube  7-3

oil filter screen  7-11

oil level sensor  7-11

oil pump and rotor  7-7

oil seal (crankshaft) 7-13

oil sending wire clamp  7-11

oil warning light 6-9

onboard computer  12-19

o-ring (counterbalance shaft) 7-13
o-ring (oil sending connector) 7-11
o-ring (rocker case hardware) 7-9
o-ring, choke valve 8-11

o-ring, oil filker mount  7-7

outer axle tube bearing 15-5
output gear 15-3, 15-5

P
package, brush  6-11, 14-3, 14-5, 14-7, 14-
9
package, hub bearing 5-9
pad
accelerator pedal 4-7
brake pedal 4-5
mounting (windshield frame) 1-17
park brake 4-5
spring 5-11
wear 1-3, 1-7, 1-9
paint, touch-up 16-7
panel, center dash 1-3
park brake latch  4-5, 4-7
park brake pedal 4-5
park brake ratchet 4-7
park brake rod sleeve 4-5
park brake torsion spring  4-5
pawl 4-5
pedal
accelerator 4-7
brake 4-5
park brake 4-5
pencil grip  5-3
pilot air screw  8-5
pilotjet 8-5
pin
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differential 171-7, 15-3, 15-5
governor cable clevis  8-9
hair spring cotter  8-9
head locating 7-9
piston 7-13
roll (shifter lever) 11-3
pin (crankcase cover locating) 7-11
pinion, steering 5-5
pipe, intake 8-7
piston 7-13
piston pin  7-13
piston pin retaining ring  7-13
piston ring compressor  16-5
piston ring pliers  16-5
piston ring set 7-13
pivotarm 171-3
pivot support bearing 4-7
plastic barrel 1-3
plate
backing (brake) 4-3
body hinge 1-7, 1-9
body kick 1-7, 1-9
component mounting
47
flywheel fan  7-5
front spring retainer  5-9
heatsink  13-11
lock 15-5
mounting (engine) 7-15
mounting (rear bumper) 1-3
oil filter screen  7-11
oil pump 7-7
oil valve 7-9
receptacle backing
retaining 14-7
scorecard 5-3
seat hinge 1-11
spring mounting  5-7

12-19, 12-39, 12-

12-17, 12-35, 12-45

thrust 11-5, 11-7, 15-5
thrust (idler gear) 15-3
pliers

internal retaining ring  16-5
pistonring 16-5
retaining ring  16-5

plug
3-pin  12-19, 12-21, 12-23, 14-7, 14-9
6-pin  12-39, 12-47
cap 7-5
drain (crankcase) 7-7
drain (transaxle) 171-3
drive clutch  10-3
driven clutch puller 16-3
fill 15-3
fill with gasket 15-5
filter bracket 7-7
hole 12-3
hole (dash board) 7-3
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magnetic  15-3 bearing 14-3, 14-5, 14-7, 14-9 idle 8-5
spark 7-5 bearing (starter/generator) 6-11 pilot air  8-5
plug gasket 15-3 cable 6-5 pole piece (starter/generator) 6-11
pole set (starter/generator) 6-11 harness 6-9 retaining 14-7
positioner, choke 8-11 shock absorber cushion 5-11 valve clearance adjuster 16-7
power relay 13-9, 13-11, 13-13 spring 4-7, 10-3 scuff guard  1-3
powerdrive battery charger 13-9, 13-11, valve spring 7-9 seal
13-13, 13-15 retaining plate  14-7 axle shaft oil  15-5
press weldment  16-3 retaining ring (driven clutch)  10-5 crankshaft 7-11
pressure relief ball  7-7 retaining ring pliers  16-5 double lip 5-9
protectorcap  12-9 retaining screw  14-7 dust (steering gear box) 5-5
protector spray, battery terminal  16-3 return spring bumper  4-7 dust, steering pinion  5-5
protector, bagwell  7-3 reverse buzzer 6-9, 12-3 input shaft oil  15-5
protector, wiper switch resistor  12-21 rigging, brush  14-3, 14-5, 14-7, 14-9 intake (air box) 8-11
puller rim, tire 2-3 oil (axle shaft) 11-7
bearing 16-3 ring oil (crankshaft) 7-13
drive clutch  16-3 ctype stop 5-5 oil (governor pivot) 11-3
drive clutch hub  16-3 piston (set) 7-13 oil (shifter shaft) 11-3
driven clutch cam  16-3 piston pin retaining 7-13 oil, axle shaft  15-3
flywheel  16-5 retaining (driven clutch)  10-5 oil, input shaft  11-5, 15-3
seal 16-5 retaining (steering gear box) 5-5 valve 7-9
pulley (starter/generator) 6-11 snap 5-5, 11-3 seal puller 16-5
pulley nut and screw (starter/generator) 6- spiral back-up  10-3 seat
11 synchronizer 11-5 bearing 5-3
pump, fuel impulse  8-3 ring, retaining (steering column)  5-3 spring  7-9
pushrod  7-9 rivet, blind  1-5 valve 7-7
rocker arm  7-9 seat back 71-13, 1-15
R rocker arm case 7-9 seat back support 1-13, 1-15
rack, steering  5-5 rocker arm shaft 7-9 seat bottom  16-5
ratchet, park brake 4-7 rod seat bottom cover 1-11
reamer, valve guide 16-7 accelerator 4-7 seat hinge plate  1-11
rear bumper 1-3 accelerator pivot  4-7 sensor
rear leaf spring  5-11 connecting 7-13 motor speed  14-9
rear spring shackle  5-11 equalizer 4-5 sensor, hall effect  14-7
receptacle push 7-9 sensor, oil level 7-11
3-pin  12-19, 12-21 shift 171-5 set, pole 6-11
3-wire 12-21 tie 5-7 shackle, rear spring 5-11
6-pin  12-39, 12-47 rod (counterbalance) 7-13 shaft
accord 13-15 rod and pawl 4-5 counterbalance guide 7-13
charger, 2-prong  12-13 rpom limiter bracket  7-5 input  11-5, 15-3, 15-5
receptacle (fuse) 12-13, 12-17, 12-35, 12- rpm limiter damper  7-5 rocker arm  7-9
45 rpm limiter mount band  7-5 shifter 11-3
receptacle backing plate 12-17, 12-35, 12- rpm, ohv limiter  7-5 steering column  5-3
45 shield, end  14-3, 14-5, 14-7, 14-9
recegltjacle bezel 12-13, 12-17, 12-35, 12- S shield, resistor  12-11
regulator, motor controller output (mcor) 6-pin plug  12-39, 12-47 Sh!ft fork  11-5
1223 6-pin receptacle  12-39, 12-47 shiftrod 71-5
relay 6-volt battery  12-13 shifter lever 11-3
36-vdc 13-3, 13-5, 13-7 safety firstcard  16-5 shifter shaft  171-3
48-vdcpower 13-9, 13-11, 13-13, 13-15  scorecard 5-3 shifter, forward/reverse  6-5
remover, bearing and oil seal  16-3 scorecard clip  5-3 shim (axle)  15-5
resistor 1219, 12-25, 12-27, 12-47 scorecard plate  5-3 shim, crankshaft - 7-13
resistor coil  12-11 screen, oil filter  7-11 shim, wiper switch  12-9, 12-21
resistor coil stand-off  12-11 screw shock absorber  5-7
resistor mounting board  12-11 bearing retainer  14-3, 14-5, 14-7, 14-9 shock absorber cushion  5-71
resistor shield  12-11 brush holder 14-3, 14-5 shock absorber cushion retainer 5-11
retainer clamp 14-3, 14-5, 14-7, 14-9 shock absorber, rear 5-11
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shoe retainer 4-3
shoe, brake 4-3
shroud, engine
shroud, fan 7-3
side guard trim bumper
sleeve
delta 5-7
park brake rod 4-5
synchronizer 11-5
sleeve (transaxle) 11-5
slide switch, 4-position
small intermediate gear
snapring 5-5
snubber 7-15, 12-13
snubber bracket 7-15
solenoid
12-volt
36-volt
48-volt
spacer
1/2 (fender mounting) 7-9
1-7/8 (fender mounting) 71-9
battery terminal bolt 6-15
body 1-13, 1-15
fixed face shaft 10-3
nylon (sweater basket)
park brake 4-5
spacer (accelerator pivol rod)
spacer (crankshaft) 7-13
spacer (engine) 7-15
speed switch arm  12-9, 12-21
spindle 5-9
spray, battery terminal protector
spring
accelerator pedal retainer
brake shoe 4-3
brush 6-11, 14-3, 14-5, 14-7, 14-9
compression 5-3
compression (choke button)
drive clutch  10-3
engine valve  7-9
forward/reverse cam 6-5
oil pressure relief  7-7
park brake torsion 4-5
rear leaf 5-11
return  4-7
return (air box)
shift fork retainer

7-3

1-5

13-13, 13-15
15-5

6-7
12-13
12-19, 12-37, 12-47

1-13, 1-15

4-7

16-3

4-7

8-11

8-11
11-5
synchronizer 11-5
tapered compression
tapered leaf 5-9
throttle return  8-7
wiper switch brush
yoke 5-5

spring mounting plate  5-7

spring seat 7-9

spur gear (crankshaft)

5-3

12-9, 12-21

7-13
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stain relief bushing 13-3
stand-off, resistor coil 12-11
starter/generator 6-11, 6-13
stator shell 14-3, 14-5, 14-7, 14-9
steel bushing 5-9, 5-11
steering column  5-3
steering column bearing press tool  16-5
steering column mounting bracket 5-3
steering column retaining ring tool  16-5
steering column shaft 5-3
steering gear box 5-5
steering wheel 5-3
steering wheel puller tool  16-7
stem, valve 2-3
stiffener, flywheel side 7-15
strap

a-plate  5-7

bag 1-13, 1-15

rear fuel 8-3
stud

ball 4-7, 6-5, 6-7, 11-3

lug 5-9, 11-7, 15-3, 15-5

short ball  12-9, 12-21

wiper switch adjusting  12-9, 12-21
stud (engine mounting) 7-15
sunk key 15-5
support

accelerator pivot rod  4-7

body 1-7, 1-9

canopy 1-17

delta shock and gear 5-7

seatback 1-13, 1-15
sweater basket 71-13, 1-15
switch

4-position slide 13-13, 13-15

brush 12-9

forward/reverse 12-7, 12-15, 12-33, 12-

43

key 6-9, 12-3

limit 6-5, 6-7, 12-7, 12-9, 12-15, 12-21

limit, sealed 12-15

tow/run  12-33, 12-43

v-glide wiper 12-9
switch brush  12-21
synchronizer clutch hub  17-5
synchronizerring 11-5
system, exhaust 9-3
T
2-prong charger receptacle 12-13
3-pinplug 12-19, 12-21, 12-23, 14-7, 14-9
3-pin plug and wedge lock  12-43
3-pin receptacle 12-19, 12-21
3-pin receptacle and wedge lock 12-43
3-wire and receptacle 12-21
3/8-amp fuse 12-17, 12-35, 12-45
36-volt motor, 2.97-hp  14-3
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36-volt solenoid  12-13

10-amp fuse 6-7

12-volt battery 6-15

12-volt solenoid 6-7

tab, mounting 12-37
tachometer 16-7

tapered compression spring  5-3
tapered leaf spring  5-9

tappet 7-11

terminal block (controller) 12-47

terminal hardware (starter/generator)

tester, continuity  16-5
thermometer, battery
throttle bracket 8-7
throttle return spring  8-7
thrust bearing 5-9
thrust plate (differential)
tierod 5-7

16-3

15-5

= https://CartPros.com/f.htm|

6-11

tie,wire 5-5, 12-3, 12-13, 12-21, 12-33, 12-

39, 12-43, 12-47
timer 13-5, 13-7
tire 2-3
t-nut, slab base
tool

accelerator pedal adjustment
brake adjustment 16-3
brake pedal adjustment 16-3
brake pedal tension  16-3
cam installation 16-3
clutch alignment 16-3
drive clutch holder 16-3
governor shaft installation
steering column bearing press
steering column retaining ring

1-5

steering wheel puller  16-7
transaxle axle seal 16-7
transaxle pinion seal 16-7
transmission 16-7

tool kit, clutch  16-3

top, airbox 8-11

touch-up paint 16-7

tow/run switch  12-33, 12-43

transaxle 15-3, 15-5

transaxle axle seal tool 16-7

transaxle pinion seal tool 16-7

transaxle, unitized 171-3

transformer
13-13, 13-15
transmission cable 6-5
transmission tool  16-7
trim, front body 71-5
tube
axle 11-7
crankcase vent
oil filler 7-3
tune-up kit 16-7

8-7
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U

u-bolt 5-11

unitized transaxle 11-3

upper pinion bearing  5-5
urethane bushing 5-7, 5-9, 5-11

\'}

valve
choke 8-11
exhaust 7-9
fuel pickup tube 8-3
intake 7-9
oil 7-9
valve clearance adjuster screw 16-7
valve guide 7-9
valve guide reamer 16-7
valve seal 7-9
valve seat 7-7
valve seat cutter 16-7
valve seat cutter guide 16-7
valve seat cutter t-wrench  16-7
valve spring compressor  16-7
valve spring retainer 7-9
valve spring, engine  7-9
valve, stem 2-3
ventbarb 8-3
vent line (fuel) 8-3, 8-7
vent, fuel tank 8-3
v-glide wiper switch  12-9
volt ohm meter 16-7
voltage regulator 6-7
voltage suppressor 13-9, 13-13

w

washer
drive clutch (green) 10-3
driven clutch (yellow) 10-5
key switch 12-3
kingpin wave 5-9
snap washer kit (dash mounting)

spring 171-5
thrust (transaxle) 17-5
wave 6-5

wearpad 1-3, 1-7, 1-9

wedge (steering column)  5-3
wedge, bearing puller 16-3
weight, counterbalance 7-13
weight, drive clutch  10-3
weldment, press  16-3

wheel 2-3

wheel rim  2-3

wheel, steering 5-3
windshield frame 1-17

wiper switch  12-21

wiper switch arm carrier  12-21
wiper switch bumper 12-9, 12-21
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wiper switch carrier  12-9

wiper switch case 12-9, 12-21

wiper switch resistor protector 12-21

wiper switch shim  12-9, 12-21

wiper switch, v-glide 12-9

wire
jumper 13-15

wire and terminal  12-19, 12-39, 12-47

wire assembly  6-3, 6-7, 6-9, 6-13, 7-3, 12-
5, 12-9, 12-13, 12-17, 12-21, 12-25, 12-
27, 12-29, 12-31, 12-35, 12-41, 12-45,
12-47, 13-9, 13-11, 13-13, 13-15

wire assembly, forward/reverse switch 12-
43

wire assembly, iqgdm port  12-43

wire assembly, sense lead 12-17, 12-35,
12-45

wire clamp  7-5

wire harness 6-3, 12-25, 12-27, 12-29, 12-
31, 12-41

wire tie 5-5, 12-3, 12-13, 12-21, 12-33, 12-
39, 12-43, 12-47

wire, lead 7-5

wood insert  1-11

woodruff key 6-11, 11-3

Y
yoke spring  5-5
yoke, gear 16-5

y4

z-bracket 12-47
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